Genie

A TEREX BRAND

Parts Manual

Serial Number Range

G R'8 to GR05-5000
GR-12
GR-15

Part No. 69237
Rev D40
November 2018



November 2018

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement
of our products is a Genie policy. Therefore, product
specifications are subject to change without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All
communications will be carefully considered for future
printings of this and all other manuals.

Contact Us:

Internet: www.genielift.com
e-mail: awp.techpub@terex.com

Find a Manual for this Model

Go to http://www.genielift.com

Gm‘e
ATEREX BRAND

Use the links to locate Operator's, Parts,
Maintenance, and Service and Repair Manuals.

Copyright © 2011 by Terex Corporation

69237 Rev D July 2009
First Edition, Fourth Printing

Genie is a registered trademark of Terex South Dakota, Inc.
in the USA and many other countries. “Runabout” and “GR”
are trademarks of Terex South Dakota, Inc.

L 4A .
%@ Printed on recycled paper

GR-8, GR-12, GR-15 Part No. 69237


http://www.genielift.com/en/service-support/manuals/index.htm

November 2018

.

MANUFACTURED BY/FABRIQUE PAR:
Terex South Dakota, Inc.

18340 NE 76th Street

Redmond, WA 98052 USA

Model: GR-15
Serial number:
Model year: 2008
Elec/Hydr Schematic: ES0126/HS0039
Power supply voltage/Pneumatic Pressure:
85-264 VAC, 60/50 Hz, 900 W
Nominal Power: 8.3 Hp / 6.2 kW
Machine unladen weight: 2,250 Ibs / 1,021 kg
Max Load: 500 lbs / 227 kg
Occupants and Equipment must not exceed:
500 Ibs / 227 ki
Maximum allowable inclination of the chassis:
1.5°(Side) 3°(Front) 3°(Rear)
Maximum Wind Speed:
Indoor: 28 mph/12.5m/s
Outdoor: 28 mph / 12.5 m/s
Gradeability: 30%
Maximum allowable side force: 100 Ibs / 445 N
Maximum platform height: 14 ft8in/4.47m
Maximum Travel Height:  Full ht
Maximum number of platform occupants: 1
Country of manufacture: USA
This machine complies with:
EN 280
98/37/EC

ATEREX BRAND

GR05-1234

M1

PN- 77172

Vs
Q@nle
Manufacture date: 4/14/08

R E——

07

Serial label

Part No. 69237

GR-8, GR-12, GR-15

How to Read Your Serial Number

GR|05 - 12345

"Model "Sequence’
number

"Model year

Serial number
(stamped on chassis)




November 2018

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccccoevviiiiieiiiieeee 3
Parts StOCKING LiSt.......c.ueeiieiiiiiieee e 7
HOW t0 Order PartS.........ccccvevieieiiieieiiieeeniee e e 8
Service Parts Fax Order FOrm.........cccooiiiiiiiiiiiee e 9

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 Decals with Words, Models with Standard Platform
(Serial numbers from 1 t0 4000).......ccccoiiiiiereeiiiiiiiee e 10

101.1 Decals with Words, Models with Standard Platform
(Serial numbers from 1 t0 4000).........ccoeviuriereeiiiiiiiieeeeenne, 12

101.2 Decals with Words, Models with Standard Platform
(Serial numbers from 4001 to 5000)..........cceveeeiiiiereaenainen. 14

101.2 Decals with Words, Models with Standard Platform
(Serial numbers from 4001 to 5000).........cccceeeevivvereeesennnnnn. 16

102.1 Decals with Words, Models with Stockpicker Platform
(Serial numbers from 4001 to 5000)..........cceveeriiviereaerainene. 18

102.1 Decals with Words, Models with Stockpicker Platform
(Serial numbers from 4001 to 5000).........cccceeeevivrereeesinnnnnn. 20

103.1 Decals with Symbols, Models with Standard Platform
(Serial numbers from 4001 to 5000)..........cceveeriiviereeerainnn. 22

104.1 Decals with Symbols, Models with Stockpicker Platform,
(Serial numbers from 4001 to 5000)........ccccceeeevivrereeeneinnnne. 24

200 Base Components

201.1 Steer Axle Linkage and Wheels.............ccccvvvveeenennnn, 26
202.1 Non-steer Axle and Ground Controls Installation......28
203.1 Counterweights..........uevieeiiiiiiiee e 30
204.1 Chassis Components Installation (Serial numbers to

GROL-248).....eeieeiiiiee ettt ree et 32

204.2 Chassis Components Installation (Serial numbers from
GROL1-249).....coeeeeeeeeeeeeeeeeeeeeee e

205.1 Covers.......cccceeenne
206.1 Battery Installation
207.1 Ground Controls (Serial numbers from 1 to 1123).....40
207.2 Ground Controls (Serial numbers from 1124 to

209.1 Control Cable Assembly, GR-12.............ccccceeeiinnnenn.
210.1 Battery Charger, 120V AC and 220V AC...
211.1 Battery Charger, Worldwide............ccccceeviiieeieeniinnnnn.
212.1 Battery Charger, 110/220V AC.......ccccccevviviveeeiiinnnn.
213.1 Battery Charger/INVerter.........cccoovcveeeeeeiiciieeeeee e
214.1 Power Cables........cooooeiiiiiiiiieee

300 Mast Components

301.1 Number 1 Column Assembly.........ccccceeviivieeeeiiinnnnn. 58
302.1 Number 1 Column Attached Parts..........ccccceeeriinneen. 60
303.1 Number 2 Column Assembly, GR-08................cc....... 62
304.1 Number 2 and 3 Column Assemblies, GR-12............ 64
305.1 Number 2, 3 and 4 Column Assemblies, GR-15........ 66
306.1 Carriage ASSEMDIY......cccoiiiiiiiieiiiieie e 68
307.1 Lifting Chains Assemblies, GR-08..............cc..ccoeunee.. 70
308.1 Lifting Chain Assemblies, GR-12.............ccccceeiiinneen. 72
309.1 Lifting Chains Assemblies, GR-15...........ccccccceevnnneen. 74
310.1 Sequencing Cables..........cccveiiiiiiiiiiieeeee e 76
311.1 MASE COVEIS....eeiieiiiiiiiee ettt 78
312.1 Bellows, CE MOdEIS........ccuvuviiiiiiieeeieeeeeee e 80

400 Hydraulic Components
401.1 Hydraulic Power Unit and Lift Cylinder...................... 82

402.1 Function Manifold (to serial number GR01-224)........ 84
402.2 Function Manifold (from serial number GR01-225 to

GROL-248)....eeeeeieieee et e et a e nnaeees 86
402.3 Function Manifold (from serial number GR01-249 to
GRO5-5000).....00cciureeeiieee et 88
403.1 Hydraulic Hoses and Fittings (to serial number
GROL-248)...ceeeeeiieee et e e e tee e e a e anaeees 90
403.2 Hydraulic Hoses and Fittings (from serial number
GR01-249 to GR05-5000).........0utiimiiieeiiiieniiee e 92

500 Platform Components

501.1 Platform, Standard (to SN 4000)...........cccccveeeirnnnnn. 94
501.2 Platform, Standard (from SN 4001 to 5000).............. 98
502.1 Platform with Extension Deck (to SN 4000)............. 102
502.2 Platform with Extension Deck (from SN 4001)........ 106
503.1 Platform Extension DecK.........ccccccvervieiiiiiieeininennns 110
504.1 Stockpicker Platform, GR-12, GR-15 (from serial number
0 L0 ) SR RUSRSTR 112
505.1 Platform Controls (to SN 4000)..........ccceeviveeeiineennns 116
505.2 Platform Controls (from SN 4001 to 5000).............. 118
506.1 Joystick CONtroller...........cccovveeeriiiieiiiieeiieee e 120
507.1 Platform Overload Assembly, CE Models................ 122

600 Accessories

BO00). . ettt 42 601.1 Work Station Tray (models with standard and extended
208.1 Control Cable Assembly, GR-08, GR-15................... 44 PIALFOrM) . 124
Genie

4 GR-8, GR-12, GR-15

Part No. 69237



November 2018 |
Table of Contents (continued) |
602.1 Motion Alarm.......cccccuiiiiiiieieierier e 126
603.1 Parcel Tray (from serial number 4001)..................... 128
604.1 Bike Rack, Stockpicker Platform.............ccccceeeininne 130
Indices
Part NUmMber INAEX......uuvvviiiiiiiiiieieee e 132
Part Description INAEX.........coovuieiiariiiiiiee e 136
Cross References
Fittings Cross Reference..........cccocvvvevciieiiiec e 142
Genie

Part No. 69237 GR-8, GR-12, GR-15




I November 2018

| Notes

Gm‘e
ATEREX BRAND

6 GR-8, GR-12, GR-15 Part No. 69237



November 2018

Required Parts

The following parts are required to perform
maintenance procedures as outlined in the Genie
Runabout Service Manual.

Description Part No
Filter Element, Paper, 10 Micron ..........c.cccc...oo.e. 49798
Filter Element, Fiberglass, 10 Micron

(optional upgrade) ......c.ccccoo i 44207
Hydraulic Tank Breather Cap.............cccceveeninn 69355
Cotter Pin, Castle Nut, Wheel....................coeeenn 5361
Dielectric Grease ..........ccccccoccoiiiiiiii 66399
Boe-lube Silicone Wax......................oco 90337

Chevron Ultra-duty grease, EP NLGI 2
(lithium based) or equivalent
Dry Type Spray Lubricant

(source locally)
(source locally)

Part No. 69237

Parts Stocking List

Recommended Parts

Description Part No
Genie Blue Paint, 1 Gallon .............cooooeiiiiiinnn, 32150
Genie Blue Paint, 12 Ounce Aerosol...........c........... 1484
Genie Gray Paint, 1 Gallon.........c.cccccoiiii e 32151
Genie Gray Paint, 12 Ounce Aerosol ...................... 1268
Manuals

Genie Industries offers the following support

documents for these models:

Title Part No
EMI Safety Manual ..........cccccooiiiiiiii e 27581
Manual of Responsibilities

ANSI A92.6-1990......c.c i 44163

Gm‘e
ATEREX BRAND

GR-8, GR-12, GR-15



November 2018

| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity

Purchase order number

”"Ship to” address

Desired method of shipment

Name and telephone number of the authorized
istributor in your area.

s e O s G e 3

o

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced by
an authorized distributor, please call Terex or Genie
Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com

http:/genielift.com/en

EMEAR (Europe,Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia
Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466

http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Genie

ATEREX BRAND

GR-8, GR-12, GR-15

Part No. 69237



November 2018

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 69237

ATEREX BRAND

GR-8, GR-12, GR-15



I 100 Decals November 2018

101.1 Decals with Words, Models with Standard Platform (Serial numbers from 1 to 4000)

i-u
rere—— |l e
72184 ml | =T ]
72156 il VI
SN > i)
72832 s , i
72849— I (I — 40434
72882 — l ——31077
28157 or | &;‘ 31060
82366 i F %i 28175
72156 IE: ‘ ‘
72194 or I | —————— 72198
72195 or E or 72199
72196 or 72440
72086
72466
4 A =
809 Oﬁ“\_ 5 * 28161
28235 or o
_ 2 Shading indicates 72139
28174 —————110 ' that the decal is 31071
44980 or 1] hidden from view.
43658 72141
31508 :
38149 ===l nll‘r 38122
2= ﬁ@?/ [k 28235
72086 —— i~ | or 28174
72466——— 93 J . W 44736
i 72188
80940—— @ 72171
gg?gi or 3@ or 72182
. 72153
38149 T | or72185
28164 — : [ 1
— 72184
28171 JA" - |‘ ‘
72158 — .
72159 MHELE % =
oI ||
iz =
28373 ‘ W 28373 72156 44380 or 72156
37145 46262 72142 31508 43658 72140 72143

Gm‘e
ATEREX BRAND

10 GR-8, GR-12, GR-15 Part No. 69237



November 2018

100 Decals

101.1 Decals with Words, Models with Standard Platform (Serial numbers from 1 to 4000)

Item Part No. Description Qty. |Item
- 69288GT DECAL KIT,SAFETY/INST,GR,SO 28
(kit includes items 1-5, 7, 9-17, 19, 21, 22,
25-30, 33-35, 38, 39, 50-52, 54, 55 and 57) 29
- 69289GT DECAL KIT,SAFETY,PLATFRM,GR,SO 30
(kit includes items 2, 10, 11, 15, 19, 28, 39
and 51) 31
1 28157GT DECAL,USE DEXRON***_.................... 1
(to SN GR02-686) 32
2 28161GT DECAL,WARN,CRUSH HAZARD
HAND ..ottt oottt 1 33
4 28164GT DECAL,NOTICE,HAZARDOUS 34
MAT LS ..ot 1 35
28171GT DECAL,DANGER,NO SMOKING ***.....1
28174GT DECAL, POWER TO PLATFORM 36
280V oot 2
7  28175GT DECAL,WARNING-COMPART 37
ACCESS....oioiieeeeeeeeee e 1
8  28235GT DECAL,POWER TO PLATFORM 115V...2 38
28373GT DECAL,FORK LIFT POCKET................. 2
10 31060GT DECAL,DANGER DO NOT ALTER 39
SWTC ottt 1 41
(GR-15 with extension deck) 42
11 31071GT DECAL,WARNING,FAILURE TO 44
READ ..ot 1
12 31077GT DECAL,CAUTION,COLLISION 45
HAZARD.....ovoveteeeeeeeeeeeeeeeeeeeeenens 1
13 31508GT DECAL,DANGER,ELECT 46
HAZARD,PLUG. ......oevieeieieeeeeeeeeee. 1
14  37145GT DECAL, MANUAL LOWERING VALVE....1 47
15  38122GT DECAL,LABEL, OM STORAGE.............. 1
16 38149GT DECAL,LABEL,PATENTS.....cccceovevreennnn. 1 48
17  40434GT DECAL,LANYARD ANCHORAGE
POINT .ottt 1 49
18  43658GT DECAL,LABEL,PWR TO CHARGR
230Vt 1 50
19  44736GT DECAL,DANGER,TIP-OVER,TILT.......... 1
1
20  44980GT DECAL,LABEL,PWR TO CHARGR 5
IS 2T 1
21 46262GT DECAL,DANGER,BATTERY SAFETY.....1 50
22 72086GT DECAL,LABEL,LIFTING EYE................. 1 53
23 72134GT DECAL,CONTROL
PANEL,RUNABOUT........cceiiieeereen. 1 54
(to SN GR01-248)
25  72135GT DECAL,CONTROL
PANEL,RUNABOUT ..o, 1 55
26 72139GT DECAL,OPERATING
INST,RUNABOUT......ctoiiiiereecreeeeenens 1 56
27  72140GT DECAL,OPERATING
INST,RUNABOUT ......ovviviiieeereeeees 1 57
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

72141GT

72142GT
72143GT
72153GT

72155GT

72156GT
72158GT
72159GT

72171GT

72182GT

72184GT

72188GT
72195GT
72196GT
72199GT

72440GT

72445GT

72446GT

72447GT

72448GT

72466GT

72832GT

72849GT

72850GT

72873GT

72892GT

80940GT

82366GT

Description Qty.
DECAL,GENERAL

SAFETY,RUNABOUT.....ccoovevrrrrcrne, 1
DECAL,DANGER,ELECTROCUTION,GR.1
DECAL,EMERGENCY STOPGR

DECAL,MAXIMUM CAPACITY,GR.........1
(500 Ibs, 227 kg)

DECAL,MAX CAPACITY (350LB),GR.....1
(159 kg)

DECAL,NOTICE,TIRE SPECS,GR......... 4
DECAL,BATTERY CONN DIAG,GR....... 1

DECAL,TIP-OVER,BATTERIES,GR....... 1
(batteries)

DECAL,SIDE FORCE,100,GR,ANSI......1
(100 Ibs, 445 N, ANSI, CSA)

DECAL,SIDE
FORCE,GR,CE&AUS,WRD.................... 1
DECAL,COSMETIC,GENIE

RUNABOUT ..o, 2

DECAL,DIRECTIONAL ARROWS,GR....2
DECAL,COSMETIC,GENIE GR-12........ 1
DECAL,COSMETIC,GENIE GR-15***.....1

DECAL,COSMETIC,GENIE GR-12........ 1
(front)

DECAL,COSMETIC,GENIE GR-15***_,...1
(front)

DECAL,LABEL,CIRCUIT BREAKER......1
(ANSI models with inverter)

DECAL,LABEL,CIRCUIT BREAKER...... 1
(ANSI models with inverter)

DECAL,LABEL,CIRCUIT BREAKER...... 1
(220V AC/50 Hz inverter models)

DECAL,LABEL,CIRCUIT BREAKER......1
(ANSI models with 220V AC/50 Hz inverter)

DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)

DECAL,DANGER,DO NOT ALTER

(1 extra on GR-15 with extension deck)
DECAL,DANGER,BRAKE RELEASE.....1
DECAL,DANGER,MAX CAP

TRAY,WRD........ccoceeiiiiiiiiiiiiiiniis 1
DECAL,CONTROL
PANEL,RUNABOUT........cccocvvieiriireeie, 1

(from SN GR02-249)
DECAL,LABEL,BRAKE RELEASE

DECAL,CHEVRON RANDO HD............. 1
(from SN GR02-687)

11



I 100 Decals

November 2018

‘ 101.1 Decals with Words, Models with Standard Platform (Serial numbers from 1 to 4000)

287236
rogar— B e
72188 | 1 1 72134
25184 F""?] or 72873
72156 Al b ﬂ:
72832 T J.:R A
72849 = 40434
72892 21077
28157 or ] | 21060
82366 l — =|=,_ |~ 28175
72156
"""" [ 72198
;igg 2[ or 72199
77196 or 72440
72086
72466
T ] 28161
28235 or [:] =hading indicates 72139
28174 —¢ — that the decal is
44920 ar i hidden from view.
43658
ltos . 72141
38149 / — — ag122
28235
22086 —— or 228174
72466 —— 1 — 44736
=t .
80940 — ' {72188
A T 72171
28235 or ////J] or 72182
28174 ] -]
38149 —— //,D 1 72153
I or 72155
28164 g dns e e
281?1————i/ﬁ T
72158
72154
28373 28373 72 44980 or 72156

37145 46262

72142

Gm‘e
ATEREX BRAND

12

31508 43658 72140 72143

GR-8, GR-12, GR-15 Part No. 69237



November 2018

100 Decals

101.1 Decals with Words, Models with Standard Platform (Serial numbers from 1 to 4000)

Item Part No. Description Qty. |Item
- 69288GT DECAL KIT,SAFETY/INST,GR,SO 28
(kit includes items 1-5, 7, 9-17, 19, 21, 22,
25-30, 33-35, 38, 39, 50-52, 54, 55 and 57) 29
- 69289GT DECAL KIT,SAFETY,PLATFRM,GR,SO 30
(kit includes items 2, 10, 11, 15, 19, 28, 39
and 51) 31
1 28157GT DECAL,USE DEXRON***_.................... 1
(to SN GR02-686) 32
2 28161GT DECAL,WARN,CRUSH HAZARD
HAND ..ottt oottt 1 33
4 28164GT DECAL,NOTICE,HAZARDOUS 34
MAT LS ..ot 1 35
28171GT DECAL,DANGER,NO SMOKING ***.....1
28174GT DECAL, POWER TO PLATFORM 36
2B0V™ e 2
7  28175GT DECAL,WARNING-COMPART 37
ACCESS....oioiieeeeeeeeee e 1
8  28235GT DECAL,POWER TO PLATFORM 115V...2 38
28373GT DECAL,FORK LIFT POCKET................. 2
10 31060GT DECAL,DANGER DO NOT ALTER 39
SWTC ottt 1 40
(GR-15 with extension deck) 43
11 28236GT DECAL,WARN,IMPROPER
OPERATION. ....ooiieeieeeeeeeeeeeeeeeeeen 1 46
12 31077GT DECAL,CAUTION,COLLISION
HAZARD.....ovoveteeeeeeeeeeeeeeeeeeeeenens 1 47
13 31508GT DECAL,DANGER,ELECT
HAZARD,PLUG. ......oevieeieieeeeeeeeeee. 1
48
14  37145GT DECAL, MANUAL LOWERING VALVE....1
15  38122GT DECAL,LABEL, OM STORAGE.............. 1 49
16 38149GT DECAL,LABEL,PATENTS.....cccceovevreennnn. 1
17  40434GT DECAL,LANYARD ANCHORAGE 50
POINT .ottt 1
18  43658GT DECAL,LABEL,PWR TO CHARGR 51
230V e 1
19  44736GT DECAL,DANGER,TIP-OVER,TILT.......... 1 50
20  44980GT DECAL,LABEL,PWR TO CHARGR 53
IS 2T 1
21 46262GT DECAL,DANGER,BATTERY SAFETY.....1 54
22 72086GT DECAL,LABEL,LIFTING EYE................. 1
23 72134GT DECAL,CONTROL
PANEL,RUNABOUT........cceiiieeereen. 1 55
(to SN GR01-248)
25  72135GT DECAL,CONTROL 56
PANEL,RUNABOUT.......cocoviiiieirrrnn 1
26 72139GT DECAL,OPERATING 57
INST,RUNABOUT......ctoiiiiereecreeeeenens 1
27  72140GT DECAL,OPERATING
INST,RUNABOUT ......ovviviiieeereeeees 1
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

72141GT

72142GT
72143GT
72153GT

72155GT

72156GT
72158GT
72159GT

72171GT

72182GT

72184GT

72188GT
72194GT
72198GT

72445GT

72446GT

72447GT

72448GT

72466GT

72832GT

72849GT

72850GT

72873GT

72892GT

80940GT

82366GT

Description Qty.
DECAL,GENERAL

SAFETY,RUNABOUT.....ccoovevrrrrcrne, 1
DECAL,DANGER,ELECTROCUTION,GR.1
DECAL,EMERGENCY STOPGR

DECAL,MAXIMUM CAPACITY,GR.........1
(500 Ibs, 227 kg)

DECAL,MAX CAPACITY (350LB),GR.....1
(159 kg)

DECAL,NOTICE,TIRE SPECS,GR......... 4
DECAL,BATTERY CONN DIAG,GR....... 1

DECAL,TIP-OVER,BATTERIES,GR....... 1
(batteries)

DECAL,SIDE FORCE,100,GR,ANSI......1
(100 Ibs, 445 N, ANSI, CSA)

DECAL,SIDE
FORCE,GR,CE&AUS,WRD.................... 1
DECAL,COSMETIC,GENIE

RUNABOUT ..o, 2

DECAL,DIRECTIONAL ARROWS,GR....2
DECAL,COSMETIC,GENIE GR-8***......1

DECAL,COSMETIC,GENIE GR-8***......1
(front)

DECAL,LABEL,CIRCUIT BREAKER...... 1
(ANSI models with inverter)

DECAL,LABEL,CIRCUIT BREAKER......1
(ANSI models with inverter)

DECAL,LABEL,CIRCUIT BREAKER......1
(220V AC/50 Hz inverter models)

DECAL,LABEL,CIRCUIT BREAKER...... 1
(ANSI models with 220V AC/50 Hz inverter)

DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)

DECAL,DANGER,DO NOT ALTER

(1 extra on GR-15 with extension deck)
DECAL,DANGER,BRAKE RELEASE.....1
DECAL,DANGER,MAX CAP

TRAY,WRD.......cociiiiiiiiiiiiiie e 1
DECAL,CONTROL
PANEL,RUNABOUT..........ccciiiiiiiiccin, 1

(from SN GR02-249)
DECAL,LABEL, BRAKE RELEASE

SWIT e 1
ASSY,SER # LABEL,POWERED/GR

B ettt 1
DECAL,CHEVRON RANDO HD............. 1

(from SN GR02-687)

13



100 Decals

November 2018

101.2 Decals with Words, Models with Standard Platform (Serial numbers from 4001 to 5000)

72849 82831 72156

14

72892 | 7218g Or 82832
or 82833 s 72850
R [ — u 82838
|
(] S - el or 28174
— I:\:l;ﬁﬁ;:ﬁi
72832 I N I
/5 40434
72184 ~. .
82831 N I T 28175
or szsﬁ ‘ ‘ |
;; 1852):33 ; \ ‘ll 7/ \‘ 2_4‘7,‘1/ 52475
I IJ 72198
72194 or 72199
or 72195 or 72440
or 72196
72086——— [
80940XQ % I:I Shading indice_ltes 3281136;
44980 || that the decal is 75466
or 436M E hidden from view. 21071
28235 =E]
or 28174 s
31508——— )
1 72141
72086 = 38122
80940 — ] [l 44736
28235 il
or 28174 ol ——— 72188
— | & T~ 72153
28164 . N T~ or 72155
114325 ] ~———72171
28171 —L 0 E\ or 72182
72159 —— |11 L 4 ‘ 72184
46262—— |11 i
72970 ‘\ \‘ SEE J 3| 72156
[ 1 ~——82831
. ¢ or 82832
e =2 o\ V or 82833
/I L TEEN
82831 31 bos 72140 | 72143
28373 28373 | 72142 or 82832 44980
52475 37145 52475 or 82833 72156 or 43658 72135
Genie

GR-8, GR-12, GR-15

Part No. 69237



November 2018

100 Decals

101.2 Decals with Words, Models with Standard Platform (Serial numbers from 4001 to 5000)

Iltem

10

11
12
13

14

15
16

17
18

19
20

21

22

23

24
25
26

27

Part No.

107150GT

69289GT

28161GT

28164GT

28171GT
28174GT

28175GT

28235GT
28373GT
31060GT

31071GT

31508GT

37145GT
38122GT
40434GT

43658GT

44736GT
44980GT

46262GT
52475GT

72086GT
72135GT

72139GT

72140GT

72141GT

72142GT
72143GT
72153GT

72155GT

Description Qty. Iltem
DECAL KIT,SAFETY/INST,STD,WRDS 28
kit includes items 1-3, 5, 7-13, 15, 17-25, 29
28-30, 33, 34, 40-47, 51 and 52
DECAL KIT,SAFETY,PLATFRM,GR,SO 30
kit includes items 1, 8, 9, 12, 15, 17, 23, 31
33,34 and 42
DECAL,WARN,CRUSH HAZARD 32
HAND ..o 1
DECAL,NOTICE,HAZARDOUS 33
MAT LS oottt 1
DECAL,DANGER,NO SMOKING ***_.....1 34
DECAL, POWER TO PLATFORM 35
280V .o 2
DECAL,WARNING-COMPART 36
ACCESS. ..ottt 1 37
DECAL,POWER TO PLATFORM 115V...2 39
DECAL,FORK LIFT POCKET................. 2
DECAL,DANGER DO NOT ALTER 40
SWTC ettt 1
DECAL,WARNING,FAILURE TO 41
READ. ...t 1
DECAL,DANGER,ELECT 42
HAZARD,PLUG........ooviiceeeeeeeeeeern 1
DECAL, MANUAL LOWERING VALVE....1
DECAL,LABEL, OM STORAGE.............. 1 43

44
DECAL,LANYARD ANCHORAGE
POINT oo 1
DECAL,LABEL,PWR TO CHARGR 45
230Vttt
DECAL,DANGER, TIP-OVER, TILT 46
DECAL,LABEL,PWR TO CHARGR 47
L5V 1
DECAL,DANGER,BATTERY SAFETY.....1 49
DECAL,LABEL, TRANSPORT 50
TIEDOWNF.......oceiieeeeeeeseeeeeee e 4 51
DECAL,LABEL,LIFTING EYE................. 1
DECAL,CONTROL 52
PANEL,RUNABOUT ......cveveveeeeeeeeeeene 1
DECAL,OPERATING
INST,RUNABOUT ..o, 1
DECAL,OPERATING
INST,RUNABOUT ..., 1
DECAL,GENERAL
SAFETY,RUNABOUT .....cvvrieeeeeern, 1
DECAL,DANGER,ELECTROCUTION,GR.1
DECAL,EMERGENCY STOPGR........... 1
DECAL,MAXIMUM CAPACITY,GR......... 1
(500 Ibs, 227kg)
DECAL,MAX CAPACITY (350LB),GR.....1
(350 Ibs, 159 kg)

Genie

ATEREX BRAND

Part No. 69237

GR-8, GR-12, GR-15

Part No. Description Qty.
72156GT DECAL,NOTICE,TIRE SPECS,GR......... 4
114325GT DECAL,BATTERY CONN DIAG,GR....... 1
72159GT DECAL,TIP-OVER,BATTERIES,GR....... 1
72171GT DECAL,SIDE FORCE,100,GR,ANSI......1
(445 N)
72182GT DECAL,SIDE
FORCE,GR,CE&AUS,WRD.................... 1
72184GT DECAL,COSMETIC,GENIE
RUNABOUT ..o 2
72188GT DECAL,DIRECTIONAL ARROWS,GR....2
72194GT DECAL,COSMETIC,GENIE GR-8***......1
GR-8
72195GT DECAL,COSMETIC,GENIE GR-12........ 1
72196GT DECAL,COSMETIC,GENIE GR-15***.....1
72199GT DECAL,COSMETIC,GENIE GR-12........ 1
(front)
72440GT DECAL,COSMETIC,GENIE GR-15***....1
(front)
72466GT DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)
72832GT DECAL,DANGER,DO NOT ALTER
SWTC ot 1
(1 extra on GR-15 with extension deck)
72849GT DECAL,DANGER,BRAKE RELEASE.....1
72850GT DECAL,DANGER,MAX CAP
TRAY,WRD.....ccceiieiiiieiesieie e 1
72892GT DECAL,LABEL,BRAKE RELEASE
SWIT e 1
72970GT DECAL,INSTRUCTIONS-CHARGER
OP e 1
82366GT DECAL,CHEVRON RANDO HD............. 1
82832GT DECAL,LABEL,FLOOR LOAD GR12.....4
82833GT DECAL,LABEL,FLOOR LOAD GR15.....1
82838GT DECAL,CONTROL
PANEL,RUNABOUT......ooveierieeienieeene 1
82975GT DECAL,DANGER,COLLISION
HAZARD.....cctiiiiiiiecieeeseeee e 1
15



I 100 Decals

November 2018

72168
721594

ar 72195
ar 721596

72088
80940————

44980 ———. i
ar 43658 »

28235

or 28174

72088

i
t
31508 ———F< %

50940

28235

ar 28174

28164

114325
28171

4526 — ]

72159 ——— 7 [ —+F]
_,—F'-"_'_'—E

L
i

72970 |

52475

ca

il

misE.

28373

28373 | 721412
a714s 52474

[]

728449 82831 72158
?ETQQ 72188 Of 59533
o SN

101.2 Decals with Words, Models with Standard Platform (Serial numbers from 4001 to 5000)

Shading indicates
thatthe decal is

hidden from view.

72141

28122

44736

[———— 72188

T 72153
or 721556
T 72171
or 721872

1 72184

8783
or 82832
ar 82833 72156

Gm‘e
ATEREX BRAND

16

—— 72156
[——— 320831

or 82832
or 828433

GR-8, GR-12, GR-15

Part No. 69237



November 2018

100 Decals

101.2 Decals with Words, Models with Standard Platform (Serial numbers from 4001 to 5000)

Item Part No. Description Qty. |Item
-~ 107150GT  DECAL KIT,SAFETY/INST,STD,WRDS 26
kit includes items 1-3, 5, 7-13, 15, 17-25,
28-30, 33, 34, 40-47, 51 and 52 27
- 69289GT DECAL KIT,SAFETY,PLATFRM,GR,SO
kit includes items 1, 8, 9, 12, 15, 17, 23, 28
33, 34 and 42
2
- 80940GT ASSY,SER # LABEL,POWERED/GR o
FE e bbb bne 1 30
1 28161GT DECAL,WARN,CRUSH HAZARD 31
HAND ..ottt oottt 1
2 28164GT DECAL,NOTICE,HAZARDOUS 32
MAT LS ..ot 1
28171GT DECAL,DANGER,NO SMOKING ***.....1 33
28174GT DECAL, POWER TO PLATFORM
230V™ ..o 2 34
5  28175GT DECAL,WARNING-COMPART 35
ACCESS....oioiieeeeeeeeee e 1
6  28235GT DECAL,POWER TO PLATFORM 115V...2 38
28373GT DECAL,FORK LIFT POCKET................. 2
8  31060GT DECAL,DANGER DO NOT ALTER 41
SWTC ottt 1
42
9  28236GT DECAL,WARN,IMPROPER
OPERATION. ....ooiieeieeeeeeeeeeeeeeeeeen 1
DECAL,WARN,IMPROPER OPERATION
10  31508GT DECAL,DANGER,ELECT 43
HAZARD,PLUG. .......c.covoieeieeeeeeeeeeen 1 44
11 37145GT DECAL, MANUAL LOWERING VALVE....1
4
12 38122GT DECAL,LABEL, OM STORAGE.............. 1 5
13 40434GT DECAL,LANYARD ANCHORAGE 46
POINT ettt 1
14  43658GT DECAL,LABEL,PWR TO CHARGR 47
230Vttt 1
4
15  44736GT DECAL,DANGER,TIP-OVER,TILT 8
16 44980GT DECAL,LABEL,PWR TO CHARGR 51
LL5V ettt 1
17  46262GT DECAL,DANGER,BATTERY SAFETY.....1
18  52475GT DECAL,LABEL, TRANSPORT 52
TIEDOWNF.....ovieiiiieeeeseeeeeee e 4
19  72086GT DECAL,LABEL,LIFTING EYE................. 1
20  72135GT DECAL,CONTROL
PANEL,RUNABOUT .......coceeiieeeeeeeen. 1
21 72139GT DECAL,OPERATING
INST,RUNABOUT ......ovviviiieeereeeees 1
22 72140GT DECAL,OPERATING
INST,RUNABOUT ....oooveieeereeeereeeeenrens 1
23 72141GT DECAL,GENERAL
SAFETY,RUNABOUT .....cooiieiiereeeen. 1
24 72142GT DECAL,DANGER,ELECTROCUTION,GR.1
25  72143GT DECAL,EMERGENCY STOPGR........... 1
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No. Description Qty.
72153GT DECAL,MAXIMUM CAPACITY,GR......... 1
(500 Ibs) (227 kg)
72155GT DECAL,MAX CAPACITY (350LB),GR.....1
(157 kg)
72156GT DECAL,NOTICE, TIRE SPECS,GR......... 4
114325GT DECAL,BATTERY CONN DIAG,GR....... 1
72159GT DECAL,TIP-OVER,BATTERIES,GR....... 1
72171GT DECAL,SIDE FORCE,100,GR,ANSI......1
(445 N)
72182GT DECAL,SIDE
FORCE,GR,CE&AUS,WRD.................... 1
72184GT DECAL,COSMETIC,GENIE
RUNABOUT ..ottt 2
72188GT DECAL,DIRECTIONAL ARROWS,GR....2
72194GT DECAL,COSMETIC,GENIE GR-8***......1
GR-8
72198GT DECAL,COSMETIC,GENIE GR-8***......1
(front)
72466GT DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)
72832GT DECAL,DANGER,DO NOT ALTER
SWTC ittt 1
(1 extra on GR-15 with extension deck)
72849GT DECAL,DANGER,BRAKE RELEASE.....1
72850GT DECAL,DANGER,MAX CAP
TRAY,WRD......ccciviriiieriiieiriicere s 1
72892GT DECAL,LABEL,BRAKE RELEASE
SWIT et 1
72970GT DECAL,INSTRUCTIONS-CHARGER
OP e 1
82366GT DECAL,CHEVRON RANDO HD............. 1
82831GT DECAL,LABEL,FLOOR LOAD GR8***....1
GR-8
82838GT DECAL,CONTROL
PANEL,RUNABOUT ......ccovevenireienieeeene 1
(joystick controller)
82975GT DECAL,DANGER,COLLISION
HAZARD.....ccoiiiiiiiee e 1
17



I 100 Decals November 2018

‘ 102.1 Decals with Words, Models with Stockpicker Platform (Serial numbers from 4001 to
5000)

72832 72892 72188 82831 72156 82838 72466
31071 72849 or 82832 28175 72139
or 82833

82975 I:I Shading indicates

that the decal is
hidden from view.

or 82833 il 82904
79156 Sl or 97619
Wi 72171
72194 —
or 72195 44736
or 72196 82864
79086 97620
8094
44980——— ~ 40434
or 43658 ~—— 72188
28235
or 28174 |~ —72156
31508 ,,/ —82831
=~ —=7J~ or82832
- or 82833
= — : < 72143
e €]
| 5 l:jl o435
72086 fr N AN ?—N 72140
80940 ' T IIAX 44980
o D (\\\\ ‘ or 43658
28235 a
or 28174 Ul 31508
[ 72156
82831
28164 a F] A or 82832
114325 or 82833
28171 —0 £} 0 -
72156——"] :
46260—T | ~
72970—"1 ] |
— —
= o\
SN
T
72198
28373) 72142 72184 or 72199
52475 37145 52475 50475 or 72440 52475
Genie

18 GR-8, GR-12, GR-15 Part No. 69237



November 2018

102.1 Decals with Words, Models with Stockpicker Platform (Serial numbers from 4001 to

Item Part No. Description Qty. |Item
- 107187GT  DECAL KIT,SAFETY/INST,SPWRDSS 29
kit includes items 1, 2, 4, 6-12, 14, 16-27, 31
30, 37-42, 46, 50 and 51
-~ 107188GT  DECAL KIT,SFTY/PLTRM,SPWRDS 32
kit includes items 13, 19, 21, 28, 29, 36, 46 34
and 52
1 28164GT DECAL,NOTICE,HAZARDOUS 35
MAT'LS ..ot 1
28171GT DECAL,DANGER,NO SMOKING ***_....1 36
3 28174GT DECAL, POWER TO PLATFORM 37
2B0VR* et 2
4 28175GT DECAL,WARNING-COMPART 38
ACCESS. ... 1 39
28235GT DECAL,POWER TO PLATFORM 115V...2
28373GT DECAL,FORK LIFT POCKET................. 2 40
31071GT DECAL,WARNING,FAILURE TO
READ. ..ottt 1 41
8  31508GT DECAL,DANGER,ELECT 43
HAZARD,PLUG......cooeeeeeeeeeeeeeeeeeeen, 1 45
9  37145GT DECAL, MANUAL LOWERING VALVE....1 46
10  38122GT DECAL,LABEL, OM STORAGE.............. 1
11 40434GT DECAL,LANYARD ANCHORAGE
POINT ottt 1 47
12 43658GT DECAL,LABEL,PWR TO CHARGR
230Vttt 1 48
13 44736GT DECAL,DANGER,TIP-OVER,TILT
14  44980GT DECAL,LABEL,PWR TO CHARGR 49
LL5V ettt 1
15  46262GT DECAL,DANGER,BATTERY SAFETY.....1 50
16  52475GT DECAL,LABEL, TRANSPORT 51
TIEDOWNF. ..ot 4
17  72086GT DECAL,LABEL,LIFTING EYE................. 1 50
18  72135GT DECAL,CONTROL
PANEL,RUNABOUT ......cocevciieeeeeeeen. 1
19  72139GT DECAL,OPERATING
INST,RUNABOUT......ovviiiiieierneeenas 1
20  72140GT DECAL,OPERATING
INST,RUNABOUT ....oooveireeeeeeereeeeenren, 1
21 72141GT DECAL,GENERAL
SAFETY,RUNABOUT .....coovierieeeieen. 1
22 72142GT DECAL,DANGER,ELECTROCUTION,GR.1
23 72143GT DECAL,EMERGENCY STOPGR........... 1
24 72156GT DECAL,NOTICE,TIRE SPECS,GR......... 4
25 114325GT  DECAL,BATTERY CONN DIAG,GR.......1
26 72159GT DECAL,TIP-OVER,BATTERIES,GR.......1
27  72171GT DECAL,SIDE FORCE,100,GR,ANSI......1
(100 Ibs, 445 N)
28 72184GT DECAL,COSMETIC,GENIE
RUNABOUT ..ot 2
Genie

Part No. 69237

GR-8, GR-12, GR-15

100 Decals |
5000)
Part No. Description Qty.
72188GT DECAL,DIRECTIONAL ARROWS,GR....2
72195GT DECAL,COSMETIC,GENIE GR-12........ 1
72196GT DECAL,COSMETIC,GENIE GR-15***.....1
72199GT DECAL,COSMETIC,GENIE GR-12........ 1
(front)
72440GT DECAL,COSMETIC,GENIE GR-15***.....1
(front)
72466GT DECAL,CONTROL PANEL,HORN,GR....1
72832GT DECAL,DANGER,DO NOT ALTER
SWTC ittt 1
72849GT DECAL,DANGER,BRAKE RELEASE.....1
72892GT DECAL,LABEL,BRAKE RELEASE
SWIT e 1
72970GT DECAL,INSTRUCTIONS-CHARGER
OP e 1
82366GT DECAL,CHEVRON RANDO HD............. 1
82832GT DECAL,LABEL,FLOOR LOAD GR12.....4
82833GT DECAL,LABEL,FLOOR LOAD GR15.....4
82838GT DECAL,CONTROL
PANEL,RUNABOUT ......ccceeeerireicireene 1
(joystick controller)
82975GT DECAL,DANGER,COLLISION
HAZARD.....ccoiiiiiieee e 1
82863GT DECAL,DANGER,MAX CAP PARCEL
WD ittt 1
82864GT DECAL,DANGER,MAX CAP BIKE
RACK ...ttt 2
82904GT DECAL,MAX CAPACITY,450 LBS.......... 1
GR-15
97619GT DECAL,MAX CAPACITY,500 LBS.......... 1
GR-8, GR-12
97620GT DECAL,DANGER,MAX CAP ADJ
TRAY oot 1
19



I 100 Decals November 2018
102.1 Decals with Words, Models with Stockpicker Platform (Serial numbers from 4001 to
5000)

72837 72892 T2MBB BZB31 72156 gd4838  724G6R
20296 778419 or 828 28178 72138
or 82833
— %’x I:I Shading indicates
] that the decal is
T]j J{?r hidden from view.
- ™
' 0
1]
72141
# =i 38122
1288 e 1 - 28735
B2abE—_| -1 or 28174
82831 I
or 82832
or 82833 E%%?g
ar
72156 TA
721594
or 72145 44736
ar 72196 07064
7MEE 976820
2084 ———- _
44980———— B A0434
or 43658 —— 72184
282435
or 28174 EK;*—‘QEQE?
31508 e 0r 52832
il or 82833
A,
iz 72143
"'ﬁﬁy’ 72135
72086 P 72140
80940 44930
20795 or 43658
ar 28174 314808
T2158
82831
28164 or 82842
1143245 or 82843
28171
T2158———1:
4BR 22—
7297 0—4
=]  mmrm— Y
Lot 1w

(_

2475

EBS?SW 72141
a7145 52475

28373

77198

72184 or 72189

52475 or 72440
Genie

52475

20

GR-8, GR-12, GR-15

Part No. 69237



November 2018

102.1 Decals with Words, Models with Stockpicker Platform (Serial numbers from 4001 to

Iltem Part No. Description Qty. Iltem
- 107187GT  DECAL KIT,SAFETY/INST,SPWRDSS 28
kit includes items 1, 2, 4, 6-12, 14, 16-27,
30, 37-42, 46, 50 and 51 29
-~ 107188GT  DECAL KIT,SFTY/PLTRM,SPWRDS 30
kit includes items 13, 19, 21, 28, 29, 36, 46
and 52 33
- 80940GT ASSY,SER # LABEL,POWERED/GR
FE e bbb bne 1 36
1 28164GT DECAL,NOTICE,HAZARDOUS 37
MAT LS oottt 1
28171GT DECAL,DANGER,NO SMOKING ***_.....1 38
3 28174GT DECAL, POWER TO PLATFORM 39
280V** e 2
4 28175GT DECAL,WARNING-COMPART 40
ACCESS. ..ottt 1
28235GT DECAL,POWER TO PLATFORM 115V...2 41
28373GT DECAL,FORK LIFT POCKET................. 2 42
28236GT DECAL,WARN,IMPROPER 46
OPERATION. ...ctoteeeeeeeeeeeeeeeeeeen 1
DECAL,WARN,IMPROPER OPERATION
8  31508GT DECAL,DANGER,ELECT 47
HAZARD,PLUG. ......oevoeieeieeeeeeeeeee. 1
9  37145GT DECAL, MANUAL LOWERING VALVE....1 48
10  38122GT DECAL,LABEL, OM STORAGE.............. 1
11 40434GT DECAL,LANYARD ANCHORAGE 49
POINT .ttt 1
1
12 43658GT DECAL,LABEL,PWR TO CHARGR 5
280Vt 1
13 44736GT DECAL,DANGER,TIP-OVER, TILT.......... 1 52
14  44980GT DECAL,LABEL,PWR TO CHARGR
LL5V .ottt 1
15  46262GT DECAL,DANGER,BATTERY SAFETY.....1
16 52475GT DECAL,LABEL, TRANSPORT
TIEDOWNZ.....coveeeeeteeeeeeeeeeeee e 4
17  72086GT DECAL,LABEL,LIFTING EYE................. 1
18  72135GT DECAL,CONTROL
PANEL,RUNABOUT........cceiiieeereen. 1
19  72139GT DECAL,OPERATING
INST,RUNABOUT ....oooveieeereeeereeeeenrens 1
20  72140GT DECAL,OPERATING
INST,RUNABOUT.....ootiieireeereeeeenens 1
21 72141GT DECAL,GENERAL
SAFETY,RUNABOUT .....coovvieireeeeenn. 1
22 72142GT DECAL,DANGER,ELECTROCUTION,GR.1
23 72143GT DECAL,EMERGENCY STOPGR........... 1
24  72156GT DECAL,NOTICE,TIRE SPECS,GR......... 4
25 114325GT  DECAL,BATTERY CONN DIAG,GR.......1
26 72159GT DECAL,TIP-OVER,BATTERIES,GR.......1
27  72171GT DECAL,SIDE FORCE,100,GR,ANSI......1
(100 Ibs, 445 N)
Genie

Part No. 69237

GR-8, GR-12, GR-15

100 Decals |
5000)

Part No. Description Qty.
72184GT DECAL,COSMETIC,GENIE

RUNABOUT ....ooiiiiiiiiiieeeeeiieeeee s 2
72188GT DECAL,DIRECTIONAL ARROWS,GR....2
72194GT DECAL,COSMETIC,GENIE GR-8***...... 1
72198GT DECAL,COSMETIC,GENIE GR-8***,..... 1

(front)
72466GT DECAL,CONTROL PANEL,HORN,GR....1
72832GT DECAL,DANGER,DO NOT ALTER

SWTC .t 1
72849GT DECAL,DANGER,BRAKE RELEASE.....1
72892GT DECAL,LABEL,BRAKE RELEASE

SWIT e 1
72970GT DECAL,INSTRUCTIONS-CHARGER

OP e 1
82366GT DECAL,CHEVRON RANDO HD............. 1
82831GT DECAL,LABEL,FLOOR LOAD GR8***....4
82838GT DECAL,CONTROL

PANEL,RUNABOUT........covvvieiriireeiennn 1

(joystick controller)
82975GT DECAL,DANGER,COLLISION

HAZARD......ooiiiiiiiie s 1
82863GT DECAL,DANGER,MAX CAP PARCEL

WD e 1
82864GT DECAL,DANGER,MAX CAP BIKE

RACK ..ttt 2
97619GT DECAL,MAX CAPACITY,500 LBS.......... 1

GR-8, GR-12
97620GT DECAL,DANGER,MAX CAP ADJ

TRAY . 1

21



I 100 Decals November 2018

103.1 Decals with Symbols, Models with Standard Platform (Serial numbers from 4001 to
5000)

82837 72188 82831

or 82832
82495 or 82833
- ﬁ C1——= 82834
or
=] | 97627
== ] 82838
70 a— 28235
) By or 28174
1 40434
72184 80614
72194
or 72195
or 72196 ﬁ52475
=
or
72198
or 82833 ol o 15198
or 72440
Shading indicat 82472
ading Indicates
that the decal is 82487
hidden from view. 72466
72086 A — A ram—
80940 i ] I t;i?;f/’7 o
i |
or
/ — 3 82830
or 43658 A a i [::1‘\‘“\F\\‘ 1 or 82966
(optional inverter) / 2| 33825
28171 F ] i or 5
gog29 1| or 97621
e or
82481 ~
\ |
| | 72184
|
=T a1
or
.;ﬂ g E\:ﬂ H or 82833
82831 44980 82487
52475 | 82836 152475 or 82832 or 43658 72135
82666 82666 or 82833  (standard charger) 72143
Genie

22 GR-8, GR-12, GR-15 Part No. 69237



November 2018

100 Decals

103.1 Decals with Symbols, Models with Standard Platform (Serial numbers from 4001 to

Item Part No. Description Qty. |Item
—  107189GT  DECAL KIT,SFTY/PLTFRM,STD,SYM 30
(includes items 1, 4, 7-12, 19-26, 33-35) 31
—  107226GT  DECAL KIT,SAFTY/PLTFRM,STD,SYM
(includes items 11, 12, 19, 20, 22)
1  28171GT  DECAL,DANGER,NO SMOKING ***......1 32
2 28174GT  DECAL, POWER TO PLATFORM
230V ..o 2
28235GT  DECAL,POWER TO PLATFORM 115V...2 33
40434GT  DECAL,LANYARD ANCHORAGE 34
POINT v 1 35
5 43658GT  DECAL,LABEL,PWR TO CHARGR
Z 0 VA 1
6 44980GT  DECAL,LABEL,PWR TO CHARGR 36
LI5V oo 1
7 52475GT  DECAL,LABEL,TRANSPORT 37
TIEDOWN ....oovoooeeeeeeeeeeeseeeee e 4
8 72086GT  DECAL,LABEL,.LIFTING EYE............... 1 a
72135GT  DECAL,CONTROL
PANEL,RUNABOUT .....cooeeeeeeen. 1 2
10 72143GT  DECAL,EMERGENCY STOPGR.......... 1
11  72184GT  DECAL,COSMETIC,GENIE 40
RUNABOUT ... 2
12 72188GT  DECAL,DIRECTIONAL ARROWS,GR....2
13 72194GT  DECAL,COSMETIC,GENIE GR-8**......1
14 72195GT  DECAL,COSMETIC,GENIE GR-12........1
15 72196GT  DECAL,COSMETIC,GENIE GR-15***.....1
16 72198GT  DECAL,COSMETIC,GENIE GR-8**......1
(front)
17 72199GT  DECAL,COSMETIC,GENIE GR-12........1
(front)
18  72440GT  DECAL,COSMETIC,GENIE GR-15***.....1
(front)
19  72466GT  DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)
20 82472GT  DECAL,WARNING,CRUSHING
HAZARD. ... oo 1
21 82481GT  DECAL,SYMBOL-BATTERY SAFETY.....1
22 82487GT  DECAL, SYMBOL - READ THE
MANUAL ..o 2
23 82495GT  DECAL,SYMBOL-BRAKE REL
Y =2 1 2 1
24  82614GT  DECAL,DANGER,COLLISION
HAZARD ..o 1
25 82666GT  DECAL,LABEL,FORKLIFT POCKET......2
26  82829GT  DECAL,DANGER,ELEC.HAZ SYMB.....1
27 82830GT  DECAL,DANGER,SIDE FORCE CE
GRoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
28 82831GT  DECAL,LABEL,FLOOR LOAD GR8***....4
29 82832GT  DECAL,LABEL,FLOOR LOAD GR12....4
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

82833GT
82834GT

82835GT

82836GT

82837GT

82838GT

82966GT

82965GT

97621GT

97627GT

97751GT

5000)

Description Qty.

DECAL,LABEL,FLOOR LOAD GR15.....4
DECAL,DANGER,MAX CAP TRAY

GR-15 (159 kg)
DECAL,DANGR,159 KG CAP,STD

PLT e 1
(Asia, South America)
LABEL,AUXILIARY LOWERING............. 1

DECAL,LABEL,BRAKE RELSE SYMB....1

DECAL,CONTROL
PANEL,RUNABOUT........cooiieriireeieen 1
(joystick controller)

DECAL,SIDE FORCE,GR - ANSI,SYM...1
(Asia, South America)

DECAL,DANGR,227 KG CAP,STD

GR-8, GR-12 (Asia, South America)

DECAL,DANGER,MAX CAP SP PLAT....1
GR-8, GR-12 (CE) (227 kg)
DECAL,DANGER,MAX CAP TRAY........1
GR-8, GR-12 (227 kg)

DECAL,DANGER,MAX CAP PLAT......... 1
GR-15 (CE) (159 kg)

23



I 100 Decals November 2018

104.1 Decals with Symbols, Models with Stockpicker Platform, (Serial numbers from 4001
to 5000)

82837 72188 82831 82838 72466
82495 or 82832 82487
or 82833

82614

Shading indicates

that the decal is
hidden from view.

28235
or 28174

97621

8283
or 82832
or 82833 N

or 97622
RN — { # 82830
e Al or 82966
72194 *"\ ' H
or72195 W2 | 97628

= or 97629

] 97623
™ or 97624
72188

40434

or 72196

,1
&

72086 poo | _ ]
e
80940 L]
28%%?74 T T (standard charger)
or L
-] C ] ) 82831
or 43658 T or 82832
{optional invertef A or 82833
28171 - 1 [1]
82481 | I |
=a =l
A
72198
W 2184 or 72199
82666 | 82666 82829 or 72440
52475 82836 52475 52475 52475
Genie

24 GR-8, GR-12, GR-15 Part No. 69237



November 2018

104.1 Decals with Symbols, Models with Stockpicker Platform, (Serial numbers from 4001

Item Part No. Description Qty. |Item
- 107189GT DECAL KIT,SFTY/PLTFRM,STD,SYM 29
kit includes items 1, 4, 7-12, 19-26 and 30
31-33
31
- 107226GT DECAL KIT,SAFTY/PLTFRM,STD,SYM
kit includes items 11, 12, 19, 20 and 22 32
1 28171GT DECAL,DANGER,NO SMOKING ***,.....1 33
2 28174GT DECAL, POWER TO PLATFORM
230V 2
34
28235GT DECAL,POWER TO PLATFORM 115V...2
40434GT DECAL,LANYARD ANCHORAGE 35
POINT . 1
5 43658GT DECAL,LABEL,PWR TO CHARGR 36
230V s 1
6 44980GT DECAL,LABEL,PWR TO CHARGR 37
LI5V i 1
7 52475GT DECAL,LABEL, TRANSPORT
TIEDOWN ....cooiiiiiiiieee e 4 38
8 72086GT DECAL,LABEL,LIFTING EYE................. 1
72135GT DECAL,CONTROL
PANEL,RUNABOUT.......cuuttiiiiiiiiiiiinnnns 1 39
10 72143GT DECAL,EMERGENCY STOPGR........... 1
11 72184GT DECAL,COSMETIC,GENIE 40
RUNABOUT ..ottt 1
12 72188GT DECAL,DIRECTIONAL ARROWS,GR....2 41
13 72194GT DECAL,COSMETIC,GENIE GR-8***,_.... 1
14 72195GT DECAL,COSMETIC,GENIE GR-12........ 1 42
15 72196GT DECAL,COSMETIC,GENIE GR-15***.....1
16 72198GT DECAL,COSMETIC,GENIE GR-8***,..... 1
(front)
17 72199GT DECAL,COSMETIC,GENIE GR-12........ 1
(front)
18 72440GT DECAL,COSMETIC,GENIE GR-15***.....1
(front)
19 72466GT DECAL,CONTROL PANEL,HORN,GR....1
(emergency stop button)
20 82472GT DECAL,WARNING,CRUSHING
HAZARD......cooiiiiiiiiieiieeieeeeeeeeeeeevvaaias 1
21 82481GT DECAL,SYMBOL-BATTERY SAFETY.....1
22 82487GT DECAL, SYMBOL - READ THE
MANUAL.....ooiiiiiiiiiiiiiiiiieeeeeeeeeeeeeveaeaes 2
23 82495GT DECAL,SYMBOL-BRAKE REL
SAFETY o 1
24 82614GT DECAL,DANGER,COLLISION
HAZARD. ..ottt 1
25 82666GT DECAL,LABEL,FORKLIFT POCKET...... 2
26 82829GT DECAL,DANGER,ELEC.HAZ SYMB...... 1
27 82830GT DECAL,DANGER,SIDE FORCE CE
R 1
28 82831GT DECAL,LABEL,FLOOR LOAD GR8***....4
Genie

Part No. 69237

GR-8, GR-12, GR-15

100 Decals |
to 5000)
Part No. Description Qty.
82832GT DECAL,LABEL,FLOOR LOAD GR12.....4
82833GT DECAL,LABEL,FLOOR LOAD GR15.....4
82836GT LABEL,AUXILIARY LOWERING............. 1
82837GT DECAL,LABEL,BRAKE RELSE SYMB....1
82838GT DECAL,CONTROL
PANEL,RUNABOUT .......cceeiiiiiiiriieeeiene 1
(joystick controller)
82966GT DECAL,SIDE FORCE,GR - ANSI,SYM...1
ANS| & CSA (445 N)
97621GT DECAL,DANGER,MAX CAP SP PLAT....1
(227 kg)
97622GT DECAL,DANGER,MAX CAP SP PLAT....1
(204 kg)
97623GT DECAL,DANGER,MAX CAP ADJ
TRAY .. 1
GR-08, GR-12
97624GT DECAL,DANGER,MAX CAP ADJ
TRAY e 1
GR-15
97625GT DECAL,DANGER,MAX CAP TRAY........ 1
GR-08, GR-12
97626GT DECAL,DANGER,MAX CAP TRAY........ 1
GR-15
97628GT DECAL,DANGER,MAX CAP BIKE
RACK .. s 1
GR-08, GR-12
97629GT DECAL,DANGER,MAX CAP BIKE
RACK .. 1
GR-15
25



November 2018

‘ 201.1 Steer Axle Linkage and Wheels

I 200 Base Components

Gm‘e
ATEREX BRAND

GR-8, GR-12, GR-15

art No. 69237

26



November 2018

200 Base Components

Iltem

© 00 N O O B~ W N PP

I o
A W N R O

14A

15
16
17

17A

18

19
20
21

22
23
24

Part No.

12346GT
6638GT
6091GT
6090GT
69332GT
66829GT
6888GT
6357GT
6175GT
4828GT
55953GT
57999GT
57988GT
57952GT

61295GT

5361GT
57967GT
57951GT

69841GT

57886GT

36369GT
69547GT
57998GT

69548GT
57956-SGT
57996GT

65616GT
6198GT
9145GT
69497GT
80954GT
69471GT

80947GT
57957-SGT
6564GT
42191GT

Description Qty.

10 X .5 FLT TS SCREW
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20
SCREW,HHC,1/4-20 X .75

MOUNT, HOSE CLAMP............cceeveiien. 2
TUBE, CLAMP, 3/8 (PAIR)......cccevnienne 4
SCREW,HHC,1/4-20 X 1
NUT,HEX,1/4-20

SCREW,HHC,3/8-16 X 1
NUT,NYLOCK,3/8-16
ZERK-GREASE,1/4-28, STRAIGHT....... 2
BEARING THRUST .50X1.625X.25........ 2
BEARING,1.5ID X1.750D X 1.3.......... 4

PIN, 5/8 X 2.25 STEER CLEVIS............. 2
(weldment steer link to SN GR01-199)

PIN,CLEVIS,.625 X 2.00 LG.
(from SN GR01-200 and for cast steer link
to SN GR01-199)

PIN,COTTER,.125 X 1.5.....cc0ccvviireinn. 6
LUG, ROD END, BEARING EYE

BEARING,.625X.875X.50.......cccccvvrrureenn.
(weldment steer link to SN GR01-199)

BEARING,.625X.875X.375
(from SN GR01-200 and for cast steer link
to SN GR01-199)

STEER LINK ASSEMBLY, GR.........c...... 2
(includes items 17 and 19)

BEARING,0.75IDX1.000DX0.75L

KEY,DRIVE MOTOR(57996)..........ccveun 4
ASSY,WHEEL & TIRE,GR.........cccerveunene 2
grey, non-marking
NUT,CASTLE(57996)GR..

WELDMENT, LEFT YOKE........c..ccocuveenne

MOTOR, 10.0 CU IN/REV DRIVE........... 2
(includes item 22)

SEAL KIT PWR WHL MOTOR
NUT,NYLOCK,1/2-13
SCREW,HHC,1/2-13 X 2.5,GR5
NUT,HEX, 5/8-18 YELLOW-ZINC
CYLINDER, STEER, DBL ACT, DY**......1

SEAL KIT,STEER CYLINER (57997)
(Texas)

SEAL KIT, DONYANG CYL (57997)
WELDMENT, RIGHT YOKE...........c...... 1
WASHER, SHIM,.765 X 1.312 X .093
WASHER,FLAT,.640X1.160X.09

Part No. 69237

GR-8, GR-12, GR-15

Ganie

201.1 Steer Axle Linkage and Wheels

27



November 2018

I 200 Base Components

202.1 Non-steer Axle and Ground Controls Installation

Gm‘e
ATEREX BRAND

GR-8, GR-12, GR-15

Part No. 69237

28



November 2018 200 Base Components

202.1 Non-steer Axle and Ground Controls Installation

Iltem Part No. Description Qty.
1 96317GT GROUND STRAPI12'LG***........cccoo.... 1
2 4828GT NUT,NYLOCK,3/8-16
3 6097GT WASHER,FLAT,USS,3/8",Y
4 28487GT SCREW,BHHS,3/8-16 X 1
5  42360GT SCREW,SHC,1/2-13 X 4 ZINC
6 6198GT NUT,NYLOCK,1/2-13
7  69547GT KEY,DRIVE MOTOR(57996)................... 2
8 8915GT SCREW,HHC,1/4-20 X 1.25
9 6638GT WASHER,FLAT,USS, 1/4"Y

10  6091GT NUT,NYLOCK,1/4-20
11 69285GT REAR ACCESS COVER
W/DECAL,GR......coovrierirerereieeies e 1

(to SN GR04-2456)

11A 85398GT REAR ACCESS COVER, WRD, GR
(from SN GR04-2457 to GR04-4000) (all
models)

11B 85398GT REAR ACCESS COVER, WRD, GR
(from SN GR04-4001) (USA, Canada,
Australia)

11C  107214GT REAR ACCESS COVER, SYMB, GR
(from SN GR04-4001) (Europe, Asia, South

America)
12 Ref. Lift Cylinder
(refer to 401.1)
13 Ref. Manual Lowering Valve

(refer to 401.1)

14  215550GT BRAKE,1.5IN/FT SHAFT,W/ORIFICE.....2
(includes items 7 and 16)

15 57998GT ASSY,WHEEL & TIRE,GR...........cocuveeene 2
grey, non-marking

16 69548GT NUT,CASTLE(57996)GR.........cccvvvunennn. 2

17 5361GT PIN,COTTER,.125 X 1.5

18 6090GT SCREW,HHC,1/4-20 X .75

19 6356GT WASHER,LOCK,.25

20 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG

21 Ref. Ground Controls

(refer to 207.1 or 207.2)

Ganie

Part No. 69237 GR-8, GR-12, GR-15



November 2018

I 200 Base Components

‘ 203.1 Counterweights

Before serial number GR02-1520

After serial number GR02-1519

-

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

30



November 2018

200 Base Components

Iltem Part No. Description Qty.
1 6198GT NUT,NYLOCK,1/2-13
2 13066GT WASHER,FLAT,.5 HARDENED
3 8220GT SCREW,HHC,1/2-13 X 4
4 4828GT NUT,NYLOCK,3/8-16
GR-15
5 5224GT SCREW,HHC,3/8-16 X 2
GR-15
6 80059GT CNTR WT, BACK, CAST, GR.......cvevren 1
GR-15
7339GT SCREW,HHC,1/4-20 X .5
8 69598GT COUNTERWEIGHT, SIDE PLATE.......... 2
57921-SGT  PLATE,LOWER CHASSIS
CNTRWEIGHT ....ooiiiiiiiiieceeee e 4
GR-12, GR-15
10 57903-SGT COUNTERWEIGHT,RUNABOUT/BASE..7
GR-15
11 80042GT CNTR WT, SIDE BELLY, CAST, GR........ 2
GR-12, GR-15
12 80474GT CASTING, SIDE COUNTERWEIGHT.....2
GR-12, GR-15
13 80041GT CNTR WT, FRONT, CAST, GR................ 1
GR-15
14 80043GT CNTR WT, CENTER BELLY,
CAST,GR...iiiieeee e 2
GR-15
15 80815GT PLATE, COUNTERWT, WHEEL
WELL..oiiiiiieeee e 12
GR-12 (CSA models)
15A 80815GT PLATE, COUNTERWT, WHEEL
WELL..oiiiiiiiiiiieee e 16
GR-15 (CSA models)
16 57901-SGT  PLATE,BOTTOM COUNTERWEIGHT....2
GR-15
17 69597-SGT  COUNTERWEIGHT, MID-PLATE............ 1
GR-15

Part No. 69237

GR-8, GR-12, GR-15

Ganie

203.1 Counterweights

31



I 200 Base Components November 2018

‘ 204.1 Chassis Components Installation (Serial numbers to GR01-248)

n>
ol

N
=

N
o

@7
@
@y
@)

®

Genie
32 GR-8, GR-12, GR-15 Part No. 69237




November 2018

200 Base Components

204.1 Chassis Components Installation (Serial numbers to GR01-248)

Item Part No. Description Qty. |Item
1 52313GT FILTER ASSEMBLY W/FILTER............... 1 -
- 49798GT FILTER,10 MICRON 26
2 Ref. Fitting 27

(refer to 403.1)
3 38979GT SCREW,PHM,1/4-20X.5 PHIL
6356GT WASHER,LOCK,.25 28
69436GT TANK,HYDRAULIC, POLYETHYLENE....1 29
-- Ref. Strainer 30
(refer to 403.1)
- 55190GT PLUG,PIPE HEXHEAD 130109E-3/8 31
6 69355GT  BREATHER, 3/4 NPT HYD TNK FLR.....1 32
6002GT NUT,LP NYLOCK,5/16-18
8 6638GT WASHER,FLAT,USS,1/4"Y
40833GT FUSE,275 AMPVERY FAST ACTING.....1
10 17626GT SCREW,FHM,10-32 X .75
11 66717GT FUSE BLOCK, ANN & ANL FUSE.......... 1
12 69459GT MOUNT, MOTOR CONTROL
13 Ref. Cable Assembly
(refer to 214.1)
14 10107GT SCREW,HHC,5/16-18 X .75
15 6037GT NUT,HEX,5/16-18,GR5
16A 1263633GT  KIT, GS MOTOR CONTROLLER
REPL...otiiiiie e 1
kit includes installation instructions, new
motor controller (PN 823408), harness,
battery cables, and new fasteners. For
machines that do not already have
contactors installed, must also order
219897.
16B 823408GT MOTOR CONTROLLER, DC,24V,300A
motor controllers sold separately only in
cases where upgrade kits are N/A or an
upgrade kit has been previously installed
16C 219897GT KIT,CONTACTOR,GR,ALT ......cccvvverrnenne 1
(to SNs GR05-5000) (does not include
motor controller)
16D 823408GT MOTOR CONTROLLER, DC,24V,300A
17 Ref. Hydraulic Power Unit
(refer to 401.1)
18 8914GT SCREW,HHC,1/4-20 X .625
19 57864GT FORMING, MOTOR MOUNT.........ccovnee 1
20 57806-SGT  WELDMENT, CHASSIS TRAY........c..cee.. 1
21 57863-SGT  MANIFOLD MOUNT....ccocvveiiirerieeenins 1
22 Ref. Function Manifold
(refer to 402.1, 402.2 or 402.3)
23 40836GT LEVEL SENSOR,LS60,BLUE,2X4**....... 1
24 6272GT RIVET,STL,STL,R,.125 X .25
25 69327-SGT  MOUNT, CHARGER , WORLDWIDE...... 1
(CE) (to SN GR03-1862)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

69382GT
69542-SGT
69569GT

69510GT

6091GT
6888GT
6700GT

Description Qty.

MOUNT, CHARGER/INVERTER
STOPPER, CHARGER MOUNT DOOR

DOOR,BATTERY CHARGER W/HING....1
(CE) (to SN GR03-1862) (includes items
24 and 28)

HINGE, BATTERY MOUNT..........cevee. 1

Ref. Battery Charger
(refer to 210.1, 211.1 or 212.1)

NUT,NYLOCK,1/4-20
SCREW,HHC,1/4-20 X 1
WASHER,STAR,EXTERNAL,.375

33



November 2018

@

‘ 204.2 Chassis Components Installation (Serial numbers from GR01-249)

I 200 Base Components

@

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

34



November 2018

200 Base Components |

204.2 Chassis Components Installation (Serial numbers from GR01-249)

Item Part No. Description Qty. |Item
1 52313GT FILTER ASSEMBLY W/FILTER............... 1 24
- 49798GT FILTER,10 MICRON
2 Ref. Fitting 25

(refer to 403.2)
3 Ref. Hose - Low Pressure, 1/2 inch
(refer to 403.2) -
4 Ref. Fitting 26
(refer to 403.2) 27
5 69436GT TANK,HYDRAULIC, POLYETHYLENE....1
- Ref. Strainer 28
(refer to 403.1) 29
- 55190GT PLUG,PIPE HEXHEAD 130109E-3/8
6 8914GT SCREW,HHC,1/4-20 X .625 30
6356GT WASHER,LOCK, .25 81
8 69355GT  BREATHER, 3/4 NPT HYD TNK FLR...1 | %A
6002GT NUT,LP NYLOCK,5/16-18 328
10 6638GT WASHER,FLAT,USS,1/4"Y
11 40833GT FUSE,275 AMPVERY FAST ACTING.....1 33
12 17626GT SCREW,FHM,10-32 X .75 34
13 66717GT FUSE BLOCK, ANN & ANL FUSE.......... 1 35
14 69459GT MOUNT, MOTOR CONTROL.................. 1 36
15 Ref. Cable Assembly 37
(refer to 214.1)
16 10107GT SCREW,HHC,5/16-18 X .75 38
17 6037GT NUT,HEX,5/16-18,GR5 39
18A 1263633GT  KIT, GS MOTOR CONTROLLER
REPL. ..o 1
kit includes installation instructions, new
motor controller (PN 823408), harness,
battery cables, and new fasteners. For
machines that do not already have
contactors installed, must also order
219897.
- 232573GT RESISTOR, 200 OHM 10 WATT
- 823408GT MOTOR CONTROLLER, DC,24V,300A
motor controllers sold separately only in
cases where upgrade kits are N/A or an
upgrade kit has been previously installed
18B 219897GT KIT,CONTACTOR,GR,ALT ......cccvvverireenn. 1
(to SNs GR05-5000, GRC11-999,
QS11-999, or machines that have not had
a contactor kit previously installed)
19 Ref. Hydraulic Power Unit
(refer to 401.1)
20 33681GT SCREW,HHC,3/8-16 X .625
21 6021GT WASHER,LOCK,.375
22 57864GT FORMING, MOTOR MOUNT.........ccovnee 1
23 Ref. Battery Charger
(refer to 210.1, 211.1 or 212.1)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

69568GT

69326-SGT

69382GT
6272GT
96206GT

6091GT
69542-SGT

69510GT
80029GT
40836GT

78674GT

7339GT
6888GT
6700GT
55190GT

69925GT

Description Qty.

DOOR,BATTERY CHARGER W/HINGE
(ANSI, CE) (from GR03-1863) (includes
items 26 and 30)

MOUNT, CHARGER , DOM
(ANSI, CE) (from GR03-1863)

MOUNT, CHARGER/INVERTER
RIVET,STL,STL,P,.125 X .25

COUNTERWEIGHT.....coiiiieiiiienicienn 1
(for models with Signet Charger)

NUT,NYLOCK,1/4-20
STOPPER, CHARGER MOUNT

DOOR.....oiiiiiere e 1
HINGE, BATTERY MOUNT............cuee.. 1
WELDMENT, CHASSIS TRAY................ 1

LEVEL SENSOR,LS60,BLUE,2X4*
(to SN GR02-1799)

LEVEL SENSOR,LS60,BLUE,2X3*
(from SN GR02-1800)

SCREW,HHC,1/4-20 X .5
SCREW,HHC,1/4-20 X 1
WASHER,STAR,EXTERNAL,.375
PLUG,PIPE HEXHEAD 130109E-3/8.....1

Ref. Strainer
(refer to 403.2)

MOUNT, MANIFOLD GR..........cccceeenene. 1

Ref. Function Manifold
(refer to 402.1, 402.2 or 402.3)

35



November 2018

205.1 Covers

I 200 Base Components

Genie
- R-12




November 2018

200 Base Components

Item Part No. Description Qty. |Item
1 12344GT NUT,NYLOCK,6-32 -
2 69620-SGT  STOPPER, COVER LATCH........ccccuvveees 2
3 45546GT  SCREW,RHM,6-32 X 5 25A
4 69545GT BATT CVR ASSY,WRD,MANFLD

SIDE. ...ttt 1
(to SN GR04-4000) (all models) (includes -
items 5, 8, 9 15 and 28)
4A 69545GT BATT CVR ASSY,WRD,MANFLD SIDE 2
(from SN GR04-4001) (USA, Canada,
Australia) (includes items 5, 8, 9 15 and 27
28) 28
4B 107215GT BATT CVR ASSY,SYM,MANFLD SIDE 29
(from SN GR04-4001) (Europe, South
America, Asia) (includes items 5, 8, 9 15
and 28)
5 57881GT LATCH, RUBBER, 3-13/32 X 1-7/8......... 2
6 38600GT RIVET,STL,STL,.156 X .50
7 11805GT WASHER,FLAT,MS #6,Y
8 69473-SGT  LANYARD ASSY,COVER........c..coviurrunnn 2
9 69543-SGT  SPACER, HINGE GR.......cccevvveviiiiiiins 2
10 57927-SGT  BATTERY BOX WELDMENT, RH GR.....1
11 69619-SGT  STIFFENER, LEFT COVER GR............. 1
12 69546GT BATT CVR ASSY,WRD,GRND CNTR
SD et 1
(to SN GR04-4000) (all models) (includes
items 5, 8, 9 11 and 15)
12A 69546GT BATT CVR ASSY,WRD,GRND CNTR SD
(from SN GR04-4001) (USA, Canada,
Australia) (includes items 5, 8, 9 11 and
15)
12B 107216GT BATT CVR,ASSY,SYM,GRND CNTR SD
(from SN GR04-4001) (Europe, South
America, Asia) (includes items 5, 8, 9 11
and 15)
13 38600GT RIVET,STL,STL,.156 X .50
14 35461GT WASHER,FLAT,MS #8,Y
15 80467GT HINGE, QUICK RELEASE, 4.0X2.0....... 2
16 57929-SGT  WELDMENT, LEFT BATTERY BOX
GRL e 1
17 57812-SGT  STOPPER, BATTERY PAN
18 6091GT NUT,NYLOCK,1/4-20
19 6090GT SCREW,HHC,1/4-20 X .75
20  4828GT NUT,NYLOCK,3/8-16
21 57072GT SCREW,BHHS,3/8-16 X 1.25
22 49819GT SCREW,PHILLIPS,PHM,10-32 X .5
23 6178GT NUT,NYLOCK,10-32
24 28487GT SCREW,BHHS,3/8-16 X 1
25 69476GT CHASSIS COVER ASSY W/DECALS.....1
(to SN GRO01-582)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

69872GT

107004GT

107005GT

6356GT
69506-SGT
69376GT
6357GT

205.1 Covers

Description Qty.

CHASSIS CVR ASSY,STD,W/WRDS
(from SN GR01-583 to GR04-4000)

CHASSIS CVR ASSY,STD,W/WORDS
(from SN GR04-4001) (USA, Canada,
Australia)

CHASSIS CVR ASSY,STD,W/SYMBLS
(from SN GR04-4001) (Europe, South
America, Asia)

WASHER,LOCK,.25

STIFFENER COVER GR RIGHT............ 1
BUMPER, MACHINED SCREW
NUT,HEX,1/4-20

37



I 200 Base Components November 2018

206.1 Battery Installation

Genie
38 GR-8, GR-12, GR-15 Part No. 69237




November 2018

200 Base Components

Item Part No. Description Qty. |Item
1 69376GT BUMPER, MACHINED SCREW............. 4 29C
2 6357GT NUT,HEX,1/4-20
3 57990GT ROD, BATTERY LOCK......c.coveiriireniienn. 2 20D
4 10107GT SCREW,HHC,5/16-18 X .75
5 6002GT NUT,LP NYLOCK,5/16-18 29E
6 69381-SGT  RETAINER, ROD "BLUE"..........ccovvvvunn 2
7 6090GT SCREW,HHC,1/4-20 X .75
8 6638GT WASHER,FLAT,USS,1/4"Y
9 6091GT NUT,NYLOCK,1/4-20

10 69370GT MOUNT, RIGHT REAR BUMPER........... 2
11 47230GT BUMPER,RUBBER.............ccccuviieiiiine 4
12 69369GT MOUNT, BUMPER..........ccooiiieiriiieeen 2
13 7339GT SCREW,HHC,1/4-20 X .5
14 6356GT WASHER,LOCK,.25
15 69621-SGT  BRACKET, BUMPER MOUNT................ 1
(to SN 2676)
15A 100179GT FORMING, COVER SUPPORT
(from SN 2677)
16 Ref. Power Cables
(refer to 214.1)
17 6888GT SCREW,HHC,1/4-20 X 1
18 76502GT BATTERY,T105 W/LPT,3 CAPDRY**......4
- 137769GT BATTERY WATERING HAND PUMP
- 137770GT BATTERY WATERING KIT, 24V UNIV
(to watch the installation video, copy and
paste this link to your web browser)
https:/Awww.youtube.com/watch?v=13zTt-hwik
19 57813-SGT  PAN, BATTERY .....oovviiiiiiiiiieieeeiiiieen 2
20 57801GT WEAR PAD, BATTERY PAN
21 7265GT RIVET,STEEL,P, .25 X .375
22 5224GT SCREW,HHC,3/8-16 X 2
23 4828GT NUT,NYLOCK,3/8-16
24  8516GT SCREW, HCC, 3/8-16 X 1.50
25 Ref. Rear Counterweight Assembly
GR-15 (refer to 302.1)
26 Ref. Mast Stiffener Assembly
(refer to 302.1)
27 6175GT SCREW,HHC,3/8-16 X 1
28  6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5
29 69552GT PLATE,BATTERY BOX BRACE
WIDECS..... it 1
GR-08, GR-12 (to SN 2676)
29A 85471GT BATTERY BOX BRACE ASSY,GR8/12
GR-08, GR-12 (all models) (from SN 2677
to 4000)
29B 85471GT BATTERY BOX BRACE ASSY,GR8/12
GR-08, GR-12 (USA, Canada, Australia)
(from SN GR04-4001)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

107008GT

69137GT

69320GT

206.1 Battery Installation

Description

BATT BOX BRACE ASSY,GR8/12,WRD
GR-08, GR-12 (Europe, South America
and Asia models) (from SN GR04-4001)

WELDMENT,BAT BOX BRACE,GR........ 1

GR-15 (to SN 2676)

WELDMENT, BATT BRACE
GR-15 (from SN 2677)

Qty.

39



I 200 Base Components

November 2018

207.1 Ground Controls (Serial numbers from 1 to 1123)

Gm‘e
ATEREX BRAND

40 GR-8, GR-12, GR-15

Part No. 69237



November 2018

200 Base Components |

207.1 Ground Controls (Serial numbers from 1 to 1123)

Item Part No. Description Qty. | Item
- 57893GT CONTROL BOX ASSY,GR CHASSIS*** 20
Complete
1 49819GT SCREW,PHILLIPS,PHM,10-32 X .5
20980GT WASHER,NYLON,.434 X.263X.049
3 57856-SGT COVER, CHASSIS CONTROL BOX
GRL 1
69474GT RELAY,DPDT,12VDC,15A.........ccceeeeenn 5 -
67505GT FUSE,10 AMPATC -
45383GT ALARM,WARBLE TONE 5-30 VDC***.....2 -
(Does not include 72326 nut) (tilt or 21
descent)
- 72326GT NUT - PLASTIC,RING FOR ALARMS 22
7 Ref. Base, Key Switch..........cccooviienennne 1
(refer to item 20) 22A
8 96452GT CIRCUIT BREAKER,7.0 AMP***_,.......... 1
T114691GT  ASSY,SWITCH,TOGGLE,SPDT*x+x ] 23
(direct replacement for 96418)
10 Ref. Base, Red E-Stop........cccccovvviiiennenne 1 23A
(refer to item 19)
11 20549GT WEATHERSTRIP3/8, SELF-STK.FOAM. 32-inches 24
12 20342GT #6 SQ.DR.SELF DRILL/TAP SCREW 25
13 69903GT CONN ASSY, 9 PIN RVRS, CHASSIS.....1 26
(wire harness) 26A
- 57818GT RECEPTACLE,1-7/9 SQ.FLG RVRS
(male)
14 69901GT CONN ASSY, 7 PIN, CHASSIS.............. 1
- 33581GT CONNECTOR,FEMALE,PANEL MOUNT*
15 69904GT CONN ASSY, 9 PIN, CHASSIS.............. 1
(wire harness)
- 57855GT RECEPTACLE, 1 7/9 SQ FLANGE
(female)
16 11803GT SCREW,RHM,6-32 X 1
17 11805GT WASHER,FLAT,MS #6,Y
18 69517GT GROUND CONTROL BOX, GR
(includes item 11 and lid)
- 30997GT CORROSION INHIBITOR,FOAM
19 124641GT KIT,ESTOPR, A/IWP/DPL......ccccccccvvreanann. 1
(this is an update kit; the original E-stop
button is no longer available from the
supplier. Please note, if this kit has already
been installed on the unit, refer to the part
numbers listed below)
- 66812GT BUTTON,PUSH,RED MUSHROOM HEAD
- 66818GT CONTACT, N.C.
- 66821GT BASE,WITHOUT CONTACTS
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

124635GT

124121GT
21982GT
66816GT
19506GT

20813GT

20813GT

20812GT

20812GT

11803GT
11804GT
57954GT
85325GT

Description Qty.

KIT,GR KEYSWITCH ZA2 TO ZB5***.....1
(this is an update kit; the original key switch
is no longer available from the supplier.
Please note, if this kit has already been
installed on the unit, refer to the part
numbers listed below) (includes 1 pair of
keys)

KEYSWITCH,3 POS.W/KEYS & BASE
KEY,SINGLE***
CONTACT,N.O.***

HOUR METER,10-80 VOLTS***............. 1
(includes mounting bracket)
SOCKET,RELAY .....cooeevieeevee e, 1
ANSI models

SOCKET,RELAY ....oooviiiiiesieeiee e 2
CE models
RELAY,SPDT,24V.....ccoieiiiiieeeiieeeeieeenn, 1
ANSI models
RELAY,SPDT,24V....ccccieiiiiieeiiire e 2
CE models

SCREW,RHM,6-32 X 1

NUT,HEX,6-32

BOARD, CONTROL RELAY.......c.cccvee.. 1

INSTALL INSTR.,PC BOARD(57954)
for 57954

41



I 200 Base Components

November 2018

207.2 Ground Controls (Serial numbers from 1124 to 5000)

Gm‘e
ATEREX BRAND

42 GR-8, GR-12, GR-15

Part No. 69237



November 2018

200 Base Components |

207.2 Ground Controls (Serial numbers from 1124 to 5000)

Item Part No. Description Qty. |Item
A 85314GT CONTROL BOX,GR,BASE,W/DECALS** -
from SN 1124 to 1799 9
B 85353GT GROUND,CONTROL BOX ASSY,GR 10
(complete) from SN 1800 to 5000
10A
B 85354GT CONTROL BOX W/ DECAL 0
(includes items 3, 14, 18, 21 and 22) from
SN 1800 to 5000 1
C 30997GT CORROSION INHIBITOR,FOAM 12
1 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 13
2 20980GT WASHER,NYLON,.434 X.263X.049
3 80375GT COVER, CHASSIS CNTL BOX, GR.......1 -
4 45383GT ALARM,WARBLE TONE 5-30 VDC***.....2 14
Does not include 72326 nut
15
- 72326GT NUT - PLASTIC,RING FOR ALARMS
5 124635GT KIT,GR KEYSWITCH ZA2 TO ZB5***.....1 _
(from SN 1124 to 1799) (this is an update
kit; the original key switch is no longer
available from the supplier. Please note, if 16
this kit has already been installed on the 17
unit, refer to the part numbers listed below)
(includes 1 pair of keys) 18
- 124121GT KEYSWITCH,3 POS.W/KEYS & BASE 19
(from SN 1124 to 5000)
- 21982GT KEY,SINGLE*** 19A
- 66816GT CONTACT,N.O.***
(from SN 1124 to 5000) 20
5A 66811GT KEYSWITCH,3POS.MNTND.DR
WKEY .o 1
(from SN 1800 to 2406) (includes 1 pair of 21
keys, not included: base and contacts) 22
- 21982GT KEY,SINGLE*** 23
- 37947GT KEYS,10 PACK*** 24
- 66814GT BASE,WITH 2 N.O. CONTACTS*** 25
-  66816GT CONTACT,N.O.***
5B 96008-SGT KEYSWITCH,3 POS. WKEYS**........... 1 26
(from SN 2407 to 5000) (fastener not
included; includes 2 pairs of keys and 26A
retainer nut)
- 83093GT KEY SINGLE*** 27
- 85239GT NUT,RETAINER (96008)
- 96009GT  WASHER,NITRILE 27A
- 96010GT SCREW,PHILLIPS,PHM,8-32 X.25**......6
6 96452GT CIRCUIT BREAKER,7.0 AMP***___....... 1
(includes mounting fastener)
7 T114691GT  ASSY,SWITCH,TOGGLE,SPDT******* 1
(direct replacement for 96418)
8 85419GT RED EMERGENCY STOP
ASSEMBLY ..o 1
(from SN 1124 to 2406)
- 66817GT BASE WITH 1 NC CONTACT, E-STOP
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No. Description Qty.

66818GT CONTACT, N.C.

69474GT RELAY,DPDT,12VDC,15A.........ccccvrurnen. 5

57954GT BOARD, CONTROL RELAY........c.cccovnne. 1

85325GT INSTALL INSTR.,PC BOARD(57954)
for 57954

67505GT FUSE,10 AMPATC.......cooviiirieienieenenne 1

20342GT #6 SQ.DR.SELF DRILL/TAP SCREW

80225GT WIRING, CTL BXTO PLAT......ccccvrrennnne 1
(receptacle has female pins)

80364GT RECEPTACLE,MALE 23/19 SQ FLG
(receptacle has female pins)

80377GT FORMING,RT SIDE CONTROL BOX.....1

80082GT WIRING, CTL BXTO BASE.......ccccvenue. 1
(receptacle has male pins)

80079GT RECEPTACLE,23/19 SQ FLG................ 1
(receptacle has male pins)

11803GT SCREW,RHM,6-32 X 1

11805GT WASHER,FLAT,MS,#6,Y

80374GT BOTTOM, CHASSIS CNTL BOX, GR.....1

85419GT RED EMERGENCY STOP
ASSEMBLY ....oviiiiieieieee e 1
(from SN GR02-1124 to GR02-1799)

66812GT BUTTON,PUSH,RED MUSHROOM HEAD
(from SN GR02-1800)

19506GT HOUR METER,10-80 VOLTS***............. 1
includes mounting bracket

80376GT FORMING,LT SIDE CONTROL BOX......1

20549GT WEATHERSTRIP,3/8,SELF-STK.FOAM..1

18605GT NUT,NYLOCK,8-32

57075GT SCREW,PHIL,8-32X.50,SELF TAP

78098GT RELAY,24VDC,40/30A,SLD W/BRKT*.....1
(from SN 2407)

20813GT SOCKET,RELAY ....ooiiiiiiinieiccceei 1
ANSI models

20813GT SOCKET,RELAY ..ot 2
CE models

20812GT RELAY,SPDT,24V.....oootiiiiiiienieieenieaeen 1
ANSI models

20812GT RELAY,SPDT,24V.....cccvoiiiiiiniiiienieies 2
CE models

43



I 200 Base Components

November 2018

208.1 Control Cable Assembly, GR-08, GR-15

Gm‘e
ATEREX BRAND

44 GR-8, GR-12, GR-15

Part No. 69237



November 2018 200 Base Components

208.1 Control Cable Assembly, GR-08, GR-15

Iltem Part No. Description Qty.

1 8915GT SCREW,HHC,1/4-20 X 1.25
25926GT WASHER,FLAT,M6 PLTD.

3 23394GT PULLEY,ELEC.CNTRL.CABLE,AWP......2
GR-08

3A  23394GT PULLEY,ELEC.CNTRL.CABLE,AWP......4
GR-15

40735GT SPACER, 1/4I1D3/80D, .875LG
22699GT WASHER,FLAT,M10,ZINC PLTD.
35991GT NUT,WELD 1/4-20, PLATED L.L.**

69511GT CABLE ASSY,T BOX TO BASE,GRS......1
GR-08 (to SN 1123)

- 80215GT HARNESS,CTL BX TO PLAT,GR8
GR-08 (from SN 1124)

7A  69512GT CABLE ASSY,TBOX TO BASE,GR15.....1
(to SN 1123)

- 80217GT HARNESS,CTL BX TO PLAT,GR15
(from SN 1124)

8  23396GT SPRING,CONTROL CABLE, AWP......... 1

23788GT BUSHING,STRAIN RELIEF, 53/64"........1
(to SN 189)

9A  60746GT BUSHING, STRAIN RELIEF, 1"
(from SN 190)

10 23787-SGT BRACKET,CONTROL CABLE

N o o b

(to SN 189)

- 85425GT BRACKET ASSEMBLY,GR
(to SN 189) (includes item 9)

10A  69839-SGT BRACKET, CONTROL CABLE,GR

(from SN 190)

- 69529GT BRACKET,CONTROL CABLE W/BUSHIN
(from SN 190 (includes item 9)

Ganie

Part No. 69237 GR-8, GR-12, GR-15



November 2018

I 200 Base Components

‘ 209.1 Control Cable Assembly, GR-12

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

46



November 2018

200 Base Components

Iltem Part No. Description Qty.
1 8915GT SCREW,HHC,1/4-20 X 1.25
2 25926GT WASHER,FLAT,M6 PLTD.
3 23394GT PULLEY,ELEC.CNTRL.CABLE,AWP......3
4 40735GT SPACER, 1/41D3/80D, .875LG............... 2
5 22699GT WASHER,FLAT,M10,ZINC PLTD.
6 35991GT NUT,WELD 1/4-20, PLATED L.L.**
7 69482GT CABLE ASSY,TBOX TO BASE,GR12.....1
(to SN 1123)
A 80216GT HARNESS,CTL BX TO PLAT,GR12
(from SN 1124)
8 23396GT SPRING,CONTROL CABLE, AWP......... 1
23788GT BUSHING,STRAIN RELIEF, 53/64"........ 1
(to SN 189)
9A 60746GT BUSHING, STRAIN RELIEF, 1"
(from SN 190)
10 23787-SGT  BRACKET,CONTROL CABLE
TENSION ..ottt 1
(to SN 189)
- 85425GT BRACKET ASSEMBLY,GR
(to SN 189) (includes item 9)
10A 69839-SGT  BRACKET, CONTROL CABLE,GR
BLUE. ...t 1
(from SN 190)
- 69529GT BRACKET,CONTROL CABLE W/BUSHIN
(from SN 190) (includes item 9)
11 38979GT SCREW,PHM,1/4-20X.5 PHIL
12 6356GT WASHER,LOCK,.25
13 6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 1

Part No. 69237

Ganie

209.1 Control Cable Assembly, GR-12

GR-8, GR-12, GR-15

47



I 200 Base Components

November 2018

210.1 Battery Charger, 120V AC and 220V AC

220V AC
Lester Model 21490

120V AC
Lester Model 19740

Gm‘e
ATEREX BRAND

48 GR-8, GR-12, GR-15

Part No. 69237



November 2018 200 Base Components

210.1 Battery Charger, 120V AC and 220V AC

Iltem Part No. Description Qty.

- 80046GT CHARGER,120VAC/60HZ,25AMP 24V

--  80048GT CHARGER,230VAC/50HZ,CONT EU

1  46337GT AMMETER, 39243/47906/66412............ 1
13008-6GT  FUSE ASSY-BOOM CHARGER............. 1
40536GT SCREW, TIMER,#8 PHMS X.375

4  62858-SGT  TIMER ASSY-ELECTRONIC, DMSTC*...1
- 58984GT RELAY,CHARGER 47906

5 65432-SGT  CASE ASSY-BATTERY CHRGR*.......... 1
6  40537GT SCREW,CHARGER COVER,#10 X .5

7  46335GT CAPACITOR, 4 MFD,660VAC,39243......1
8  27262GT HEATSINK ASSY W/DIODES (23442)....1
9  83034GT DC POWER CORD/STRAIN

RELIEF* ..o 1
- 85232GT BUSHING, STRAIN RELIEF (85231)
10  72285GT TRANSFORMER.47906,66412,39243....1

11 83037GT CORD SET, AC (66412)......cccccvvvruennnn 1
(14/3 molded)

- 85234GT BUSHING, STRAIN RELIEF (85233).....1
12 52170GT TIMER ASSY,ELECTRONIC,47671........ 1
13 69585GT CIRCUIT BREAKER,50A,50VAC............ 1
14 85235GT CORDSET,AC,CEE 7/7 PLUG(80048)....1

--  16364GT BUSHING-6671 CHARG.,MOD# 6685
15  52173GT CIRCUIT BREAKER-CHARGER, 8

16 52172GT AMMETER-47671 CHARGER,25 AMP...1
17  69583GT SCREW,HEX INDENT,8-32 X 5/16

18  18542GT NUT,HEX,8-32

19  69582GT SCREW,HHC,WASH HEAD,1/4-20X.63
20 69586GT WASHER,STAR,EXTERNAL,.25

21  6357GT NUT,HEX,1/4-20
22 69584GT TRANSFORMER,CHARGER (66478).....1
23  85237GT CORDSET,DC (80048).......cccocvvenueennnne 1

- 16364GT BUSHING-6671 CHARG.,MOD# 6685
24 52169GT SHUNT,ELECTRONIC,47671

CHARGER. ..o 1
25 69580GT CASE ASSY,BATT CHARGER
(BBA78).eeeeeeeeeeeeeeeeeeeeeee e 1
Genie

Part No. 69237 GR-8, GR-12, GR-15



I 200 Base Components

November 2018

211.1 Battery Charger, Worldwide

Gm‘e
ATEREX BRAND

50

GR-8, GR-12, GR-15

Part No. 69237



November 2018

200 Base Components

Item Part No. Description Qty. |Item
- 80720GT BATT CHARGER,DUAL V,H/L,GR*** -
power cord not included
1 69585GT CIRCUIT BREAKER,50A,50VAC............ 1
for Lester model 22310 -
1A 52174GT CIRCUIT BREAKER-CHARGER,45 AMP 23
for Lester model 21490
2 85158GT CASE ASSY.-LESTER CHARGER -
WW oo 1
for Lester model 22310
2A 85228GT CASE ASSEMBLY-LESTER (80047)
for Lester model 21490
69581GT TUBE, PLATFORM SPACER STD-12P
52171GT PCB,RELAY DRIVER,CHARGER
AT6TL i 1
52176GT RELAY,CHARGR,47671,DPDT,110VDC.1
52169GT SHUNT,ELECTRONIC,47671
CHARGER.......coovviieiiiiee e 1
7 66411GT CONNECTOR, SB 50 AMP HOUSING....1
- 66406GT TERMINAL,10-12 GA. 50 AMP
8 52175GT SCR ASSY,47671 LESTER
CHARGER.......cooiviieiiiiiee e 1
9 85160GT TRANSFORMER ASSY.....ccccvvvvvvvvvviinnns 1
for Lester model 22310
9A 85229GT TRANSFORMER (LESTER 80720)
for Lester model 21490
10 52170GT TIMER ASSY,ELECTRONIC,47671........ 1
11 18542GT NUT,HEX,8-32
12 69583GT SCREW,HEX INDENT,8-32 X 5/16
13 69582GT SCREW,HHC,WASH HEAD,1/4-20X.63
14 69586GT WASHER,STAR,EXTERNAL,.25
15 6357GT NUT,HEX,1/4-20
16 52173GT CIRCUIT BREAKER-CHARGER, 8
AMP L 2
17 105278GT KIT,POWER CORD UPDATE***.............. 1
18 85159GT AMMETER, 25A......ccoiiiiiiiiiiiiieiieeiieiiiiiens 1
for Lester model 22310
18A 85230GT AMMETER, 25A (80047)
for Lester model 21490
19 55620GT CHARGER-BATT, DUAL VOLT**............. 1
20 144161GT PLUG,PWR,UK,16AMP,3PIN,BLK
20 69475GT POWER
CORD,CHARGER,110VAC,UK............... 1
includes item 17
21 85377GT POWER CORD,CHARGER,220 EU***....1
includes item 17
- 1280665GT PLUG, TYPE F, 230A, 50HZ, 16A, 1P44
22  85376GT POWER
CORD,CHARGER,220,UK/AUS*............ 1
includes item 17
Ganie

Part No. 69237

GR-8, GR-12, GR-15

211.1 Battery Charger, Worldwide

Part No.

25388GT
85375GT

6595GT

Description Qty.

FUSE,13 AMP,220V PLUG
(component no longer available) refer to
BS1362 BUSS TDC180-13A

PLUG,FUSED,250V,13AMP,U.K.**

POWER CORD,CHARGER,110 US***....1
includes item 17

PLUG,ELECTRICAL,DOMESTIC

51



I 200 Base Components November 2018

212.1 Battery Charger, 110/220V AC

Gm‘e
ATEREX BRAND

52 GR-8, GR-12, GR-15 Part No. 69237



November 2018

200 Base Components

Iltem Part No.

- 105739GT

--  144180GT

- 219480GT

- 97059GT

1 55021GT
2 55018GT

55019GT
71706GT
- 144161GT
- 48282GT
55010GT
105334GT
-~ 46441GT

Description Qty.

CHARGER,BAT,24VDC,H/LO GEN2
power cord not included

MANUAL,OWNERS,CHARGER,105739
for 105739

KIT,BATTERY CHARGER,24V

(includes 105739 charger, fasteners, ring
terminals and instructions for field
installation)

FUSE,BATTERY CHARGER***
for 5-LED battery charger

POWER CORD,US 110, 8"............cceee. 1
POWER CORD,UK-HIGH VOLTAGE,
B 1

FUSE,13 AMP,220V PLUG
(component no longer available) refer to
BS1362 BUSS TDC180-13A

POWER CORD,NOVON, 8".................... 1
POWER CORD, UK 110, 115"
PLUG,PWR,UK,16AMP,3PIN,BLK
POWER CORD, IEC 320 BLANK, 79"
LOCK, CONNECTOR........cccccvrririiiens 1
CONNECTOR, IEC CHARGER CORD...1
PIN,CONNECTOR,IEC320

Part No. 69237

Ganie

212.1 Battery Charger, 110/220V AC

GR-8, GR-12, GR-15

53



November 2018

I 200 Base Components

‘ 213.1 Battery Charger/Inverter

Gm‘e
ATEREX BRAND

Part No. 69237

GR-8, GR-12, GR-15

54



November 2018

200 Base Components

Iltem

5A

6A

7A

10

11
12
13

Part No.

69456GT

69518GT

69535GT

69530GT
69561GT

69560GT
69534GT
69532GT

69563GT

69531GT

69565GT

69861GT

69862GT

1280665GT

6595GT
69557GT

69558GT
69536GT
69576GT

Description Qty.

CHARGER/INVERTER, 230/50

power cord not included, 220V, overseas
models only (PN 69365, 120V AC no longer
available)

COVER,CHRGR/INVTR(69365,69456)...1

REMOTE PANEL
(component no longer available)

PCB ASSEMBLY (69365).........cccceeennnenn. 1
120V AC models

PRINTED CIRCUIT BOARD (69365)

PCB ASSEMBLY (69456)....................... 1
220V AC models

PCB (69456,69457)
SWITCH,POWER,DPST (69365)........... 1

CIRCUIT BREAKER,30A (69365)
120V AC models

CIRCUIT BREAKER,15A(69456)........... 1
220V AC models
CIRCUIT BOARD,12A (69365)............... 1
120V AC models
CIRCUIT BREAKER (69456).................. 1

220V AC models

TRANSFORMER,INVERTER (69365).....1
120V AC models

TRANSFORMER,INVERTER (69456).....1
220V AC models

PLUG, TYPE F, 230A, 50HZ, 16A,

IPA4.. .o, 1
PLUG,ELECTRICAL,DOMESTIC........... 1
CABLE ASSY,POWER

PLATINVERTER.........ccoiiiiii 1

CABLE ASSY,GROUND,INVERTER......1
FAN,24VDC (69365,69456,69457)......... 1
SCREW,PHP,6-32 X 5/16

Part No. 69237

GR-8, GR-12, GR-15

Ganie

213.1 Battery Charger/Inverter

55



I 200 Base Componen

ts

November 2018

214.1 Power Cables

Manifold Si

Battery Compartment

de

®

®

Upper Battery

@

©

Lower Battery

©

©

Battery Compartment
Ground Control Side

Lower Battery

®

S

©

Upper Battery

®

©)

7
| 3)
)
S/c
275 Amp Fuse
£
@ 0
AN I
<9, B

Motar

Controller (Bljj
)

®

r—-- —— —
@‘@

@‘@

1

Lester Signet

Charger Charger

56

Gm‘e
ATEREX BRAND

Power
Unit

GR-8, GR-12, GR-15

Part No. 69237



November 2018

200 Base Components

Iltem Part No.
1 69295GT

2 69296GT

3 69297GT

4 69298GT
39533GT

69299GT

69467GT

8 69469GT
69470GT

Description Qty.
CABLE ASSY,BATTERY

IMPR,BLACK .....ociiiiiieieiiierccieeia 1
CABLE ASSY,BATTERY

IMPR,BLACK ........ooiirirereiiiiiiieaeieienans 2
CABLE ASSY,BATTERY TO
ANDERSON.......cceiiriniiienicisienisinennenns 1
CABLE ASSY,ANDERSON TO

CNTRLR ..o 1
CAPACITOR,1.0 MFD.........cooovririrerernnn 1
CABLE
ASSY,10G,BLK,CNTRLR/CHAR............ 1

CABLE ASSY,CONT TO PWR UNIT......1
CABLE ASSY,CNTRLR/MOTOR,RED.....1
CABLE ASSY,FUSE TO MOTOR,RED....1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

214.1 Power Cables

57



I 300 Mast Components

November 2018

301.1 Number 1 Column Assembly

Gm‘e
ATEREX BRAND

58

GR-8, GR-12, GR-15

Part No. 69237



November 2018

300 Mast Components

Iltem

© 00 N O g b~ W DN PP

=
(BN

12
13
14
15
16
17
18
19A

19B

20
21
22A

22B

Part No.

90337GT

38013GT
40946GT
38011GT
6022GT
6097GT
7713GT
6052GT
38016GT
35706GT
35709GT

38028GT
1268235GT
6086GT
38601GT
35727-SGT
35749GT
1505GT
7056GT

87561GT

38979GT
35991GT
69575GT

57808-SGT

6179GT

6607GT

15513GT
96948GT
19491GT
27643GT
97128GT
69575GT

Description Qty.
BOE LUBE.......cciiiiiiiiiiieeieeieeeeee e 1
aluminum dry lubricant

SHIM NUT,ADJUSTER............cceeeeeieen 4

BOLT,SHIM
SHIM,SIDE PAD.......cceoiiiiiiniiiierieeens 4
NUT,HEX,3/8-16
WASHER,FLAT,USS,3/8",Y

NUT, LP NYLOCK, 3/8-16
WASHER,SHIM,.5 X .875 X .063

ROLLER,PLASTIC,AWP96**.................. 2
BOLT,ROLLER,.470"(SHORT)................ 2
BLOCK,SLIDE,UPPER...........ccoeerunnnnne 1

Ref. Lift Cylinder
(refer to 401.1)

NUT,LP NYLOCK,5/8-11
SCREW,HHC,5/8-11 X 8.00

NUT,LP NYLOCK,1/2-13
SCREW,HHC,1/2-13 X 7.5
PLATE,CYLINDER MOUNT,PAINTED.....3
COLUMN #1, 57" SUPER SERIES......... 1
WIRE CABLE,16/2 SJO,BULK...53-inches

CONN,SQUEEZE,1/2NPT .38-.50,SM....1
for limit switch 25050

CABLE SQUEEZE CONN 2 WIRE
for limit switch 96948

SCREW,PHM,1/4-20X.5 PHIL
NUT,WELD 1/4-20, PLATED L.L.**

COVER,LIMIT SWITCH W/DECAL GR...1
(from SN 2677) (USA, Canada and
Australia models)

MOUNT,MAST LIMIT SWITCH
(from SN 4001) (Europe, South America
and Asia models)

SCREW,RHM,10-32 X 1.25
WASHER,LOCK,#10 PLTD
NUT,HEX,10-32
SWITCH,LIMITW/ROLLER ARM***__..... 1
CONTACTOR,LIMIT SWITCH

ROLLER ARM-LIMIT SWITCH

ROLLER ARM,LIMIT SWITCH***
COVER,LIMIT SWITCH W/DECAL GR...1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

301.1 Number 1 Column Assembly

59



I 300 Mast Components November 2018

302.1 Number 1 Column Attached Parts

v

()
X
&
AN

B
LT Y

Fe,

SO0

(9

Genie
60 GR-8, GR-12, GR-15 Part No. 69237




November 2018

300 Mast Components

Iltem

a b~ W N

5A

10
11
12
13
14

15
16

16A

17

18
19

Part No.

4828GT
8516GT
6175GT
69468GT

69553GT

69468GT

107023GT
47230GT
6090GT
6638GT
6091GT
69370GT
6888GT

69369GT
69572GT

107217GT

6019GT
5224GT

Description Qty.
Ref. Number 1 Column

(refer to 301.1)

NUT,NYLOCK,3/8-16

SCREW, HCC, 3/8-16 X 1.50
SCREW,HHC,3/8-16 X 1

PLATE,MAST STIFFENER W/DEC
(models with inverter option)

PLATE,MAST STIFFENER W/DEC........ 1
(models with charger option)

PLATE,MAST STIFFENER W/DEC
(models with inverter option)

Ref. Lower Bellow Mount Plate
(CE models) (refer to 312.1)

LIFTING EYE ASSEMBLY .........ccceevene 1
BUMPER,RUBBER...........cccceeviriiiinenn. 2
SCREW,HHC,1/4-20 X .75
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20

MOUNT, RIGHT REAR BUMPER........... 1
SCREW,HHC,1/4-20 X 1

Ref. Bumper Mount Bracket.................... 1
(from SN 2677) (refer to 206.1)

MOUNT, BUMPER........cceoiriiicnienienne 1

COUNTERWEIGHT,REAR,W/WRDS,GR15.1
(all models) (to SN 4000)

COUNTERWEIGHT,REAR,W/SYM,GR15
(Europe, South America and Asia models)
(from SN 4001)

SCREW,HHC,3/8-16 X 1.25 GRD 5
SCREW,HHC,3/8-16 X 2

Ref. Battery Box Brace Assembly
(refer to 206.1)

Part No. 69237

Ganie

302.1 Number 1 Column Attached Parts

GR-8, GR-12, GR-15

61



I 300 Mast Components

November 2018

303.1 Number 2 Column Assembly, GR-08

|
W H

GR-8
Column 2

@O ®

Gm‘e
ATEREX BRAND

62

GR-8, GR-12, GR-15

Part No. 69237



November 2018

300 Mast Components

Iltem Part No.
1 41559GT
2 45425GT
3 35707GT
4 38709GT
5 38447GT
6 35711GT
7 35722GT
8 35706GT
9 38016GT

10 6052GT
11 6097GT
12 7713GT
13 35710GT
14 57809GT
15 11808GT
16 6356GT
17 35991GT

Description Qty.

COLUMN #2,CWP/GR-8........c.cccvrvenene 1
SCREW,FHS,3/8-16 X .75
SHAFT,LIFTING CHAINS,20MM DIA......1
WASHER,SHIM,.938 X 1.37 X .048

PULLEY W/BEARINGS..........ccocveiies 2
SPACER,SHAFT,.840"LG..........cccuvrnnne 1
SPACER,SHAFT,.310......ccoceiiiiiininins 1
BOLT,ROLLER,.470"(SHORT)................ 2

ROLLER,PLASTIC,AWP96**
WASHER,SHIM,.5 X .875 X .063
WASHER,FLAT,USS,3/8",Y

NUT, LP NYLOCK, 3/8-16
BLOCK,SLIDE,LOWER............ccceevuennen. 1
PLATE, LIMIT SWITCH ROLL GR.......... 1
SCREW,HHC,1/4-20 X .375
WASHER,LOCK,.25

NUT,WELD 1/4-20, PLATED L.L.**

Part No. 69237

GR-8, GR-12, GR-15

Ganie

303.1 Number 2 Column Assembly, GR-08

63



I 300 Mast Components

November 2018

304.1 Number 2 and 3 Column Assemblies, GR-12

Gm‘e
ATEREX BRAND

64 GR-8, GR-12, GR-15

Part No. 69237



November 2018 300 Mast Components

304.1 Number 2 and 3 Column Assemblies, GR-12

Iltem Part No. Description Qty.
1 45425GT SCREW,FHS,3/8-16 X .75
2 35707GT SHAFT,LIFTING CHAINS,20MM DIA......2
3 38709GT WASHER,SHIM,.938 X 1.37 X .048
4 38447GT PULLEY W/BEARINGS........ccocoevvren. 2
5  35709GT BLOCK,SLIDE,UPPER.........ccc0revruernran. 2
6  35722GT SPACER,SHAFT,.310
7  38316GT SPACER,.560 AWP MAST.......ccccoovvnnn. 1
8 35711GT SPACER,SHAFT,.840"LG......cccccevunrnnnn 1
9  37686GT SPACER,SHAFT,1.400

10  35753GT COLUMN #5, 57" SUPER SERIES......... 1
11 6052GT WASHER,SHIM,.5 X .875 X .063

12 38016GT ROLLER,PLASTIC,AWP96**.................. 8
13 35706GT BOLT,ROLLER,.470"(SHORT)................ 8
14 7713GT NUT, LP NYLOCK, 3/8-16

15  6097GT WASHER,FLAT,USS,3/8",Y

16 35710GT BLOCK,SLIDE,LOWER............ccceevuennen. 2
17  35750GT COLUMN #2, 57" CWP-12/15' SS......... 1
18  11808GT SCREW,HHC,1/4-20 X .375

19  57809GT PLATE, LIMIT SWITCH ROLL GR.......... 1
20  38011GT SHIM,SIDE PAD.......cccoiiiiiiiiiiiiiecs 8
21 40946GT BOLT,SHIM.....coooiiiiiiiiii 8
22 38013GT SHIM NUTADJUSTER...........ccovvvirene 8
23 46017GT NUT,HEX,JAM,LP 3/8-16,

Ganie

Part No. 69237 GR-8, GR-12, GR-15



I 300 Mast Components November 2018

305.1 Number 2, 3 and 4 Column Assemblies, GR-15

GR-15
Column 4

%

Gm‘e
ATEREX BRAND

GR-8, GR-12, GR-15 Part No. 69237



November 2018 300 Mast Components

305.1 Number 2, 3 and 4 Column Assemblies, GR-15

Iltem Part No. Description Qty.
1 45425GT SCREW,FHS,3/8-16 X .75
2 35707GT SHAFT,LIFTING CHAINS,20MM DIA......3
3 38709GT WASHER,SHIM,.938 X 1.37 X .048
4 38447GT PULLEY W/BEARINGS............cccvveenenn. 4
5 35709GT BLOCK,SLIDE,UPPER.........c.ccceeeirnn 2
6 38316GT SPACER,.560 AWP MAST........ccccvvviinne 1
7 6097GT WASHER,FLAT,USS,3/8",Y
8 7713GT NUT, LP NYLOCK, 3/8-16
9 35706GT BOLT,ROLLER,.470"(SHORT)....
10 38016GT ROLLER,PLASTIC,AWP96**................
11 6052GT WASHER,SHIM,.5 X .875 X .063
12 35722GT SPACER,SHAFT,.310......ccccccviiniieeninen. 2
13 35715GT PULLEY,SMALL CHAIN.......ccccvvivireeinnnne 2
14 35711GT SPACER,SHAFT,.840"LG........cccvvveeernnne 1
15 37686GT SPACER,SHAFT,1.400........ccccccvcuveeninen. 1
16 35710GT BLOCK,SLIDE,LOWER...........cccceevvnnnnn 3
17 35754GT COLUMN #6, 57" SUPER SERIES**......1
18 69850GT BRACKET, LIMIT SWITCH............ccven.. 1
(from SN 888) (models with platform
extension)
19 11808GT SCREW,HHC,1/4-20 X .375
20 6356GT WASHER,LOCK,.25

21  35991GT NUT,WELD 1/4-20, PLATED L.L.**
22 35751GT COLUMN #3, 57" SUPER SERIES......... 1
23  35750GT COLUMN #2, 57" CWP-12/15' SS......... 1

24 57809GT PLATE, LIMIT SWITCH ROLL GR. 1
25 38011GT SHIM,SIDE PAD.......ccoeeviviiiieeeeeiiieeeee 8
26 40946GT BOLT,SHIM.....ouiiiiiiiiiccceeee 8
27 38013GT SHIM NUT,ADJUSTER........cooevvvvveeen 8
28 6022GT NUT,HEX,3/8-16
Genie

Part No. 69237 GR-8, GR-12, GR-15



I 300 Mast Components November 2018

306.1 Carriage Assembly

=

//
y
5 @

7
o
/
AR
Ve
B @@= & @@

(=)
©

Genie
68 GR-8, GR-12, GR-15 Part No. 69237




November 2018

300 Mast Components

Iltem

1A

1B

2A

2B

3A

3B

© 00 N O 0 b

10

11

12
13
14
15

Part No.

69852GT

69385-SGT

69385-SGT

69577GT

69578GT

69579GT

22832GT

6605GT

6019GT

4828GT
7713GT
6097GT
35706GT
38016GT
6052GT
6550GT

4828GT

57195GT
7266GT

69855GT
38005GT

Description Qty.

COVER, MAST GR 8, CE............coc..

GR-08 (CE models)

MOUNT, MAST COVER, GR...............

GR-12 (ANSI and CE models)

MOUNT, MAST COVER, GR...............

GR-15 (CE models)

CARRIAGE ASSY W/DEC,GR-8.........

GR-08 (includes items 12 through 15)

CARRIAGE ASSY W/DEC,GR-12
GR-12 (includes items 12 through 15)

CARRIAGE ASSY W/DEC,GR-15
GR-15 (includes items 10 through 15)

SCREW,HHC,3/8-16 X 6
GR-08

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

NUT,NYLOCK,3/8-16
NUT, LP NYLOCK, 3/8-16
WASHER,FLAT,USS,3/8",Y

BOLT,ROLLER,.470"(SHORT).............
ROLLER,PLASTIC, AWP96**...............

WASHER,SHIM,.5 X .875 X .063

U-BOLT,3/8 X L1 YZ...oioviiiiieiiiieiene

GR-15

NUT,NYLOCK,3/8-16
GR-15

GUIDE, SLIDER CARRIAGE...............

RIVET,STL,STL,P,.25 X .75
RIVET,ALUM,ALUM,.25 X 1.125 AL

SLIDE BLOCK,CARRIAGE%%...........

Part No. 69237

GR-8, GR-12, GR-15

Ganie

306.1 Carriage Assembly

69



I 300 Mast Components

November 2018

‘ 307.1 Lifting Chains Assemblies, GR-08

Gm‘e
ATEREX BRAND

70 GR-8, GR-12, GR-15

Part No. 69237



November 2018

300 Mast Components

Iltem

a b W N P

© 00 N O

10
11
12

13
14
15
16

17

18

Part No.

35714GT
5397GT
4828GT
35699GT
40550GT

41247GT
6534GT

40945GT
35697GT

11890GT
35712GT
35698GT

35705GT
6095GT
6086GT
38187GT

Description Qty.

SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16

CHAIN TERMINAL CASTING #1............ 2

CHAIN ASSY#1,57"COL. S-SERIES......2
(includes items 4, 6 and 16)

CHAIN,STDLEAF(LG)535"S-SERIE.53 5-inches

PIN,GROOVED- .200 X .75%........cccueeune 4
SCREW,FHS,1/4-20 X 2.25
CHAIN TERM,CLEVIS CYL.,ZINC.......... 1

Ref. Carriage Assembly
(refer to 306.1)

GLIDE BUTTON,SIDE,GLL,.100 TK....... 1
NUT,NYLOCK,3/8-24

CHAIN TENSION ROCKER
CAST.ZINC....oiiiiiiieiiieee e 1

BOLT-ROCKER, S-SERIES.................... 1
WASHER,FLAT,USS,1/2",Y
NUT,LP NYLOCK,1/2-13

CHAIN TERM.LWR.SS(2 SLOT)*........... 2
(includes item 6)

Ref. Number 2 Column

(refer to 303.1)

Ref. Number 1 Column
(refer to 301.1)

Part No. 69237

GR-8, GR-12, GR-15

Ganie

307.1 Lifting Chains Assemblies, GR-08

71



November 2018

‘ 308.1 Lifting Chain Assemblies, GR-12

I 300 Mast Components

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

72



November 2018

300 Mast Components

Iltem

a b W N P

© 00 N O O

10

11
12

13

14
15
16

17
18
19
20

21

22

Part No.

35714GT
5397GT
4828GT
35699GT
40550GT

41247GT
6534GT

40945GT
35697GT
41246GT

41247GT
41248GT

41247GT
35695GT

11890GT
35712GT
35698GT

35705GT
6095GT
6086GT
38187GT

Description Qty.

SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16",Y
NUT,NYLOCK,3/8-16

CHAIN TERMINAL CASTING #1............ 2

CHAIN ASSY#1,57"COL. S-SERIES......2
(includes items 4, 6 and 20)

CHAIN,STDLEAF(LG)535"S-SERIE.53 5-inches

PIN,GROOVED- .200 X .75*.......cc.cceeune 8
SCREW,FHS,1/4-20 X 2.25
CHAIN TERM,CLEVIS CYL.,ZINC.......... 1

CHAIN ASSY.#2 COL. (CYLINDER)....... 1
(includes items 6, 8 and 20)

CHAIN,STD.LEAF(LG)53.5"'S-SERIE.53 5-nches

CHAIN ASSY. #2 COL.CWP/SP............. 1
(includes items 6, 11 and 20)

CHAIN,STDLEAFR(LG)535"S-SERIE.53 5-inches
CHAIN TERM,PULLEY SUPORT-ZINC...2

Ref. Carriage Assembly
(refer to 306.1)

Ref. Number 3 Column
(refer to 304.1)

GLIDE BUTTON,SIDE,GLL,.100 TK....... 3
NUT,NYLOCK,3/8-24

CHAIN TENSION ROCKER
CAST.ZINC....oiiiiiiieiiccec e 3

BOLT-ROCKER, S-SERIES.................... 3
WASHER,FLAT,USS,1/2",Y
NUT,LP NYLOCK,1/2-13

CHAIN TERM.LWR.SS(2 SLOT)*........... 4
(includes item 6)

Ref. Number 2 Column

(refer to 304.1)

Ref. Number 1 Column
(refer to 301.1)

Part No. 69237

Ganie

308.1 Lifting Chain Assemblies, GR-12

GR-8, GR-12, GR-15

73



November 2018

I 300 Mast Components

‘ 309.1 Lifting Chains Assemblies, GR-15

@

12 (13) (149 (12 (5
a2 a2

&)

@@@ ©) (9

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

74



November 2018

300 Mast Components

Iltem

N

© 00 N O 0 b~ W

10

11
12

13

14
15

16

17

18

19

20
21
22

23
24
25
26

27

Part No.

35699GT
40550GT

6534GT
40945GT
35714GT
5397GT
4828GT
35697GT
41246GT

41248GT

41247GT
35695GT
38980GT

41250GT

41249GT
38986GT

41224GT

35754GT

38187GT

11890GT
35712GT
35698GT

35705GT
6097GT
6086GT

Description Qty.

CHAIN TERMINAL CASTING #1............ 2

CHAIN ASSY#1,57"COL. S-SERIES......2
(includes items 1, 2, 3 and 18)

PIN,GROOVED- .200 X .75%.......ccccceeune 8
SCREW,FHS,1/4-20 X 2.25
SCREW,FHS,3/8-16 X 2.25
WASHER,FLAT,USS,5/16"Y
NUT,NYLOCK,3/8-16

CHAIN TERM,CLEVIS CYL.,ZINC.......... 1

CHAIN ASSY.#2 COL. (CYLINDER)....... 1
(includes items 3, 8 and 18)

CHAIN ASSY. #2 COL.CWP/SP............. 1
(includes items 3, 11 and 18)

CHAIN,STD.LEAR(LG)53.5"'S-SERIE.53 5-nches
CHAIN TERM,PULLEY SUPORT-ZINC...2

CHAIN TERM,PULLEY
SUPPORT-ZNC......ccoiiiiiiiieiieeceriee s 2

CHAIN ASSY.SMALL CHAIN CWP/SP...2
(includes items 12, 14 and 16)

CHAIN,SMALL,53.5".............. 53.5-inches
PIN,GROOVED,.200 X .50*.........c.ccceeuuus 4

Ref. Carriage Assembly
(refer to 306.1)

CHAIN TERM.LWR.SS(1 SLOT)............. 2
(includes item 14)

COLUMN #6, 57" SUPER SERIES**
(replaces p/n 35752)

CHAIN TERM.LWR.SS(2 SLOT)*........... 2
(includes item 3)

Ref. Number 3 Column
(refer to 305.1)

GLIDE BUTTON,SIDE,GLL,.100 TK....... 3
NUT,NYLOCK,3/8-24

CHAIN TENSION ROCKER
CAST.ZINC

BOLT-ROCKER, S-SERIES.................... 3
WASHER,FLAT,USS,3/8",Y
NUT,LP NYLOCK,1/2-13

Ref. Number 2 Column
(refer to 305.1)

Ref. Number 1 Column
(refer to 301.1)

Part No. 69237

GR-8, GR-12, GR-15

Ganie

309.1 Lifting Chains Assemblies, GR-15

75



November 2018

I 300 Mast Components
‘ 310.1 Sequencing Cables

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

76



November 2018 300 Mast Components

310.1 Sequencing Cables

Iltem Part No. Description Qty.
1 6090GT SCREW,HHC,1/4-20 X .75
2 6091GT NUT,NYLOCK,1/4-20
3 35734GT FORMING, SEQUENCING, CARR, ZN...1
4 A44895GT SPACER,TUBE,1/4X3/8X.50"LONG.......1
GR-08
4B 44895GT SPACER,TUBE,1/4X3/8X.50"LONG.......3
GR-15
5 35730GT BRACKET,SEQUENCING,ZINC *........... 1
GR-08
5B  35730GT BRACKET,SEQUENCING,ZINC *........... 3
GR-15
6  38979GT SCREW,PHM,1/4-20X.5 PHIL
7  35991GT NUT,WELD 1/4-20, PLATED L.L.**
8  41077GT SCREW,SHC,1/4-20 X .875
9  12906GT WASHER,FENDER,.25 X 1.25 X.062
10  35733GT PULLEY,SEQUENCING,NYLATRON.....1
GR-08
10B  35733GT PULLEY,SEQUENCING,NYLATRON.....3
GR-15

11 40549GT CABLE ASSY,SEQ 54", GR/CWP/SP.....1
GR-12 (includes item 5)

11 69238GT CABLE ASSY, CARRIAGE, CWP/GR.....1
GR-08 (includes item 3)

- 69238GT CABLE ASSY, CARRIAGE, CWP/GR
GR-12 (includes item 3)

11B  40549GT CABLE ASSY,SEQ 54", GR/CWP/SP.....2
GR-15 (includes item 5)

- 69238GT CABLE ASSY, CARRIAGE, CWP/GR
GR-15 (includes item 3)

12 57147GT BRACKET,SEQUENCING,UPPER,ZI***..1

GR-08

12B  57147GT BRACKET,SEQUENCING,UPPER,ZI***..3
GR-15

13 38234GT BUSHING,FLANGE,3/8 OD X 1/4 ID......2
GR-08

13B  38234GT BUSHING,FLANGE,3/8 OD X 1/4 ID......6
GR-15

14  8849GT SPRING, TENSION CABLE.................... 1
GR-08

14B  8849GT SPRING, TENSION CABLE.................... 3
GR-15

Ganie

Part No. 69237 GR-8, GR-12, GR-15



I 300 Mast Components November 2018

311.1 Mast Covers

BED—a

Genie
78 GR-8, GR-12, GR-15 Part No. 69237




November 2018

300 Mast Components

Iltem Part No. Description Qty.
1 38314GT FLAPMAST COVER #1,#3,& #5............. 1
GR-08, GR-12, ANSI models
1A 38314GT FLAPMAST COVER #1,#3,& #5............. 2
GR-15 (ANSI models)
1B 38314GT FLAPMAST COVER #1#3,& #5............. 1
GR-15 (CE models)
2 35786GT FLAPMAST COVER #2 & #4.......cccccn. 1
GR-08, GR-12
3 38315GT FLAP,CARRIAGE COVER**.................. 1
GR-08, GR-12, GR-15 (ANSI models)
4 40004GT SCREW,SHC,1/4-20 X .375 BLK............ 4
GR-08
4A  40004GT SCREW,SHC,1/4-20 X .375 BLK............ 6
GR-12
4B 40004GT SCREW,SHC,1/4-20 X .375 BLK............ 8
GR-15
5 41055GT WASHER,T-SLOT .....ooviiiiiieeiee e 4
GR-08
5A  41055GT WASHER, T-SLOT...ccooiiiiiiiieeeeenriieeeen, 6
GR-12
5B 41055GT WASHER, T-SLOT....oceiiiiiiiiieeeeiieeee, 8
GR-15
6 57264GT NUT, 1/4-20 T
38730GT NUT,WELD,ANGLE,1/4" T-SLOT............ 2
GR-08
A 38730GT NUT,WELD,ANGLE,1/4" T-SLOT............ 4
GR-12
7B 38730GT NUT,WELD,ANGLE,1/4" T-SLOT............ 6
GR-15

Part No. 69237

GR-8, GR-12, GR-15

Ganie

311.1 Mast Covers

79



I 300 Mast Components

November 2018

312.1 Bellows, CE Models

Gm‘e
ATEREX BRAND

80

GR-8, GR-12, GR-15

Part No. 69237



November 2018

300 Mast Components

Iltem Part No. Description Qty.
1 6090GT SCREW,HHC,1/4-20 X .75
2 6091GT NUT,NYLOCK,1/4-20
3 44264-SGT  PLATE, UPPER BELLOW MNT, CE....... 1
4 6271GT RIVET,STL,STL.MAN,P,.25 X .25
5 75144GT WASHER,FLAT,SAE 1/4,ZINC
6 35991GT NUT,WELD 1/4-20, PLATED L.L.**
7 69838GT BRACKET, BELLOWS MOUNT, CE....... 1
8 40004GT SCREW,SHC,1/4-20 X .375 BLK
9 44372GT BELLOW, CE.....cooiiieiiiieeeriiee e 1
10 44263-SGT  FORMING, LOWER BELLOW
MNT,CE. .o 1
11 8255GT SCREW,HHC,3/8-16 X .75
12 7713GT NUT, LP NYLOCK, 3/8-16
13 69384-SGT  MOUNT,LOWER
BELLOW,CE,RUNABOUT.........cccevviinnn 1
14 Ref. Lifting Eye Plate (refer to 302.1)
15 8516GT SCREW, HCC, 3/8-16 X 1.50
16  4828GT NUT,NYLOCK,3/8-16
17 44266GT FORMING, BELLOW BRKT,CE,LH........ 1
Genie

Part No. 69237

GR-8, GR-12, GR-15

312.1 Bellows, CE Models

81



I 400 Hydraulic Components

November 2018

401.1 Hydraulic Power Unit and Lift Cylinder

Gm‘e
ATEREX BRAND

82 GR-8, GR-12, GR-15

Part No. 69237



November 2018

400 Hydraulic Components

Iltem

w

N o o b

10
11

12

13

14
15
16
17

Part No.

65335-SGT
105387GT

43685GT
A4777GT
44778GT
52915GT
58934GT
44750GT
44752GT

52913GT
44751GT
52914GT
80949GT
40110GT

80941GT

48905GT
52943GT
38068GT
35724GT

40571GT

35725GT

35726GT
32317GT
6021GT
96193GT
233641GT

62857GT
85197GT

Description Qty.

POWER UNIT ASSY-HYDR MOD.*****, 1

MOTOR,24DC,ADV
includes items 2 through 6

SEAL KIT,LIFT PUMP,BARNES**
BEARING,MOTOR
BEARING,MOTOR,36843,BRUSH END*
BRUSH LEAD ASSEMBLY KIT(48504)
BRUSH BOX ASSEMBLY
SPRING-BRUSH,40844, SCISSORS.....4
COVER-BRUSH

INSPEC.40844,SCISS.........ccoeviriine 4
SCREW,HH TAPETITE THRD8-32X.50
BRUSH,PWR UNIT (40844)**................. 4

SCREW,HHTAPTITE THREADS8-32X.38
CYLINDER, LIFT 41" STROKE, DY*......1

SEAL KIT,35736,37 SAME AS38168
Texas cylinder

SEAL KIT,DONYANG CYL (35736)**
Dongyang cylinder

CONN,520120-4%**,....ooiiiiiiiiiiiiiiciees 2
NUT,SOLENOID VALVE COIL................ 1
KNOB,PUSH/PULL,RED..........ccccvrurneen. 1

VALVE,NC SOLENOID,MANUAL LWR
(includes items 9-10)

ASSY, MAN LWR VALVE
W/HNDL,12V....coooiiiiiieeiee e 1
includes items 9-11

VALVE,FLOW CONTROL

PREAS.COMP......ccoviiiiiieiit e 1
1 gpm, 3.25 L/min
VALVE,HYDRAULIC CHECK................. 1

SCREW,HHC,3/8-24 X 1 GR 8 YEL........ 2
WASHER,LOCK,.375
PUMPACC GEAR,CCW***, .....ccceiiene 1

SEAL KIT,BOSCH PUMP
for Bosch PN 9510090001

SEAL KIT,REXROTH (67335,55920)

SEAL KIT,BOSCH PUMP***
for Bosch PN 9510290001

Part No. 69237

GR-8, GR-12, GR-15

Ganie

401.1 Hydraulic Power Unit and Lift Cylinder

83



November 2018

I 400 Hydraulic Components

‘ 402.1 Function Manifold (to serial number GR01-224)

-

EX BRAND

ATER

GR-8, GR-12, GR-15

Part No. 69237

84



November 2018

400 Hydraulic Components

10

11

12
13

Part No.

28750GT
49612GT
49613GT
57883GT
48880GT
48997GT
20224GT
69294GT

69866GT

45911GT
52943GT
27048GT

52339GT
45912GT
69292GT

52415GT

33452GT
69865GT

402.1 Function Manifold (to serial number GR01-224)

Description Qty.

O-RING KIT,FIELD SVC,ALL PROD*
O-RING KIT (ORFS FITTINGS)
PLUG AND CAP KIT-SERVICE,ORFS*

MANIFOLD, GR

CAPDIAGNOSTIC NIPPLE.........c.cccouene 1
NIPPLE,DIAGNOSTIC #4........cceeveernnn. 1
DIAGNOSTIC FEMALE Q-DSCNT
VALVE,RELIEF,800 PSl......cccccvevinienene 1
(55 bar)

VALVE,SOLENOID,3 POS,3 WAY O.C....1
(includes items 5 and 6)

COIL,20VDC......coiiiriiiririeeriiee e 2
NUT,SOLENOID VALVE COIL................ 2

VALVE,SOLENOID 2 POS. 3 WAY.......... 1
(includes items 8 and 9)

COIL,SOLND,W/D,20V DUAL SPADE.....3
NUT,SOLENOID VALVE 2P3W............... 1

VALVE,SOLENOID 3 POS/4 WAY.......... 1
(includes items 6 and 8)

VALVE,RELIEF,2200 PSI***...........ccuvvees 1
(152 bar)

VALVE,FLOW REGULATOR 1.0 GPM.....1
VALVE,RELIEF,2700 PSI (186 BAR........ 1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

85



I 400 Hydraulic Components

November 2018

402.2 Function Manifold (from serial number GR01-225 to GR01-248)

Gm‘e
ATEREX BRAND

86 GR-8, GR-12, GR-15

Part No. 69237



November 2018

400 Hydraulic Components

Iltem Part No.

- 28750GT
--  49612GT
- 49613GT
- 69867GT
1  48880GT
2 48997GT
- 20224GT
3 31103GT
4 52415GT
69865GT
69866GT
45911GT

8  52943GT
45912GT

10  52339GT
11 27048GT
12 69292GT
13 33452GT

402.2 Function Manifold (from serial number GR01-225 to GR01-248)

Description Qty.

O-RING KIT,FIELD SVC,ALL PROD*
O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS*
FUNCTION/DRIVE MANIFOLD,COMPLE

CAPDIAGNOSTIC NIPPLE.........c.cccouene 1
NIPPLE,DIAGNOSTIC #4........cceeveernnn. 1
DIAGNOSTIC FEMALE Q-DSCNT
VALVE,RELIEF.......ccooiiiiiiiiiciiiciee 1
(1000 psi, 69 bar)

VALVE,RELIEF,2200 PSI*** .. ........coc.... 1
(152 bar)

VALVE,RELIEF,2700 PSI (186 BAR........ 1

VALVE,SOLENOID,3 POS,3 WAY O.C....1
(includes items 7 and 8)

COIL,20VDC.....cooiiiiiiiiieicciee e 2
NUT,SOLENOID VALVE COIL................ 2
NUT,SOLENOID VALVE 2P3W............... 1

COIL,SOLND,W/D,20V DUAL SPADE.....3

VALVE,SOLENOID 2 POS. 3 WAY........... 1
(includes items 9 and 10)

VALVE,SOLENOID 3 POS/4 WAY.......... 1
(includes items 8 and 10)

VALVE,FLOW REGULATOR 1.0 GPM.....1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

87



I 400 Hydraulic Components

November 2018

402.3 Function Manifold (from serial number GR01-249 to GR05-5000)

Gm‘e
ATEREX BRAND

88 GR-8, GR-12, GR-15

Part No. 69237



November 2018

400 Hydraulic Components

402.3 Function Manifold (from serial number GR01-249 to GR05-5000)

Iltem Part No. Description Qty.
- 28750GT O-RING KIT,FIELD SVC,ALL PROD*
- 49612GT O-RING KIT (ORFS FITTINGS)
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS*
- 80027GT MANIFOLD, HYDRAULIC, GR
1 48997GT NIPPLE,DIAGNOSTIC#4.......oovvveiieanne 1
- 20224GT DIAGNOSTIC FEMALE Q-DSCNT
48880GT CAPDIAGNOSTIC NIPPLE.................... 1
3 31103GT VALVE,RELIEF......ccccoiiiiiiiiiiieee, 1
(1000 psi, 69 bar)
4 69292GT VALVE,SOLENOID 3 POS/4 WAY........... 1
(includes items 5 and 6)
52339GT COIL,SOLND,W/D,20V DUAL SPADE.....3
52943GT NUT,SOLENOID VALVE COIL................ 2
27048GT VALVE,SOLENOID 2 POS. 3 WAY.......... 1
(includes items 5 and 8)
8 45912GT NUT,SOLENOID VALVE 2P3W............... 1
45911GT COIL,20VDC.....oiiieiiiiiiiiiieeee e 2
10 69866GT VALVE,SOLENOID,3 POS,3 WAY O.C....1
(includes items 9 and 6)
11 33452GT VALVE,FLOW REGULATOR 1.0 GPM.....1
12 69865GT VALVE,RELIEF2700 PSI (186 BAR........ 1
13 52415GT VALVE,RELIER2200 PSI***...........c.c.. 1
(152 bar)
14 83035GT VALVE,NEEDLE (80027)......ccccveeviurrenne 1
15 69873GT VALVE, CHECK.......cotiiiiiiiiiieeeeeeies 1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

89



I 400 Hydraulic Components

November 2018

403.1 Hydraulic Hoses and Fittings (to serial number GR01-248)

M2

M1

Brake

EX

Function

Manifold
52

S1

T

Ti

T2

11

15

17

11

N
1 2
N Right
N Motor
O 2 e
2
Left
@ 7l B Motor
I (7) 5 Right
vy LS Brake
(3)
ey |< Left
0 Brake
1%
2/ x
i /6\
S EXT
Lift
Cylinder
T
14 8
10 10
(16) Steer
16
~ Cylinder
— ] Hydraulic
Power Unit

Hydraulic
Tank

<7

Gm‘e
ATEREX BRAND

90

GR-8, GR-12, GR-15

Part No. 69237



November 2018 400 Hydraulic Components |
403.1 Hydraulic Hoses and Fittings (to serial number GR01-248)
Item Part No. Description Qty. |Item Part No. Description Qty.
-- The hose lengths below reflect the length 22 48944GT CONN,520102-8-8.....ccccveeerrrieeirrreannnne 1
of the hose only. Refer to the Fittings 23 36998GT  STRAINER ASSY 1"NPT TANK MTD.....1
Cross Reference' to match Genie part
numbers to Parker part numbers. 24 69347GT HOSE ASSY, LIFT 2..evvieieeiiiiieieee s 1
1 69426GT  HOSE ASSY, GR CROSSOVER............. 1 (5%0{25;? gse)ms' 48802, 48802 and 48751 @
(components: 48812, 48812 and 48753 @
35 inches) 25 69316GT CONN,520102-8.....ccoviviiieieeeiiiiiiiieeeenne 1
- 69389GT WIRE LOOM,BLK SPIRAL 1-3/8@14"....1 26 57884GT FITTING, 3/8 NPT TO NPT CONN......... 1
61264GT ELBOW,90D,520220,6-10........c.covverrenns 4 27 55190GT PLUG,PIPE HEXHEAD 130109E-3/8.....1
48916GT CONN, 520120-6....ccccccuvvvrieeeeeiiiiiineeenns 3
69425GT HOSE ASSY, GR M2 TO MANFOLD...... 1
(components: 48812, 48815 and 48753 @
25 inches)
- 69389GT WIRE LOOM,BLK SPIRAL 1-3/8@14"
5 69424GT HOSE ASSY, GR M1 TO MANFOLD...... 1
(components: 48812, 48816 and 48753 @
25 inches)
- 69389GT WIRE LOOM,BLK SPIRAL
1-3/8@14"......ooeeeieeeeee 35-inches
6 48906GT TEE,RUN,520428-4.......cccvvvvvveeiiiirinnnn. 1
69348GT HOSE ASSY, RT BRAKE..........ccccccevnne 1
(components: 48800, 48800 and 48751 @
35 inches)
8  48905GT CONN,520120-4%%* ... 5
69349GT HOSE ASSY, LEFT BRAKE.............couu.. 1
(components: 48800, 48800 and 48751 @
55 inches)
10 48904GT ELBOW,90D,520220-4-4..........oevvveeennne 1
11 48912GT CONN,520120-4-6***
12 69346GT HOSE ASSY, LIFT L.
(components: 48800, 48802 and 48751 @
50 inches)
13 69337GT HOSE ASSEMBLY, GR STEER 1........... 1
(components: 48800, 48801 and 48751 @
10.5 inches)
14 69338GT HOSE ASSEMBLY, GR STEER 2........... 1
(components: 48800, 48801 and 48751 @
9.5 inches)
15 69550GT PLUG,ORB #4.....ccoviiiiiiiiiiiiiieiiiee e 1
16 69351GT HOSE ASSY, PUMP TO MANIFOLD
GRL e 1
(components: 48815, 48815 and 48753 @
15.5 inches)
17  48943GT CONN, 520120-8-6......cc0ervemrerrrrerirreeenns 1
18 48929GT FITTING,ELBOW,90D,520220-6-8.......... 1
19 48946GT CONN,520120-8-10......c0vveeeeeiriiiiieeaennne 1
20 69350GT HOSE ASSY, TANK TO PUMP GR
(components: 48822, 48827 and 48756 @
8.5 inches)
21 69352GT HOSE ASSY, MANIFOLD TO FILTER.....1
(components: 48822, 48827 and 48756 @
12.5 inches)
Genie

Part No. 69237

GR-8, GR-12, GR-15

91



I 400 Hydraulic Components

November 2018

403.2 Hydraulic Hoses and Fittings (from serial number GR01-249 to GR05-5000)

PR
1 2| A
~ Right
N Motor
M2 |3 ‘é} 2
2| A
Left
F Metor
M1 3 \4/, 2| B
™ ) Right
Brake 2 vl/ ® { Brake
O,
|< Left
A Brake
EX |2 \1_0j
Function
Manifold o
5218 \1—1/ EXT
Lift
Cylinder
T
§1|@ 12 5
TP 13
7 7
R L
I
Fl3 @ Steer
Cylinder
T2/15
e Hydraulic
Power Unit
.................. LEGEND - Hydraulic

A ADAPTER

O HOSE ASSEMBLY

<> UNION

Tank

X7

Gm‘e
ATEREX BRAND

92

GR-8, GR-12, GR-15

Part No. 69237



November 2018

400 Hydraulic Components

403.2 Hydraulic Hoses and Fittings (from serial number GR01-249 to GR05-5000)

Item Part No. Description Qty. |Item
- The hose lengths below reflect the length 23
of the hose only. Refer to the 'Fittings 24
Cross Reference' to match Genie part
numbers to Parker part numbers.
1 69426GT HOSE ASSY, GR CROSSOVER............. 1 25
(components: 48812, 48812 and 48753 @ 26
35 inches) 27
- 69389GT WIRE LOOM,BLK SPIRAL 1-3/8@14"
61264GT ELBOW,90D,520220,6-10..........ccceeerrunnnn 4
48916GT CONN, 520120-6....ccccccuvvvrieeeeeiiiiiineeenns 2
80014GT HOSE ASSY, MANIFOLD-DRIVE, RT.....2
(components: 48812, 48812 and 56776 @
34.5 inches)
- 69389GT WIRE LOOM,BLK SPIRAL
1-3/8@14" ..., 35-inches
48906GT TEE,RUN,520428-4.......cccvvvvveeeiiiinnnn. 1
80022GT HOSE ASSY, BRAKE 2.......cceoevveenne. 1
(components: 48800, 48800 and 48751 @
27.5 inches)
48904GT ELBOW,90D,520220-4-4........ccovvvveeernnne 3
8 80021GT HOSE ASSY, BRAKE 1.......ccccovvvveeinne 1
(components: 48800, 48800 and 48751 @
43.5 inches)
9  48905GT CONN,520120-4%** _....ooviieeiriceenrenieens 7
10 80023GT HOSE ASSY, MANIFOLD TO LIFT......... 1
(components: 48800, 48802 and 48751 @
38 inches)
11 80017GT HOSE ASSY, MANIFOLD-STEER,
LT e 1
(components: 48800, 48800 and 48751 @
20 inches)
12 80016GT HOSE ASSY, MANIFOLD-STEER, RT....1
(components: 48800, 48800 and 48751 @
19 inches)
13 48997GT NIPPLE,DIAGNOSTIC#4......oevveveeiine 1
14 80019GT HOSE ASSY, PUMP TO MANIFOLD...... 1
(components: 48812, 48812 and 48753 @
6.75 inches)
15  48943GT CONN, 520120-8-6
16 48929GT FITTING,ELBOW,90D,520220-6-8.......... 1
17 48946GT CONN,520120-8-10......c0vveeeeeiriiiiieeaennne 1
18 80020GT HOSE ASSY, MANIFOLD TO FILTER.....1
(components: 48822, 48822 and 48756 @
16.25 inches)
19 80018GT HOSE ASSY, SUCTION, TANK-PUMP....1
(components: 48826, 48826 and 48756 @
18.5 inches)
20 36998GT STRAINER ASSY 1"NPT TANK MTD.....1
21 48944GT CONN,520102-8-8.......ccervvrveerriaieerineenns 1
22 80023GT HOSE ASSY, MANIFOLD TO LIFT......... 1
(components: 48800, 48802 and 48751 @
38 inches)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

80044GT
80013GT

39888GT
80012GT
55190GT

Description Qty.
ELBOW,90DEG,520202-8..........c.c..o....... 1
PUSHLOK, 3/8NPTX#8 HOSE,

BRASS ...ttt 1

HOSE,1/2,LOW PRESSURE,801-8***....1
PUSHLOK, 3/8NPTX#8 HOSE,PLSTIC..1
PLUG,PIPE HEXHEAD 130109E-3/8.....1

93



I 500 Platform Components

November 2018

‘ 501.1 Platform, Standard (to SN 4000)

Gm‘e
ATEREX BRAND

94

GR-8, GR-12, GR-15

Part No. 69237



November 2018

500 Platform Components

Item Part No. Description Qty. |Item
- 69477GT PLATFORM ASSY,STD,GR8&12,ANSI 19
(all SNs) (replaced 85385) 19A
- 69478GT PLATFORM ASSY,STD,GR15,ANSI
(to SN 341) 20
- 85386GT PLAT ASSY,STD,GR15,ANSI-CSA
(from SN 342) -
- 69479GT PLATFORM ASSY,STD,GR8&12,CE
(CE, Australia) (to SN 341)
- 85387GT PLAT ASSY,STD,GR8/12,CE-AUS -
(CE, Austrailia) (from SN 342) 21
- 69480GT PLATFORM ASSY,STD,GR15,CE
(CE, Australia) (to SN 341) 29
- 85388GT PLAT ASSY,STD,GR15,CE-AUS
(CE, Australia) (from SN 342) B
1 41292GT MID-RAIL GUIDE WITH LOOM.............. 2
- 31146GT WIRE LOOM,.413" 22A
NON-SLIT* . i 16-inches
2 6888GT SCREW,HHC,1/4-20 X 1 -
3 75144GT WASHER,FLAT,SAE 1/4,ZINC
4 6091GT NUT,NYLOCK,1/4-20 23
5 57915GT TUBE, MIDRAIL GR.....coooiiiieieeeiiiiien 1 23A
6 11805GT WASHER,FLAT,MS #6,Y
7 38600GT RIVET,STL,STL,.156 X .50 23B
8 47218GT DRAW LATCH,OVER-CENTER***.......... 1
- 47218GT DRAW LATCH,OVER-CENTER*** 24
(includes keeper and latch)
- 62819GT KEEPER, OVER CENTER LATCH TMZ 24A
9 Ref. Platform Control Box
(refer to 504.1) -
10 40267GT BOX,INSTRUCT. STORAGE,S
SERIES ....ocveeveeeveseeeeeesseeesseesseeseneees 1 26
(includes items 3 and 12) 27
- 2223GT LANYARD ASSY HOIST/AWP-7"** 28
11 4828GT NUT,NYLOCK,3/8-16
12 6271GT RIVET,STL,STL.MAN,P,.25 X .25 28A
13 Ref. Cable Assembly
(refer to 208.1 or 209.1) 28B
13 100864GT WIRE ASSY, STD/EXT PLAT. GR
Junction box to controls 28C
13 69481GT CABLE ASSY,PLAT CNTRL/TBOX***
Coil cord assembly that plugs directly into 28D
platform control box.
14  7057GT CONN. SQZ,1/2NPT .39-.56 MED.......... 2 28E
15 69303GT MOUNT, T-JUNCTION BOX.........ceeerunne 1 28F
16 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS
17 10775GT  T-BOX,2.75 X 4.5 X 2.0.cocirrrernniinane. 1 28G
(one opening)
18 Ref. Cable Assembly 29
(refer to 208.1 or 209.1)
Genie

Part No. 69237

501.1 Platform, Standard (to SN 4000)

Part No.

13585GT
T112563GT

45437GT

10777GT

33629GT

57810-SGT

69301_SGT

57815-SGT

69302-SGT

22832GT

6605GT

6019GT

69483GT

85389GT

4266GT

24537GT
38586GT
69487GT

85390GT

69489GT

85392GT

69488GT

85391GT

69089GT

85393GT

85463GT

Description

OUTLET, 110Vt 1

SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket)

COVER,GFCI,WEATHERPROOF.......... 1
(includes gasket and mounting fasteners)

COVER,BLANK
(includes gasket, blank cover and mounting
fasteners)

PLATE,UK POWER TO PLATFORM

Ref. Carriage Assembly
(refer to 306.1)

SPACER, PLATFORM
GR-8 (without lanyard eye)

WELDMENT, GP-8 SPACER
GR-8 (with lanyard eye)

SPACER,PLATFORM,GR-12
(without lanyard eye)

WELDMENT, GR12 SPACER
GR-12 (with lanyard eye)

SCREW,HHC,3/8-16 X 6
GR-8

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

TOEBOARD ASSEMBLY,STD
ST H T =S 1
(to SN 341)

TOEBOARD ASSEMBLY,STD PLAT,GR
(from SN 342)

SCREW,HHC,1/4-20 X 2
TAPE,NON-SKID,DIE CUT,6"X 2'........... 4
CLAMP,PLATFORM MOUNT

RAILING ASSEMBLY,GR8&12,ANSI......1
(to SN 341)

RAILING ASSY,GR8&12(ANSI/CSA)
(from SN 342)

RAILING ASSEMBLY,GR8&12,CE......... 1
(CE, Australia) (to SN 341)

RAILING ASSY,GR8&12,(CE/AUS)
(from SN 342)

RAILING ASSEMBLY,GR-15,ANSiI......... 1
(to SN 341)

RAILING ASSY,GR15 (ANSI/CSA)
(from SN 342)

RAILING ASSEMBLY,GR15 CE............. 1
(to SN 341)

RAILING ASSEMBLY,GR15(CE/AUS)
(from SN 342)

DECAL PLATE ASSY GR8 & 12,ANSI....1
(to SN 341)

GR-8, GR-12, GR-15

95



I 500 Platform Components

November 2018

501.1 Platform, Standard (to SN 4000)

(continued)

Iltem Part No. Description Qty.

29A  85464GT DECAL PLT ASSY,GR8/12 ANSI-CSA
(from SN 342)

29B  85467GT DECAL PLATE ASSY GR8 & 12,CE....... 1
(CE, Australia) (to SN 341)

29C  85468GT DECAL PLATE ASSY GR8/12,CE-AUS
(from SN 342)

29D  85465GT DECAL PLATE ASSY GR15,ANSI.......... 1
(to SN 341)

29E  85466GT DECAL PLATE ASSY GR15,ANSI-CSA
(from SN 342)

29F  85469GT DECAL PLATE ASSY GR15,CE............. 1
(to SN 341)

29G  85470GT DECAL PLATE ASSY GR15,CE-AUS
(from SN 342)

Genie

96

GR-8, GR-12, GR-15

Part No. 69237



November 2018 500 Platform Components |

501.1 Platform, Standard (to SN 4000)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 69237 GR-8, GR-12, GR-15 97




I 500 Platform Components November 2018

‘ 501.2 Platform, Standard (from SN 4001 to 5000)

2w 5

Genie
98 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

501.2 Platform, Standard (from SN 4001 to 5000)

Item Part No. Description Qty. |Item
- 69477GT PLATFORM ASSY,STD,GR8&12,ANSI 18
- 85385GT PLAT ASSY-STD,GR8/12,ANSI-CSA
-~ 85387GT  PLAT ASSY,STD,GR8/12,CE-AUS 19
- 107198GT PLAT ASSY-STD,GR8/12,ANSI,SYM 19A

(Asia, South American)
- 107199GT PLAT ASSY-STD,GR 8/12,CE,SYM 20
(Europe)
- 85386GT PLAT ASSY,STD,GR15,ANSI-CSA -
(ANSI, CSA)
- 85388GT PLAT ASSY,STD,GR15,CE-AUS
(Australia) -
- 107200GT PLAT ASSY-STD,GR-15,ANSI,SYM 21
(Asia, South American)
~  107201GT  PLAT ASSY-STD,GR-15,CE,SYM 22
(CE)
1 41292GT MID-RAIL GUIDE WITH LOOM.............. 2
- 31146GT WIRE LOOM,.413"
NON-SLIT**, .. iiiiiiiiiiviiiininnns 16-inches
2 6888GT SCREW,HHC,1/4-20 X 1 29A
3 75144GT WASHER,FLAT,SAE 1/4,ZINC................ 2
4 6091GT NUT,NYLOCK,1/4-20
5 57915GT  TUBE, MIDRAIL GR.....cooovvvvrvvrcirrrrir 1 B
6 11805GT WASHER,FLAT,MS #6,Y
7 38600GT RIVET,STL,STL,.156 X .50 23
8 47218GT DRAW LATCH,OVER-CENTER***
(includes keeper and latch) 23A
- 62819GT KEEPER, OVER CENTER LATCH TMZ
9 Ref. Platform Control Box 238
(refer to 504.1)
10 40267GT BOX,INSTRUCT. STORAGE,S 24
SERIES.....io it 1
(ANSI, CSA and Australia) (includes items 25
3 and 12) 26
- 2223GT LANYARD ASSY HOIST/AWP-7"** 27
10A 107180GT MANUAL STORAGE BX,NO DECAL,GR 28
(Asia, South America and Europe) 28A
- 2223GT LANYARD ASSY HOIST/AWP-7"** 288
11 4828GT NUT,NYLOCK,3/8-16
12 6271GT RIVET,STL,STL.MAN,P,.25 X .25........... 2 28C
13 Ref. Cable Assembly
(refer to 208.1 or 209.1) 28D
13 100864GT WIRE ASSY, STD/EXT PLAT. GR 28E
Junction box to controls
14 7057GT CONN. SQZ,1/2NPT .39-.56 MED.......... 2 28F
15 69303GT MOUNT, T-JUNCTION BOX........cceeeernnee 1
16 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS 28G
17 10775GT T-BOX,2.75 X 4.5 X 2.0.cccevviiiiiiiiiiriirnnnnns 1
(one opening) 29
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

13585GT
T112563GT

45437GT

10777GT

33629GT

57810-SGT

69301-SGT

57815-SGT

69302-SGT

22832GT

6605GT

6019GT

85389GT

4266GT
24537GT
38586GT
85390GT
85392GT
107190GT

107191GT

85391GT
85393GT

107194GT

107195GT

85464GT

Description Qty.
Ref. Cable Assembly
(refer to 208.1 or 209.1)

OUTLET, 110V...ccooiiiiiiiiiiiiiiciiecs 1

SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket)

COVER,GFCI,WEATHERPROOF.......... 1
(includes gasket and mounting fasteners)

COVER,BLANK
(includes gasket, blank cover and mounting
fasteners)

PLATE,UK POWER TO PLATFORM

Ref. Carriage Assembly
(refer to 306.1)

SPACER, PLATFORM........ccovnieiiniieiens 1
GR-08 (without lanyard eye) (ANSI, CSA,
and Australia) (CE models, refer to 307.1)

WELDMENT, GR-8 SPACER
GR-08 (with lanyard eye) (ANSI, CSA, and
Australia) (CE models, refer to 307.1)

SPACER,PLATFORM,GR-12.................. 1
(ANSI, CSA and Australia models) (without
lanyard eye) (CE models, refer to 307.1)

WELDMENT, GR12 SPACER
(ANSI, CSA and Australia models) (with
lanyard eye) (CE models, refer to 307.1)

SCREW,HHC,3/8-16 X 6
GR-08

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

TOEBOARD ASSEMBLY,STD
PLAT,GR...coiiiiiiiiiii e 1
SCREW,HHC,1/4-20 X 2
TAPE,NON-SKID,DIE CUT,6"X 2'........... 4

CLAMP,PLATFORM MOUNT
RAILING ASSY,GR8&12(ANSI/CSA).....1
RAILING ASSY,GR8&12,(CE/AUS)

RAILING ASSY,GR8&12,ANSI,SYM
(Asia, South American)

RAILING ASSY,GR8&12,CE,SYM
(Europe)
RAILING ASSY,GR15 (ANSI/CSA)......... 1

RAILING ASSEMBLY,GR15(CE/AUS)
(Australia)

RAILING ASSEMBLY,GR15,ANSI,SYM
(Asia, South American)

RAILING ASSEMBLY,GR15,CE,SYM
(Europe)

DECAL PLT ASSY,GR8/12 ANSI-CSA....1

99



I 500 Platform Components

November 2018

501.2 Platform, Standard (from SN 4001 to 5000)

(continued)

Iltem Part No. Description Qty.
29A 85468GT DECAL PLATE ASSY GR8/12,CE-AUS
29B 107192GT DECAL PLT ASSY,GR8/12,ANSI,SYM
(Asia and South American)

29C 107193GT DECAL PLATE ASSY GR8/12,CE,SYM
(Europe)

29D 85466GT DECAL PLATE ASSY
GR15,ANSI-CSA.....coiiiiiiieieeeeiiieeeen 1
(USA, Canada)

29E 85470GT DECAL PLATE ASSY GR15,CE-AUS
(Australia)

29F 107196GT DECAL PLT ASSY,GR-15,ANSI,SYM
(Asia, South American)

29G 107197GT DECAL PLATE ASSY GR-15,CE,SYM
(Europe)

Genie

100

GR-8, GR-12, GR-15

Part No. 69237



November 2018 500 Platform Components |

501.2 Platform, Standard (from SN 4001 to 5000)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 69237 GR-8, GR-12, GR-15 101




I 500 Platform Components November 2018

502.1 Platform with Extension Deck (to SN 4000)

Genie
102 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

502.1 Platform with Extension Deck (to SN 4000)

Item Part No. Description Qty. |Item
- 69519GT PLAT ASSY,EXT-GTD,GR8/12,WORD 11
(ANSI) (to SN 341) 12
- 85394GT PLAT ASSY,EXT-GTD,GR8/12,WORD 13
(ANSI, CSA) (from SN 342)
14
- 69521GT PLAT ASSY,EXT-GTD,GR8/12,WORD
(CE, Australia) (to SN 341)
- 85396GT PLAT ASSY,EXT-GTD,GR-8/12, WORD 14A
CE, Australia) (from SN 342)
- 69520GT PLAT ASSY,EXT-GTD,GR15,WORD 148
(ANSI) (to SN 341)
1
- 85395GT PLAT ASSY,EXT-GTD,GR15,WORD 5
(ANSI, CSA) (from SN 342) 16
- 69522GT PLAT ASSY,EXT-GTD,GR15,WORD 17
(CE, Australia) (to SN 341)
- 85397GT PLAT ASSY,EXT-GTD,GR15,WORD 17A
(CE, Australia) (from SN 342)
- 85399GT PLAT ASSY,EXTND,MDRAIL, GR8/12 178
(ANSI, CSA)
- 85400GT PLAT ASSY,EXTND,MDRAIL, GR8/12 18
(CE, Australia)
- 85401GT PLAT ASSY,EXTND,MDRAIL,GR-15** 19
(ANSI, CSA)
- 85402GT PLAT ASSY,EXTND,MDRAIL,GR-15 -
(CE, Australia)
1 Ref. Platform Extension Assembly 19A
(refer to 503.1)
11805GT WASHER,FLAT,MS #6,Y -
38600GT RIVET,STL,STL,.156 X .50
47218GT DRAW LATCH,OVER-CENTER*** 20
(includes keeper and latch) 21
- 62819GT KEEPER, OVER CENTER LATCH TMZ
22
5 Ref. Platform Control Box
(refer to 504.1) 23
6 40267GT BOX,INSTRUCT. STORAGE,S 24
SERIES.....coi it 1 25
(includes items 7 and 8)
- 2223GT LANYARD ASSY HOIST/AWP-7"** -
75144GT WASHER,FLAT,SAE 1/4,ZINC................ 2 -
8 6271GT RIVET,STL,STL.MAN,P,.25 X .25........... 2 -
45437GT COVER,GFCI,WEATHERPROOF.......... 1
(includes gasket and mounting fasteners) -
- 10777GT COVER,BLANK 26
(includes gasket, blank cover and mounting
fasteners) 7
- 33629GT PLATE,UK POWER TO PLATFORM 28
10 13585GT OUTLET, 110V....oiiiiiiiiiiiiiieeeeeeiiieeeeenn 1 29
10A T112563GT SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket) 30
11 100864GT WIRE ASSY, STD/EXT PLAT. GR 31
Junction box to controls
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No. Description Qty.

7057GT CONN. SQZ,1/2NPT .39-.56 MED.......... 2

69303GT MOUNT, T-JUNCTION BOX........cccceerunee 1

21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS

10775GT T-BOX,2.75 X 45 X 2.0.ccccciiiieiieiiiiiinns 1
GR-08, GR-12

10775GT T-BOX,2.75 X 45 X 2.0.ccccciiiieiieiiiiiens 1
GR-15 (to SN 887)

69919GT JUNCTION BOX, 4 OUTLET, DEEP
GR-15 (from SN 888)

4828GT NUT,NYLOCK,3/8-16

6097GT WASHER,FLAT,USS,3/8"Y

22832GT SCREW,HHC,3/8-16 X 6
GR-08

6605GT SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15
Ref. Carriage Assembly
(refer to 306.1)

57810-SGT  SPACER, PLATFORM........cccceveiiiiiiiinns 1
GR-08 (without lanyard eye)

69301-SGT  WELDMENT, GR-8 SPACER
GR-08 (with lanyard eye)

57815-SGT  SPACER,PLATFORM,GR-12.................. 1
(without lanyard eye)

69302-SGT  WELDMENT, GR12 SPACER
(with lanyard eye)

11808GT SCREW,HHC,1/4-20 X .375

69575GT COVER,LIMIT SWITCH W/DECAL GR...1
GR-15 (from SN 888)

6179GT SCREW,RHM,10-32 X 1.25

6607GT WASHER,LOCK,#10 PLTD

15513GT NUT,HEX,10-32

96948GT SWITCH,LIMITW/ROLLER ARM***....... 1
GR-15 (from SN 888)

19491GT CONTACTOR,LIMIT SWITCH

27643GT ROLLER ARM-LIMIT SWITCH

87561GT CABLE SQUEEZE CONN 2 WIRE
for limit switch 96948

97128GT ROLLER ARM,LIMIT SWITCH***

69575GT COVER,LIMIT SWITCH W/DECAL GR...1
(from SN 888)

4266GT SCREW,HHC,1/4-20 X 2

80068GT SCREW,PHP 6-3271.25, GR-2

28083GT WASHER,NYLON

12344GT NUT,NYLOCK,6-32

37761GT SWITCH,PUSHBUTTON,BORE
MOUNT ... 1

103



I 500 Platform Components

November 2018

502.1 Platform with Extension Deck (to SN 4000)

(continued)

Iltem Part No. Description Qty.
32 69627GT SCREW,FHS,1/4-20 X 2.00, ZN
33 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC........ 2
34 35712GT NUT,NYLOCK,3/8-24
35 11906GT ROLLER-NYLATRON, 1.625" O.D.......... 2
- 21279GT BUTTON, .800 O.D. X .281
36 69875GT TOEBOARD ASSY,INNER
PLATFORM.....ootiiiiiiiiiiieeeec e 1
(to SN 341)
36A 85472GT TOEBOARD ASSY,INNER PLAT,WRDS
(from SN 342)
37 14297GT SCREW,BHHS,1/4-20 X .75
38 69466GT SPRING, EXTENSION .375 X .20.......... 1
39 69408-SGT  LEVER,EXT.LATCH,INNER BSKT GR....1
40 69556GT WEARPAD,EXT PLAT/LATCH
PLASTIC. ...t 1
41 6889GT NUT,LP NYLOCK,1/4-20
42 41077GT SCREW,SHC,1/4-20 X .875
43 28487GT SCREW,BHHS,3/8-16 X 1
44 33720GT BEARING,FLANGE,3/8 ( AWP & ST).....1
45 8519GT WASHER,SHIM,.5 X .875 X .033
46 7713GT NUT, LP NYLOCK, 3/8-16
47 38037GT NUT,COUPLER,3/8-16 X 1.0 LG
48 6021GT WASHER,LOCK,.375
49 38586GT CLAMP,PLATFORM MOUNT.................. 2
50 4828GT NUT,NYLOCK,3/8-16
51 69538GT INNER RAILNG ASSY,GR-8&12,ANSI....1
(ANSI) (to SN 341)
51A 85403GT INNER RAIL ASSY,GR-8&12, WORD
(ANSI, CSA) (from SN 342)
51B 69540GT INNER RAILING ASSY,GR-8/12,CE....... 1
(CE, Australia) (to SN 341)
51C 85405GT INN RLING ASSY,GR-8/12,CE-AUS
(CE, Australia) (from SN 342)
51D 69539GT INNER RAILING ASSY,GR-15,ANSI...... 1
(ANSI) (to SN 341)
51E 85404GT INNER RAILING ASSY,GR-15,ANSI
(ANSI, CSA) (from SN 342)
51F 69541GT INNER RAILING ASSY,GR-15,CE.......... 1
(CE, Australia) (to SN 341)
51G 85406GT INN RLING ASSY,GR-15,CE-AUS
(CE, Australia) (from SN 342)
52 Ref. Decal Plate Assy.

(refer to 501.1)

104

GR-8, GR-12, GR-15

Ganie

Part No. 69237



November 2018 500 Platform Components |

502.1 Platform with Extension Deck (to SN 4000)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 69237 GR-8, GR-12, GR-15 105




I 500 Platform Components November 2018

502.2 Platform with Extension Deck (from SN 4001)

3

Genie
106 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

502.2 Platform with Extension Deck (from SN 4001)

Item Part No. Description Qty. |Item
- 85394GT PLAT ASSY,EXT-GTD,GR8/12,WORD 8
(USA, Canada)
- 85396GT PLAT ASSY,EXT-GTD,GR-8/12, WORD
(Australia) .
- 107206GT PLAT ASSY,EXT-GTD,ANSI-SYM
GR-08, GR-12 (Asia, South American)
- 107207GT PLAT ASSY,EXT-GTD,CE-SYM -
GR-08, GR-12 (Europe) 10
- 85395GT PLAT ASSY,EXT-GTD,GR15,WORD 10A
(USA and Canada)
- 85397GT PLAT ASSY,EXT-GTD,GR15,WORD 11
(Australia)
- 107208GT PLAT ASSY,EXT-GTD,ANSI-SYM 11
GR-15 (Asia and South American)
12
- 107209GT PLAT ASSY,EXT-GTD,CE-SYM
GR-15 (Europe) 13
- 85399GT PLAT ASSY,EXTND,MDRAIL, GR8/12 14
(USA, Canada)
- 85400GT PLAT ASSY,EXTND,MDRAIL, GR8/12 14A
(Australia)
- 107210GT PLAT ASSY,EXT-MID,ANSI-SYM 15
(Asia, South American) 16
- 107211GT PLAT ASSY,EXT-MID,CE-SYM 17
(Europe)
- 85401GT PLAT ASSY,EXTND,MDRAIL,GR-15** 17A
(USA and Canada)
- 85402GT PLAT ASSY,EXTND,MDRAIL,GR-15 178
(Australia)
- 107212GT PLAT ASSY,EXT-MID,ANSI-SYM 18
GR-15 (Asia and South American)
- 107213GT PLAT ASSY,EXT-MID,CE-SYM 19
GR-15 (Europe)
1 Ref. Platform Extension Assembly -
(refer to 503.1)
11805GT WASHER,FLAT,MS #6,Y 19A
38600GT RIVET,STL,STL,.156 X .50
47218GT DRAW LATCH,OVER-CENTER*** -
(includes keeper and latch)
- 62819GT KEEPER, OVER CENTER LATCH TMZ 20
5 Ref. Platform Control Box 21
(refer to 504.1)
6  40267GT BOX,INSTRUCT. STORAGE,S 21A
SERIES... . 1
(USA, Canada, Australia) (includes items 22
7 and 8) -
- 2223GT LANYARD ASSY HOIST/AWP-7"** 4
6A 107180GT MANUAL STORAGE BX,NO DECAL,GR
(Asia, South America, Europe) 25
- 2223GT LANYARD ASSY HOIST/AWP-7"**
7 75144GT WASHER,FLAT,SAE 1/4,ZINC
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

6271GT
45437GT

10777GT

33629GT

13585GT
T112563GT

100864GT

7057GT

69303GT
21018GT
10775GT

69919GT

4828GT
6097GT
22832GT

6605GT

6019GT

57810-SGT

69301-SGT

57815-SGT

69302-SGT

11808GT
69575GT

100507GT

6179GT
6607GT
15513GT
96948GT

19491GT
27643GT

Description

RIVET,STL,STL.MAN,P,.25 X .25

COVER,GFCI,WEATHERPROOF.......... 1
(includes gasket and mounting fasteners)

COVER,BLANK
(includes gasket, blank cover and mounting
fasteners)

PLATE,UK POWER TO PLATFORM
OUTLET, 110V...ccooiiiiiiiiiiiiiiciiecs 1

SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket)

WIRE ASSY, STD/EXT PLAT. GR
Junction box to controls

CONN. SQZ,1/2NPT .39-.56 MED.......... 2

MOUNT, T-JUNCTION BOX........ccccuvennn 1
SCREW,PHIL,PHM,10-24 X.38, SEMS
T-BOX,2.75 X 4.5 X 2.0..cccciiiiiiiiiiine 1
GR-08, GR-12

JUNCTION BOX, 4 OUTLET, DEEP
GR-15

NUT,NYLOCK,3/8-16
WASHER,FLAT,USS,3/8",Y

SCREW,HHC,3/8-16 X 6
GR-08

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

Ref. Carriage Assembly
(refer to 306.1)

SPACER, PLATFORM.............cccceeiiil 1
GR-08 (without lanyard eye)

WELDMENT, GR-8 SPACER
GR-08 (with lanyeard eye)

SPACER,PLATFORM,GR-12.................. 1
GR-12

WELDMENT, GR12 SPACER
GR-12

SCREW,HHC,1/4-20 X .375

COVER,LIMIT SWITCH W/DECAL GR
GR-15 (USA, Canada, Australia)

MOUNT, MAST LIMIT SWITCH, CE
GR-15 (Asia, South America, Europe)

SCREW,RHM,10-32 X 1.25
WASHER,LOCK,#10 PLTD
NUT,HEX,10-32

SWITCH,LIMITW/ROLLER ARM***.......1
GR-15 (from SN 888)

CONTACTOR,LIMIT SWITCH
ROLLER ARM-LIMIT SWITCH

107



I 500 Platform Components November 2018

502.2 Platform with Extension Deck (from SN 4001)
(continued)

Item Part No. Description Qty. | ltem Part No. Description Qty.
- 87561GT CABLE SQUEEZE CONN 2 WIRE 51F  107204GT  INN RLNG ASSY,GR-15,ANSI SYM.......1
for limit switch 96948 (Asia, South America)
- 97128GT ROLLER ARM,LIMIT SWITCH*** 51G  107205GT  INN RLNG ASSY,GR-15,CE-SYM
26  69575GT  COVER,LIMIT SWITCH W/DECAL GR...1 (Europe)
GR-15 52 Ref. Decal Plate Assembly

27 4266GT SCREW,HHC, 1/4-20 X 2 GR-15 (refer to 501.1)

28  80068GT SCREW,PHP 6-3221.25, GR-2
29  28083GT WASHER,NYLON

30  12344GT NUT,NYLOCK,6-32

31 37761GT SWITCH,PUSHBUTTON,BORE

32 69627GT SCREW,FHS,1/4-20 X 2.00, ZN

33 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC........ 2

34  35712GT NUT,NYLOCK,3/8-24

35 11906GT ROLLER-NYLATRON, 1.625" O.D.......... 2
- 21279GT BUTTON, .800 O.D. X .281

36  85472GT TOEBOARD ASSY,INNER
PLATWRDS.......ooiiiiiieieieeeee e 1
(USA, Canada, Australia)

36A 107186GT TOEBOARD ASSY,INNER PLAT,SYMB
(Asia, South America, Europe)

37 14297GT SCREW,BHHS,1/4-20 X .75
38  69466GT SPRING, EXTENSION .375 X .20.......... 1
39  69408-SGT  LEVER,EXT.LATCH,INNER BSKT GR....1

40  69556GT WEARPAD,EXT PLAT/LATCH
PLASTIC....oiiiiiieeiiieeeee e 1

41  6889GT NUT,LP NYLOCK,1/4-20

42  41077GT SCREW,SHC,1/4-20 X .875

43  28487GT SCREW,BHHS,3/8-16 X 1

44  33720GT BEARING,FLANGE,3/8 ( AWP & ST).....1

45 8519GT WASHER,SHIM,.5 X .875 X .033

46 7713GT NUT, LP NYLOCK, 3/8-16

47 38037GT NUT,COUPLER,3/8-16 X 1.0 LG

48 6021GT WASHER,LOCK,.375

49 38586GT CLAMP,PLATFORM MOUNT..........ccc..... 2

50 4828GT NUT,NYLOCK,3/8-16

51 85403GT INNER RAIL ASSY,GR-8&12, WORD.....1
(USA, Canada)

51A 85405GT INN RLING ASSY,GR-8/12,CE-AUS

(Australia)

51B  107202GT INN RLNG ASSY,GR-8&12,ANSI SYM...1
(Asia, South American)

51C  107203GT INN RLNG ASSY,GR-8&12,CE-SYM

(Europe)

51D  85404GT INNER RAILING ASSY,GR-15,ANSI......1
(USA, Canada)

51E  85406GT INN RLING ASSY,GR-15,CE-AUS
(Australia)

Genie
108 GR-8, GR-12, GR-15 Part No. 69237




November 2018 500 Platform Components |

502.2 Platform with Extension Deck (from SN 4001)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 69237 GR-8, GR-12, GR-15 109




I 500 Platform Components November 2018

‘ 503.1 Platform Extension Deck

3

Genie
110 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

Item Part No. Description Qty. |Item
- 69491GT PLAT EXT ASSEMBLY,GATED,ANSI 21B
(ANSI, Australia) (to SN 341)
- 85411GT PLAT EXT ASSEMBLY,GATED,ANSI
(ANSI, CSA, Australia) (from SN 342) --
- 69493GT PLAT EXT ASSEMBLY,GATED,CE
(CE) (to SN 341) 22
- 85412GT PLAT EXT ASSEMBLY,GATED,CE 23
(CE) (from SN 342) _
- 85413GT PLAT EXT ASSY,SLDNG RAIL,ANSI 24
(ANSI, CSA, Australia)
2
- 85414GT PLAT EXT ASSY,SLDNG RAIL,CE °
(CE) 26
1 6091GT NUT,NYLOCK,1/4-20 27
2 14182GT SCREW,FHS,1/4-20 X 1
2
3 21279GT BUTTON, .800 O.D. X .281.......cccccvenrenee. 2 8
4 4828GT NUT,NYLOCK,3/8-16 29
5  21442GT SHIM,.75 X.45 X.032 30
1
6  69397GT SLIDE BLOCK, EXT. PLATFORM........... 2 3
7  6435GT SCREW,FHM,3/8-16 X 1.25 32
8  38338GT PIN,SPRING,.25X.75 ZINC PLATED 33
9  80307GT TUBE, EXT PLAT, TOP SLIDER GR....... 1
10 6884GT SCREW,HHC,1/4-20 X 2.5 33A
(from SN 342 to 5000)
10  8179GT SCREW,HHC,1/4-20 X 2.25 33B
(from SN 101 to 341)
11 6638GT WASHER,FLAT,USS,1/4"Y 33C
12 6884GT SCREW,HHC,1/4-20 X 2.5
13 12013GT  SHIM,.375 X .063 34
used on models manufactured before 34A
GR15-36855 that have not been updated 34B
to 824521
14  6889GT NUT,LP NYLOCK,1/4-20 3
15  26785GT BUMPER,RUBBER............cceoovnienirnirne. 1
16  37719GT BUSHING,1.5 X 3/8 OD X 1/4 ID............ 4
used on models manufactured before
GR15-36855 that have not been updated
to 824521
17  824521GT ASM, UPPER GATE,GR.........ccccvrrennne 1
(replaced 69448)
18  40265GT BALL STUD,GAS STRUT (38593)***......2
19  6002GT NUT,LP NYLOCK,5/16-18
20  226802GT GAS STRUT,20LB,13"EXT-9"CLOSED....1
- 65874GT CONNECTOR, NYLON END (35893)**
21A  145326GT ASM, TUBE GR GATED, GEN 1 LG
(from SN 101 to 341) (includes items 1, 14,
18 and 35)
- 145327GT WELD, LOW SWING GATE, GEN 1
LG e 1
(from SN 101 to 341)
Genie

Part No. 69237

GR-8, GR-12, GR-15

503.1 Platform Extension Deck

Part No. Description Qty.
145194GT ASM, TUBE GR GATED, GEN 1
(from SN 342 to 5000) (includes items 1,
14, 18 and 35)
824465GT ASM, LOWER GATE, GR GEN 1............ 1
(from SN 342 to 5000) (replaced 145274)
37732GT PIN,PULL. ..o 1
26787GT KNOB.....oieiiiieiesieeesieee e 2
2095GT SCREW,SET,HS 10-32 X.25
69460GT PLATE,HINGE.........cooiiiiieneeeneeene 1
57116GT HOUSING, LATCH, AWP/IWP/CWP....... 1
6986GT HOSE,1/4,HYDRAULIC,100R7***....1-inch
57138GT LATCH ROTATOR, GATED
PLATFORM.....coviiiiiiiieeceeeeeeee e 1
80308GT WELDMENT, EXT PLAT MIDRAIL GR....1
57831GT FORMING, FRONT PLATE.........ccccccveuu.. 1
4828GT NUT,NYLOCK,3/8-16
31146GT WIRE LOOM,.413"
NON-SLIT* . ... 16-inches
80306GT U-BOLT, 3/8-16 X 3 X 2.375....cccevvernne. 2
69554GT TOEBOARD ASSY, EXT DECK, ANSI.....1
(ANSI, CSA, Australia) (to SN 341)
85407GT TOEBOARD ASSY, EXT DECK, ANSI
(ANSI, CSA, Australia) (from SN 342)
69549GT TOEBOARD ASSY, EXT DECK, CE
(CE) (to SN 341)
85409GT TOEBOARD ASSY, EXT DECK, CE
(CE) (from SN 342)
85417GT RAILING ASSEMBLY, GATED GR.......... 1
85418GT RAILING ASSEMBLY,SLDNG MIDRAIL
69447GT WELDMENT, OUTER RAILING GR
145266GT BRACKET,GATE STOPGR,NRW........... 1
111



I 500 Platform Components November 2018

504.1 Stockpicker Platform, GR-12, GR-15 (from serial number 4001)

IR

b3

Genie
112 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

504.1 Stockpicker Platform, GR-12, GR-15 (from serial number 4001)

Item Part No. Description Qty. |Item
- 107227GT PLAT ASSY,STKPCR,WRD,US/CAN 15
GR-12 (USA, Canada) (includes items 5, 16
29, 37, 38 and 43)
- 107228GT PLAT ASSY,STKPCR,WRD,AUS 17
(GR-12 Australia) (includes items 5, 29, 18
37,38 and 43) 19
- 107229GT PLAT ASSY,STKPCR,SYM,ASIA/S.AM 20
GR-12 (Asia, South American) (includes
items 5, 29, 37, 38 and 43) 1
- 107230GT PLAT ASSY,STKPCR,SYM,EUROPE
GR-12 (Europe) (includes items 5, 29, 37, 22
38 and 43) 23
- 107231GT PLAT ASSY,STKPCR,WRD,USA/CAN 23A
GR-15 (includes items 5, 29, 37, 38 and
43) 24
- 107232GT PLAT ASSY,STKPCR,WRD,AUS 24A
GR-15 (includes items 5, 29, 37, 38 and
43)
- 107233GT PLAT ASSY,STKPCR,SYM,ASIA/S.AM 25
GR-15 (includes items 5, 29, 37, 38 and
43) 25A
- 107234GT PLAT ASSY,STKPCR,SYM,EUROPE
GR-15 (includes items 5, 29, 37, 38 and 26
43)
1 Ref. Platform Control Box 27
(refer to 505.1)
2 6091GT NUT,NYLOCK,1/4-20 28
3 6638GT WASHER,FLAT,USS,1/4"Y
4 8179GT SCREW,HHC,1/4-20 X 2.25 29
5 107255GT END RAILS ASSY,STOCKPICKER,GR
(includes items 2, 3, 4 and 6) 20A
- 100068GT WELDMENT, END RAIL MOUNTING
104804GT HINGE, SPRING, LONG LEG................ 4 29B
6605GT SCREW,HHC,3/8-16 X 3.5,GR5
GR-12 (ANSI, CSA, Australia) 29C
A 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15 (ANSI, CSA, CE, Australia models) 29D
8  4828GT NUT,NYLOCK,3/8-16
38586GT  CLAMPPLATFORM MOUNT.................. 2 29E
10 100314GT WELDMENT,SPACER,STOCKPICKER-12.1
GR-12 (ANSI, CE, Australia) (CE models, 29F
refer to figure 508.1)
11 7265GT RIVET,STEEL,P, .25 X .375 296
12 75144GT WASHER,FLAT,SAE 1/4,ZINC 30
13 40267GT BOX,INSTRUCT. STORAGE,S
SERIES.....coiieee e 1
(includes items 11 and 12)
- 2223GT LANYARD ASSY HOIST/AWP-7"**
14 100514SGT  PLATE, MANUAL MOUNT........ccvvvveeennn. 1 -
(USA, Canada, Australia)
14A 100514SGT  PLATE, MANUAL MOUNT........ccvvveeennn. 1
(Asia, South America, Europe)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No.

6175GT
21018GT
6607GT
57075GT
69303GT

7057GT
10775GT
13585GT
T112563GT

13585GT
T112563GT

7057GT

69445GT

100312GT

107235GT

107236GT

107237GT

107238GT

107239GT

107240GT

107241GT

107242GT

65990-SGT

22446GT

4828GT

Description Qty.

SCREW,HHC,3/8-16 X 1
SCREW,PHIL,PHM,10-24 X.38,SEMS
WASHER,LOCK,#10 PLTD
SCREW,PHIL,8-32X.50,SELF TAP
MOUNT, T-JUNCTION BOX........c.ceueene. 1

Ref. Cable Assembly
(refer to figure 505.1)

CONN. SQZ,1/2NPT .39-.56 MED.......... 1
T-BOX,2.75 X 45 X 2.0...ccciiiiiiiiiiine 1
OUTLET, 110V...cccoiiiiiiiiiiiciiieieeee 1

SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket)

OUTLET, 110V...ccooiiiiiiiiiiieecciiecs 1

SVC KIT,UK RECEPT.REPLACEMENT
(includes rubber gasket)

CONN. SQZ,1/2NPT .39-.56 MED.......... 1
GR-12

CONNECTOR, SQZ, .39/.75 PT
GR-15

Ref. Cable Assembly
(refer to 208.1 or 209.1)

Ref. Carriage Assembly
(refer to 306.1 or 306.2)

TUBE, SPACER, STOCKPICKER-12P....1
GR-12 (ANSI, CSA, Australia) (CE models,
refer to figure 508.1)

GATE ASSY,LEFT,WRD(USA/CAN)....... 1
GR-12

GATE ASSY,LEFT,WRD(AUSTRALIA)
GR-12

GATE ASSY,LEFT,SYM(ASIA/S.AME)
GR-12

GATE ASSY,LEFT,SYM(EUROPE)
GR-12

GATE ASSY,LEFT,WRD(USA/CAN)....... 1
GR-15

GATE ASSY,LEFT,WRD(AUSTRALIA)
GR-15

GATE ASSY,LEFT,SYM(ASIA/S.AME)
GR-15

GATE ASSY,LEFT,SYM(EUROPE)
GR-15

KIT,GATE LATCH.....coeoviriiiiiieiciieeee 1
(all models) (includes the four items listed
immediately below)

SPRING,COMPRESSION .835 X 2........ 1
included in kit 65990-S

NUT,NYLOCK,3/8-16.........cccvrverrnnnnnn. 1
included in kit 65990-S

113



I 500 Platform Components

November 2018

504.1 Stockpicker Platform, GR-12, GR-15 (from serial number 4001)

(continued)

Iltem Part No. Description Qty.
- 5224GT SCREW,HHC,3/8-16 X 2.....ccevveveriernnnn. 1
included in kit 65990-S
- 66544GT LATCH HANDLE.......ccctiiiiiiieieeaceeae 1
included in kit 65990-S
31 5224GT SCREW,HHC,3/8-16 X 2
32 100206GT UHMW, LATCH PAD.....cccoovrierieirerines 4
33 4266GT SCREW,HHC,1/4-20 X 2
34  100103GT  WELDMENT, PLATFORM SUPPORT.....1
35 5397GT WASHER,FLAT,USS,5/16",Y
36 6175GT SCREW,HHC,3/8-16 X 1

37 107245GT TOEBOARD ASSEMBLY,STCKPKR....... 1
(includes mounting fastener)

- 24537GT TAPE,NON-SKID,DIE CUT,6"X 2'

38  107246GT FRONT RAILS ASSY,WITH DECALS.....1
- 79355GT PLUG,TUBE,SQ 1.50X.065

39 100074GT WELDMENT, PLATFORM TRAY.............. 1

40  47218GT DRAW LATCH,OVER-CENTER***.......... 1
(includes keeper and latch)

- 62819GT KEEPER, OVER CENTER LATCH TMZ
41 11805GT WASHER,FLAT,MS #6,Y
42  38600GT RIVET,STL,STL,.156 X .50

43 107243GT GATE ASSY,RIGHT,ANSI/CSA/AUS....... 1
(includes items 8, 30, 31, 32 and 33)

43A 107244GT GATE ASSY,RIGHT,NO DECAL
(Asia, South America, Europe) (includes
items 8, 30, 31, 32 and 33)

Ganie

114

GR-8, GR-12, GR-15

Part No. 69237



November 2018 500 Platform Components |

504.1 Stockpicker Platform, GR-12, GR-15 (from serial number 4001)
(continued)

This Page Intentionally Left Blank

Genie
Part No. 69237 GR-8, GR-12, GR-15 115




I 500 Platform Components November 2018

505.1 Platform Controls (to SN 4000)

Y,
06 3

@

©)

@

1

®

Genie
116 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

Item Part No. Description Qty. |Item
- PLTFRM CNTROL BOX ASSY,STD GR* -
(85352)
(from SN 249 to 4000) PC Board no longer B
available
- 80165GT PLTFRM CNTROL BOX ASSY, STD 14
(to SN 248)
1
1 69496GT PLATFORM CONTROL BOX 5
WIDECAL.....cccviiiiiiiieiiieee e 1
(to SN 248)
1A 69878GT PLATFORM CONTROL BOX W/DECAL 16
(from SN 249 to 4000)
2 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 17
3 20980GT WASHER,NYLON,.434 X.263X.049 18
4 27246GT BOOT,TOGGLE SWITCH,SHORT*........ 1
5 66812GT BUTTON,PUSH,RED MUSHROOM 19
HEAD ... 1
- 85419GT RED EMERGENCY STOP ASSEMBLY -
(from SN 101 to 1799)
6 69603-SGT HORN ASSEMBLY, GR 20
- 15243GT PLUG,NYLON .875 BLACK DOMED 21
- 66815GT BASE, W/1 N.O. CONTACTS*** 22
(includes 1 each N.C. contact) 23
- 80076GT BUTTON,PUSH,BLACK W/SEAL 24
- 85420GT PUSH BUTTON ASSEMBLY
(from SN 101 to 1799) (for models with
horn option)
7 T114691GT  ASSY,SWITCH,TOGGLE,SPDT******* 1
8A 39540GT ALARM,STEADY TONE***..........ccovvuvenenn 1
order 72326 mounting ring separately
8B 72326GT NUT - PLASTIC,RING FOR ALARMS
for 39540
9 PC BOARD, SPD CNTL, GR.................. 1
(from SN 250 to 4000) (part no longer
available)
10 145322GT FORMING,GR PLATFORM CONTROL...1
(to SN 248)
- 80031GT FORMING,BOTTOM,PLTFRM BOX,GR
(from SN 249 to 4000)
11 20342GT #6 SQ.DR.SELF DRILL/TAP SCREW
12 69481GT CABLE ASSY,PLAT CNTRL/TBOX***.....1
- 33580GT PIN CONNECTOR,FEMALE ***
- 33589GT PLUG,CONNECTOR,MALE*
- 33591GT SEAL,CABLE CONNECTOR,HT SHRINK
- 43961GT WIRE CABLE,16/6 CON.TPE J
13 69905GT CONN ASSY, 7 PIN, PLATFORM........... 1
- 1284030GT PLUG,MALE,6 CONDUCTOR,MOLEX....1
Ships with connector assembly 69905 for
field replacement
Genie

Part No. 69237

505.1 Platform Controls (to SN 4000)

Part No. Description Qty.
1284031GT PLUG,FEMALE,6
CONDUCTOR,MOLEX.....c..covvvriiireannnne 1
33581GT CONNECTOR,FEMALE,PANEL MOUNT*
Ref. Joystick Controller
(refer to 506.1)
13037-SGT  SWITCH,TOGGLE,SPDT,3POS
MOMENX ...ttt 1
(from SN 249 to 4000)
47479GT BUMPER,PLASTIC, .625 OD................. 1
(from SN 249 to 4000)
11803GT SCREW,RHM,6-32 X 1
(from SN 249 to 4000)
12344GT NUT,NYLOCK,6-32
(from SN 249 to 4000)
62819GT KEEPER, OVER CENTER LATCH
TMZ.coooi e 1
47218GT DRAW LATCH,OVER-CENTER***
(includes keeper and latch)
38600GT RIVET,STL,STL,.156 X .50
11805GT WASHER,FLAT,MS #6,Y
145281GT FORMING,PLTF CNTRL GUARD........... 1
7339GT SCREW,HHC,1/4-20 X .5...ccccvviiiiireinnn 2
6889GT NUT,LP NYLOCK,1/4-20........ccccvverunnn. 2
117

GR-8, GR-12, GR-15



I 500 Platform Components November 2018

505.2 Platform Controls (from SN 4001 to 5000)

Y,
06 3

@

©)

®

Genie
118 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

505.2 Platform Controls (from SN 4001 to 5000)

Item Part No. Description Qty. |Item
- PLAT CNTRLR,STD,CE (107248) 15
(CE models; Standard) Controller no longer 16
available
1 107251GT PLAT CNTRL BX,STD,ANSI/CSA/AUS 17
(ANSI, CSA and Australia models) 18
1A 107252GT  PLAT CNTRL BX,STD,CE 19
(CE models)
1B 107253GT PLAT CNTRL BX,SP,ANSI/CSA/AUS -
(ANSI, CSA and Australia models)
1C 107254GT PLAT CNTRL BX,STCPKR,CE 20
(CE models) 21
2 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 22
3 20980GT WASHER,NYLON,.434 X.263X.049 23
4 27246GT BOOT,TOGGLE SWITCH,SHORT*........ 1 24
5 66812GT BUTTON,PUSH,RED MUSHROOM
HEAD ... 1
6 69603-SGT HORN ASSEMBLY, GR
- 45385GT PLUG,NYLON 1.12 BLACK DOMED
(models without horn option)
- 66815GT BASE, W/1 N.O. CONTACTS***
(includes 1 each N.C. contact)
- 80076GT BUTTON,PUSH,BLACK W/SEAL
7 T114691GT  ASSY,SWITCH,TOGGLE,SPDT******* 1
8A 39540GT ALARM,STEADY TONE**...........cocuvvene 1
order 72326 mounting ring separately
8B 72326GT NUT - PLASTIC,RING FOR ALARMS
for 39540
9 PC BOARD, SPD CNTL, GR
(part no longer available)
10 80031GT FORMING,BOTTOM,PLTFRM
BOX,GR..ooiiiiieiiiieeieeee e 1
(ANSI, CSA and Australia models)
10A 100116GT FORMING,BOTTOM,PLTFRM BOX,CE
(CE models)
11 20342GT #6 SQ.DR.SELF DRILL/TAP SCREW
12 69481GT CABLE ASSY,PLAT CNTRL/TBOX***.....1
- 100316GT CABLE ASSY, PLAT CNTRL,STCPKR
- 33580GT PIN CONNECTOR,FEMALE ***
- 33589GT PLUG,CONNECTOR,MALE*
- 33591GT SEAL,CABLE CONNECTOR,HT SHRINK
- 43961GT WIRE CABLE,16/6 CON.TPE J
13 69905GT CONN ASSY, 7 PIN, PLATFORM........... 1
- 1284030GT PLUG,MALE,6 CONDUCTOR,MOLEX....1
Ships with connector assembly 69905 for
field replacement
- 1284031GT PLUG,FEMALE,6
CONDUCTOR,MOLEX........cccoiiririreennnne 1
- 33581GT CONNECTOR,FEMALE,PANEL MOUNT*
14 Ref. Joystick Controller
(refer to 506.1)
Genie

Part No. 69237

GR-8, GR-12, GR-15

Part No. Description Qty.
13037-SGT  SWITCH,TOGGLE,SPDT,3POS MOMEN*
47479GT BUMPER,PLASTIC, .625 OD
11803GT SCREW,RHM,6-32 X 1
12344GT NUT,NYLOCK,6-32
62819GT KEEPER, OVER CENTER LATCH
TMZ.coooi e 1
47218GT DRAW LATCH,OVER-CENTER***
(includes keeper and latch)
38600GT RIVET,STL,STL,.156 X .50
11805GT WASHER,FLAT,MS #6,Y
145281GT FORMING,PLTF CNTRL GUARD........... 1
7339GT SCREW,HHC,1/4-20 X .5...ccccvviiiiiieinnn 2
6889GT NUT,LP NYLOCK,1/4-20........ccccvverunnn. 2
119



November 2018

I 500 Platform Components

@@@%@

"

‘ 506.1 Joystick Controller

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

120



November 2018

500 Platform Components

Iltem

A W N P

10
11
12
13
14
15

16
17
18
19
20
21
22
23
24
25
26

Part No.

57890GT

19722GT
65178GT
65543GT
58293GT

52050GT

52042GT

65544GT

65545GT

46271GT

69537GT
65546GT
83036GT
19731GT
46227GT
21434GT

65547GT
52524GT
19712GT
69566GT
65548GT
69567GT
19720GT
52529GT
21427GT
52043GT
83133GT

Description Qty.

JOYSTICK,20 OHM

Harness connector changed August 2017;
it may be necessary to update control box
connector to PN 1284031 at first time
replacement

MICROSWITCH-V319M***..........cocueee. 1
ROCKER ASSY W/ROLLPIN***__.,
BOOT - THUMB ROCKER (57890)........ 1
HANDLE KIT,GS JYSTK,BOTH

PUSHBUTTON-FUNC.ENABL.W/ORING.1
(includes item 9)

LEVER,FUNC ENABLE

SWITCH,RGE* ... 1
NUT-ENABLE SWITCH
LEVER(57890)........oveeeeeeeeeeeeseereeeesennens 1
SCREW-ENABLE SWTCH
LEVER/57890........oveooeeeoeeveoseeerseeessnnes 1
NUT-MOUNTING,PUSH
BUTTON-44988..........orvereereeereeererrennnnes 1
BEARING,JOYSTICK (57890)................ 2

SCREW,PHM,M3.5 X 12MM (57890).....6
POTENTIOMETER 20K OHM(57890).....1
GEAR, SLAVE, MS4,45048.................... 1
SHAFT ASSY, JOYSTICK***

SPRING & BUSHING KIT,RETURN***,...1
(includes item 10)

BRACKET-MTING,TERM. BRD/57890....1
TERMINAL STRIP,10 POLE, JOYSTK.....1

MICROSWITCH,V3L-139-D8................. 2
SCREW,PHS,.875 X 4.4 MM

CAM ASSY (57890)........cooeovrrrorrrrrrneen. 1
SCREW,PHS,4.4 X 3.25 MM

CASTING, 45049, 40612..........ccoovvee... 1
GASKET-JOYSTICK A
BOOT,CONTROLLER**........ccoovermmrrrennen, 1
NUT,JOYSTICK,44988, RGE.................. 1

PRINTED CIRCUIT BOARD 57890........ 1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

506.1 Joystick Controller

121



I 500 Platform Components November 2018

507.1 Platform Overload Assembly, CE Models

=)
@ &

@

Genie
122 GR-8, GR-12, GR-15 Part No. 69237




November 2018

500 Platform Components

Iltem

4A

o N o O

10
11
12
13
14
15
16
17

18
19

20
21
22
23
24

Part No.

100506GT

45478GT
124680GT
94643GT
100214GT

100494GT

100327GT
6019GT
6175GT
1254350GT

39581GT
100322GT
12981GT
6097GT
61975GT
61974GT
4828GT
69303GT
100499GT
1254351GT

39581GT
100514SGT

100328GT
6607GT
15513GT
6147GT
99183GT

507.1 Platform Overload Assembly, CE Models

Description Qty.
TUBE, PLATFORM SPACER, CE-8........ 2
GR-08

Rod End, 1/4 x 2.75 inches.............cc......
PIN,0.75DIAX5.13LG,CHAMFER..
ZERK,GREASE,5/16-24,STRAIT...........

LOAD SENSE CARRIAGE................... 1
(standard or extension platform)

LOAD SENSE CARRIAGE, SP
(stockpicker platform)

WELDMENT, PLATFORM PIVOT........... 2
SCREW,HHC,3/8-16 X 1.25 GRD 5
SCREW,HHC,3/8-16 X 1

ASSY,LOWER LINK,GR.......ccccevvvvrrrrrnns 1
(includes bearings, 39581)

BEARING,0.75IDX1.000DX0.50L.......... 4
FORMING, SPRING CARRIER
SCREW,HHC,3/8-16 X 4.5
WASHER,FLAT,USS,3/8",Y

RETAINER,SPRING,1.21 X .375............ 1
SPRING,COMP,1" OD,232 LB/IN............ 1
NUT,NYLOCK,3/8-16

MOUNT, T-JUNCTION BOX........ccceuvennn 1
LOAD SENSE COVER..........ccccecuveiiiens 1
ASSY,PIVOT LINK,GR.........oeciiiiiie 1

(includes bearings, 39581)
BEARING,0.75IDX1.000DX0.50L.......... 4
PLATE, MANUAL MOUNT ........cocveniene 1

Ref. Carriage
(refer to 306.1)

WELDMENT, SUPPORT PIVOT............. 2
WASHER,LOCK,#10 PLTD
NUT,HEX,10-32

SCREW,RHM,10-32 X 1

SWITCH, ROLLER PLUNGER LIMIT.....1

Part No. 69237

GR-8, GR-12, GR-15

Ganie

123



I 600 Accessories November 2018

601.1 Work Station Tray (models with standard and extended platform)

Genie
124 GR-8, GR-12, GR-15 Part No. 69237




November 2018

600 Accessories

5A

5B

Part No.

80060GT

80061GT

69876GT

69877GT

38586GT
22832GT

6605GT

6019GT

4828GT
85421GT

80057GT
6097GT

601.1 Work Station Tray (models with standard and extended platform)

Description Qty.
GR WORKSTATION KIT, ANSI
(ANSI, CSA)

GR WORKSTATION KIT, CE
(CE)

WORKSTATION TRAY,ANSI, GR........... 1
(ANSI, CSA)

WORK STATION TRAY W/DEC,CE GR
(CE)

Ref. Carriage Assembly
(refer to 305.1)

Ref. Platform Spacer
GR-8, GR-12 (refer to 501.1 or 502.1)

CLAMP,PLATFORM MOUNT.......ccccevunen 2

SCREW,HHC,3/8-16 X 6
GR-08

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

NUT,NYLOCK,3/8-16

SPACER, TOOL
TRAY/PLATFORM,GR

U-BOLT,3/8-16X1.688X3.25,YL ZN........ 2
WASHER,FLAT,USS,3/8",Y

Part No. 69237

GR-8, GR-12, GR-15

Ganie

125



I 600 Accessories November 2018

602.1 Motion Alarm

Genie
126 GR-8, GR-12, GR-15 Part No. 69237




November 2018

600 Accessories

Iltem Part No.

--  58182GT MOTION ALARM ASSEMBLY, GR
Serial numbers from 1164 to 1799
--  80898GT MOTION ALARM ASSEMBLY, GR
Serial numbers from 1800 to 5000
1 66909GT STROBE,BEACON,W/OUT
HARDWARE® ..ot eeiiee e ve e 2
--  58973GT LIGHT,REPLACEMENT BULB (39676)
49816GT SCREW,PHILLIPS,PHM,10-32 X .75
6178GT NUT,NYLOCK,10-32
80085-SGT BRACKET,BEACON
MOUNT,GR,PTD,BL.......cccovurrriereeeninnns 1
5  38600GT RIVET,STL,STL,.156 X .50
6  35461GT WASHER,FLAT,MS,#8,Y
7 85422GT HARNESS, BEACON ASSEMBLY,GR.....1
8  6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 2

Description Qty.

Part No. 69237

GR-8, GR-12, GR-15

Ganie

602.1 Motion Alarm

127



I 600 Accessories November 2018

603.1 Parcel Tray (from serial number 4001)

(0413

OO

Genie
128 GR-8, GR-12, GR-15 Part No. 69237




November 2018

600 Accessories

Iltem

A W N P

6A

9A

9B

10

10A

11

Part No.

107168GT

107169GT

100482GT
64154GT
4828GT
107170GT
55753GT

100211GT
38586GT
22832GT

6605GT

6019GT

6550GT

80057GT

6097GT

Description Qty.

PARCEL TRAY ASSEMBLY, GR............. 1
includes items 2, 3, 4 and 7; USA, Canada
and Australia models; includes fasteners

UPPER TRAY ASSY W/DECAL,EUR
includes items 2, 3, 4 and 7; Asia, South
America and Europe models

SPACER, GR UPPER TRAY.........cccee.. 1
BOLT,CARRIAGE,3/8-16 X1.00,G5
NUT,NYLOCK,3/8-16

TRAY ASSEMBLY .....coooiiiiiiiiiiiiiiin, 1
BUMPER, PLASTIC, 1.25 O.D................ 2

Ref. Platform Spacer
(refer to 501.1 or 502.1)

Ref. Carriage Assembly
ANSI, CSA and Australia models (refer to
305.1)

Ref. Load Sense Assembly
CE models (refer to 508.1)

WELDMENT, TRAY SUPPORT.............. 1
CLAMP,PLATFORM MOUNT..........cee.. 2
SCREW,HHC,3/8-16 X 6

GR-08

SCREW,HHC,3/8-16 X 3.5,GR5
GR-12

SCREW,HHC,3/8-16 X 1.25 GRD 5
GR-15

U-BOLT,3/8 X L YZ..ovvioiieeeiee e 2
(standard or extension platform)

U-BOLT,3/8-16X1.688X3.25,YL ZN
(stockpicket platform)

WASHER,FLAT,USS,3/8",Y

Part No. 69237

Ganie

603.1 Parcel Tray (from serial number 4001)

GR-8, GR-12, GR-15

129



November 2018

I 600 Accessories

‘ 604.1 Bike Rack, Stockpicker Platform

@

®

3

-

ATER

EX BRAND

GR-8, GR-12, GR-15

Part No. 69237

130



November 2018 600 Accessories

604.1 Bike Rack, Stockpicker Platform

Iltem Part No. Description Qty.

-~ 100196-SGT BICYCLE RACK ASSY, GR
1 50160GT SCREW,HHC,1/4-20 X 3.75
6091GT NUT,NYLOCK,1/4-20

3 100202GT BICYCLE SUPPORT ASSEMBLY.......... 2

--  35580GT GRIP, RUBBER W/ TAPE, GLL

- 55753GT BUMPER, PLASTIC, 1.25 O.D.
RETAINING PIN ASSY, BIKE RACK....... 2
WELDMENT, BICYCLE SUPPORT........ 4

Genie
Part No. 69237 GR-8, GR-12, GR-15 131




November 2018

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
100068GT .... ...113-114 107229GT 1505GT ... 28373GT ..o 11,13, 15, 17,
100074GT . .. 114 107230GT .. 15243GT 19,21
100103GT .... .. 114 107231GT 15513GT .. 59, 103-104, 28487GT ..o 29, 37, 104, 108
100116GT ... ...119 107232GT 107-108, 123 28750GT ... 85, 87, 89
100179GT ... .39 107233GT .. 16364GT .. 30997GT . .41, 43
100196-SGT ... ..131 107234GT 17626GT .. 31060GT ... 11,183, 15,17
100202GT ... ..131 107235GT 18542GT .. 31071GT ... 11, 15,19
100206GT . .. 114 107236GT .. 18605GT .. . 31077GT . .11, 13
100211GT ... ..129 107237GT 19491GT .. 59, 103-104, 31103GT ... 87,89
100214GT .... ...123 107238GT 107-108 31146GT ...coooveverene 95-96, 99-100,
100312GT . ..113-114 107239GT .. 19506GT .. 41, 43 111
100314GT ... ..113-114 107240GT 19712GT .. 121 31508GT ....cceveirnens 11, 13, 15, 17,
100316GT .... ..119 107241GT 19720GT .. 121 19,21
100322GT . ..123 107242GT .. 19722GT .. 121 32317GT ... 83
100327GT ... ..123 107243GT 19731GT .. 121 33452GT ... 85, 87, 89
100328GT ... ..123 107244GT 20224GT .. 85, 87, 89 33580GT ... 117,119
100482GT . ..129 107245GT .. 20342GT .. 41, 43,117,119 33581GT . .41, 117,119
100494GT . ...123 107246GT .. 20549GT .. 41, 43 33589GT . 117,119
100499GT . ...123 107251GT .. 20812GT .. 41, 43 33591GT . 117,119
100506GT . ..123 107252GT .. 20813GT 41,43 33629GT ... 95-96, 99-100,
100507GT . ...107-108 107253GT .. 2095GT . 111 103-104, 107-
100514SGT ...113-114, 123 107254GT .. 20980GT 41, 43,117,119
100864GT ...95-96, 99-100, 107255GT .. .. 21018GT .. 95-96, 99-100, 33681GT ...

103-104, 107—  10775GT ... 95-96, 99-100, 103-104, 107—  33720GT .

108 103-104, 107- 108, 113-114 35461GT .
10107GT ..o, 33, 35, 39 108, 113-114 21279GT .ooeviviens 104, 108, 111 35580GT ...
104804GT ... ..113-114 10777GT .o 95-96, 99-100, 21280GT .. 104, 108 35695GT ...
105278GT . .51 103-104, 107-  21427GT .. 35697GT .
105334GT ... .53 108 21434GT .. 35698GT ...
105387GT ... ...83 114325GT 15,17,19, 21 21442GT 35699GT ...
105739GT . .53 11803GT . .41, 43,117,119 215550GT 35705GT . , 73,75
107004GT ... 11804GT ... 41 219480GT ... 35706GT ... , 63, 65, 67, 69
107005GT ... 11805GT ..cccovevvvenne 37,41, 43,95-  21982GT 35707GT ... , 65, 67
107008GT . 96, 99-100, 103—- 219897GT .33,35 35709GT . , 65, 67
107023GT ... 104, 107-108,  2223GT 95-96, 99-100, 35710GT ... , 65, 67
107150GT .... 114,117,119 103-104, 107-  35711GT ... , 65, 67
107168GT . 11808GT ..cccovvvevnnn 63, 65, 67, 103— 108, 113-114 35712GT ... , 73,75, 104,
107169GT .... 104, 107-108 22446GT ..o 113-114
107170GT ... 11890GT ... 71,73,75 226802GT ... 111 35714GT ... 71,73,75
107180GT . 11906GT . ..104, 108 22699GT .. .45, 47 35715GT . .67
107186GT ... 12013GT ... 111 22832GT .. 69, 95-96, 99—  35722GT .... 63, 65, 67
107187GT ... 12344GT ..o 37, 103-104, 100, 103-104, 35724GT ...
107188GT . 108, 117, 119 107-108, 125, 35725GT .
107189GT . 12346GT ... 35726GT .
107190GT . 124121GT .. 232573GT ... 35727-SGT .
107191GT . 124635GT .. 233641GT 35730GT .
107192GT . 124641GT .. 23394GT .. 35733GT .
107193GT . 124680GT .. 23396GT .. 35734GT .
107194GT . 1254350GT 23787-SGT 35749GT .
107195GT . 1254351GT 23788GT .. 35750GT .
107196GT . 1263633GT 24537GT .. 35751GT .
107197GT ... 1268235GT ... 35753GT ...
107198GT ... 1280665GT ... 25388GT .. 35754GT ...
107199GT . 1284030GT 25926GT .. 35786GT . ..
107200GT ... 1284031GT ... 26785GT .. 35991GT ... 45, 47, 59, 63,
107201GT ... 12906GT ... 26787GT .. 67,77,81
107202GT . 12981GT ... 27048GT .. .85, 87, 89 36369GT ... 27
107203GT ... 13008-6GT 27246GT .. 117,119 36998GT ... 91,93
107204GT ... 13037-SGT 27262GT .. 49 37145GT ..o 11,13, 15, 17,
107205GT . 13066GT ... .. 27643GT .. 59, 103-104, 19,21
107206GT ... ...107-108 13585GT ... 95-96, 99-100, 107-108 37686GT .....ccoovvevnne. 65, 67
107207GT ... ...107-108 103-104, 107—  28083GT .. 103-104, 108 37719GT ... 111
107208GT . ...107-108 108, 113-114 28157GT .. 11,13 37732GT . 111
107209GT .... ...107-108 137769GT 28161GT .. 11,13, 15,17 37761GT ... 103-104, 108
107210GT .... ...107-108 137770GT 28164GT ..o 11,13, 15,17, 37947GT ...
107211GT . ...107-108 14182GT . 19,21 38005GT .
107212GT ... ...107-108 14297GT ... 28171GT .o 11,13, 15,17, 38011GT ...
107213GT ... ...107-108 144161GT 19, 21, 23, 25 38013GT ...
107214GT . .29 144180GT .. 28174GT .o, 11,13, 15,17, 38016GT .
107215GT . .37 145194GT .. 19, 21, 23, 25 38028GT .
107216GT . .37 145266GT .. 28175GT ..o 11,13, 15,17, 38037GT .
107217GT . .61 145281GT .. 19,21 38068GT . ..
107226GT . .23, 25 145322GT .. 28235GT .. 11,13, 15,17, 38122GT ... 11, 13, 15, 17,
107227GT . ..113-114 145326GT .. 19,21, 23,25 19,21
107228GT .... ..113-114 145327GT 28236GT ...cooovevvienns 13,17,21 38149GT ....cccevennene 11,13

Genie

132

ATEREX BRAND

GR-8, GR-12, GR-15

Part No. 69237



November 2018

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
38187GT ..cocveveev 71,73,75 45385GT ..cocvviinee 119 55019GT 81, 95-96, 99—
38234GT 45425GT ....63, 65, 67 55021GT 100, 111, 113—
38314GT . 45437GT ...95-96, 99-100, 55190GT ... 114,131
38315GT 103-104, 107—  55620GT 6095GT ....cccoevveiennnne 71,73
38316GT 108 55753GT 6097GT ...cevvieennne 29, 59, 63, 65,
38338GT . 45478GT ....123 55953GT ... 67, 69, 75, 103—
38447GT . . 45546GT .. .37 56912GT ... 104, 107-108,
38586GT 95-96, 99-100, 45911GT .. .85, 87, 89 57072GT ... 123, 125, 129
104,108, 113—  45912GT .. .85, 87, 89 57075GT ... 61264GT ... 91,93
114, 125, 129 46017GT .. .65 57116GT ... 61295GT . .27
38600GT .....ccoevvnree 37,95-96, 99—  46227GT .. 21 57138GT ... 6147GT ... .123
100, 103-104,  46262GT ..11,13,15,17,  57147GT .. 6175GT ... 27,39, 61, 113—
107-108, 114, 19,21 57195GT ... 114,123
117,119, 127 46271GT 57264GT ... 6178GT ... 37,127
38601GT ....coovvvve 59 46335GT 57801GT 6179GT ... 59, 103-104,
38709GT ...coevvvev 63, 65, 67 46337GT 57806-SGT ... 107-108
38730GT . .79 46441GT .. . 57808-SGT 61974GT ... 123
38979GT 33, 47,59, 77 47218GT ...95-96, 99-100, 57809GT 63, 65, 67 61975GT ... 123
38980GT 103-104, 107—  57810-SGT ................ 95-96, 99-100, 6198GT ... 27,29,31
38986GT . 108, 114, 117, 103-104, 107—-  6271GT ... 81, 95-96, 99—
39533GT 119 108 100, 103-104,
39540GT 47230GT ....39, 61 57812-SGT ... 37 107-108
39581GT . 47479GT .. 117,119 57813-SGT ... .39 6272GT 33,35
39888GT 48282GT ....53 57815-SGT ... 95-96, 99-100, 62819GT ... 95-96, 99-100,
40004GT 4828GT ..o 27,29, 31, 37, 103-104, 107— 103-104, 107-
40110GT . 39, 61, 69, 71, 108, 114, 117,
40265GT 73,75,81,95- 57818GT 119
40267GT ...covevevnne 95-96, 99-100, 96, 99-100, 103- 57831GT 62857GT ... 83
103-104, 107- 104,107-108,  57855GT ... 62858-SGT . .49
108, 113-114 111,113-114,  57856-SGT ... 6356GT 29, 33, 35, 37,
40434GT ..o, 11, 13, 15, 17, 123,125, 129 57863-SGT ... 39, 47, 63, 67
19,21,23,25 48880GT ....85, 87, 89 57864GT ... 6357GT 27,37, 39, 49, 51
40536GT 48904GT .. .91, 93 57881GT ... 64154GT . .129
40537GT . 48905GT .. .83,91,93 57883GT ... 6435GT ... 111
40549GT . 48906GT .. 57884GT ... 65178GT . 121
40550GT . 48912GT .. 57886GT ... 65335-SGT . .83
40571GT . 48916GT .. 57890GT ... 6534GT ... .71,73,75
40735GT . 48929GT .. 57893GT ... 65432-SGT . .49
40833GT . 48943GT .. 57901-SGT ... 6550GT ... 69, 129
40836GT . . 48944GT .. 57903-SGT 65543GT .
40945GT ..o 71,73,75 48946GT 57915GT 65544GT ...
40946GT ....ccccvevevnne 59, 65, 67 48997GT ....85, 87, 89,93 57921-SGT ... 65545GT ...
41055GT . .79 49612GT .. .85, 87, 89 57927-SGT ... 65546GT .
41077GT 77,104, 108 49613GT ....85, 87, 89 57929-SGT ... 65547GT ...
41224GT 75 49798GT ....33,35 57951GT 65548GT ...
41246GT . .73,75 49816GT .. 27 57952GT ... 65616GT .
41247GT 71,73,75 49819GT ..37,41, 43,117, 57954GT 6564GT
41248GT ...ccccvevne 73,75 119 57956-SGT ... 65874GT ...
41249GT . 50160GT ..131 57957-SGT 6595GT ... .
41250GT 52042GT 57967GT 65990-SGT . 113-114
41292GT 52043GT 57988GT 6605GT ...ooovvecncne 69, 95-96, 99—
41559GT . 52050GT .. 57990GT ... 100, 103-104,
42191GT 52169GT 57996GT 107-108, 113—
42360GT 52170GT 57998GT 114,125, 129
4266GT ....cccveviiane 95-96, 99-100, 52171GT .. 57999GT ... 6607GT ..o 59, 103-104,
103-104, 108,  52172GT 58182GT 107-108, 113—
114 52173GT 58293GT 114,123
43658GT .....ccccvevnene 11,13,15,17,  52174GT .. 58934GT ... 6638GT ..o 27, 29, 33, 35,
19,21, 23,25 52175GT .. 58973GT ... 39, 61, 111, 113-
43685GT .....ccccoevnneae 83 52176GT .. . 58984GT ... 114
43961GT ... 117,119 5224GT ... .31, 39, 61,114  6002GT .. 66406GT ... 51
44263-SGT ... .81 52313GT .. .33,35 6019GT ........ 39, 61, 69,95~ 66411GT .
44264-SGT . .81 52339GT .. .85, 87, 89 96, 99-100, 103— 66544GT .
44266GT ... .81 52415GT .. .85, 87, 89 104, 107-108, 66717GT .
44372GT . 52475GT ..15,17, 19, 21, 113-114, 123, 66811GT .
44736GT 23,25 125,129 66812GT .
52524GT 6021GT oo 35, 83,104,108 66814GT ...
44750GT 52529GT 6022GT 59, 67 66815GT ...
44751GT . 52913GT .. 6037GT .. ..33,35 66816GT .
44752GT 52914GT 6052GT 59, 63, 65, 67, 69 66817GT ...
44777GT 52915GT 60746GT 45, 47 66818GT ...
44778GT . 52943GT .. .83, 85, 87, 89 6086GT .. .59, 71,73, 75 66821GT .
44895GT 5361GT ...27,29 6090GT 27, 29, 37, 39, 66829GT ...
44980GT .....cccoveveene 11,13,15,17,  5397GT ..71,73,75,114 61, 77,81 66909GT ...
19,21,23,25 55010GT .. 6091GT ..o 27, 29, 33, 35, 6700GT ...
45383GT ....cccoveveiene 41, 43 55018GT 37,39, 61, 77, 67505GT ...
Genie

Part No. 69237

ATEREX BRAND

GR-8, GR-12, GR-15

133



November 2018

| Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
6833GT 69479GT ...oovevveenne 95-96 69627GT ....cocvevvne 104, 108 7266GT ....ccovvveiennene 69
6884GT 69480GT ... 95-96 69838GT .....cevvevne 81 72832GT ..ooovvveiennne 11, 13, 15, 17,
6888GT ..27,33, 35,39,  69481GT . ..95-96, 117,119 69839-SGT 19,21
61,95-96, 99—  69482GT ... 69841GT 72849GT ...cooovveennne 11, 13,15, 17,
100 69483GT ... 69850GT .. 19,21
6889GT ....ccvevvvv 104,108, 111,  69487GT . 69852GT .. 72850GT ... 11, 13,15, 17
117,119 69488GT . 69855GT .. 72873GT . .11, 13
69089GT ...95-96 69489GT . 69861GT .. 72892GT ... 11, 13,15, 17,
69137GT ... .39 69491GT . 69862GT .. 19,21
69238GT ... 17 69493GT . 69865GT .. 72970GT . ..15,17,19, 21
69285GT ... .29 69496GT . 69866GT .. 7339GT 31, 35, 39, 117,
69288GT ... ..11,13 69497GT ... 69867GT 119
69289GT ... ..11,13, 15,17 69506-SGT . 6986GT . 75144GT ... 81, 95-96, 99—
69292GT ... ...85, 87, 89 69510GT ... 69872GT 100, 103-104,
69294GT ...85 69511GT ... 69873GT .. 107-108, 113—
69295GT .57 69512GT ... 69875GT .. 114
69296GT ... .57 69517GT . 69876GT .. 76502GT ... 39
.57 69518GT ... 69877GT .. 7713GT 59, 63, 65, 67,
69519GT ... 69878GT .. 69, 81, 104, 108
69520GT . 69901GT .. 78098GT ...
69301-SGT ... ..99-100, 103— 69521GT ... 69903GT .. 78674GT ...
104, 107-108 69522GT ... 69904GT .. 79355GT ...
69301_SGT ...95-96 69529GT . 69905GT .. 117, 119 80012GT .
69302-SGT ...95-96, 99-100, 69530GT .... 69919GT .. 103-104, 107-  80013GT ....
103-104, 107—-  69531GT .... 80014GT ...
108 69532GT . 69925GT .. 80016GT .
69303GT ....ccevevinne 95-96, 99-100, 69534GT ... 7056GT ... 80017GT ...
103-104, 107-  69535GT ... 7057GT oo 95-96, 99-100, 80018GT ...
108, 113-114,  69536GT . 103-104, 107—-  80019GT .
69537GT ... 108, 113-114 80020GT ...
69316GT 69538GT ... 71706GT .. 53 80021GT ...
69320GT ... .39 69539GT . 72086GT .. 11,13,15,17,  80022GT .
69326-SGT .35 69540GT . 19,21, 23,25 80023GT .
69327-SGT .33 69541GT ... 72134GT .. 11,13 80027GT .
69332GT ... .27 69542-SGT . 72135GT .. 11,13,15,17,  80029GT .
69337GT ... 69543-SGT . 19,21, 23,25 80031GT .
69338GT ... 69545GT ... 72139GT .o 11,13,15,17,  80041GT .
69346GT ... 69546GT . 19,21 80042GT .
69347GT ... 69547GT . 72140GT .. 11,13,15,17,  80043GT .
69348GT ... 69548GT . 19,21 80044GT .
69349GT 69549GT ... 72141GT ., 11,13,15,17,  80046GT ....
69350GT 69550GT ... 19,21 80048GT ...
69351GT ... 69552GT . 72142GT .o 11,13,15,17,  80057GT .
69352GT 69553GT ... 19,21 80059GT ...
69355GT 69554GT ... 72143GT .o 11,13,15,17,  80060GT ....
69369GT ... 69556GT . 19,21,23,25 80061GT .
69370GT 69557GT ... 72153GT .o 11, 13,15, 17 80068GT ...
69376GT 69558GT ... 72155GT .. 11, 13,15, 17 80076GT ...
69381-SGT 69560GT . 72156GT .. 11,13,15,17,  80079GT .
69382GT 69561GT ... 19,21 80082GT ...
69384-SGT ... 69563GT ... 72158GT .. 11,13 80085-SGT ................
69385-SGT 69565GT . 72159GT .. 11,13,15,17,  80165GT .
69389GT 69566GT ... 19,21 80215GT ...
69397GT 69567GT ... 72171GT e 11,13,15,17,  80216GT ....
69408-SGT 69568GT . 19,21 80217GT .
69569GT ... 72182GT .o 11, 13,15, 17 80225GT ...
69572GT ... 72184GT ..o 11,13,15,17,  80306GT ....
69575GT ... 59, 103-104, 19,21,23,25 80307GT .
107-108 72188GT .. 11,13,15,17,  80308GT .
69576GT ... 55 19,21, 23,25 80364GT .
69577GT . 72194GT .o, 13,15,17,21,  80374GT .
69578GT . 23,25 80375GT .
69579GT . 72195GT .. 11, 15, 19, 23, 25 80376GT .
69580GT . 72196GT .. .11, 15, 19, 23, 25 80377GT .
69581GT . 72198GT .. 13,17, 21, 23, 25 80467GT .
69582GT . 72199GT .. .11, 15, 19, 23, 25 80474GT .
69583GT ... 72285GT .. 49 80720GT ...
69584GT ... 72326GT .. 41, 43,117,119 80815GT ...
69585GT . 72440GT .. .11, 15, 19, 23, 25 80898GT .
69586GT ... 72445GT .. 11,13 80940GT ...
69473-SGT ... 69597-SGT 72446GT .. 11,13 80941GT ...
69474GT ... 69598GT ... 72447GT .. 11,13 80947GT .
69603-SGT 72448GT .. 11,13 80949GT ...
69619-SGT 72466GT .....ccocvveeee 11,13,15,17,  80954GT ....
69620-SGT . 19,21,23,25 8179GT ...
69621-SGT 7265GT ..o 39, 113-114 8220GT ...
Genie

134

ATEREX BRAND

GR-8, GR-12, GR-15

Part No. 69237



November 2018

Part Number Page Part Number Page
823408GT .....ccovveee 33,35 85400GT ....cceevevennnne 103-104, 107-
82366GT ...covevvee 11, 13,15, 17, 108
19,21 85401GT ..coooveveiennene 103-104, 107-
824465GT .....ccocveeee 111 108
824521GT ....ccovevneee 111 85402GT ....coovevevennene 103-104, 107-
82472GT ... 108
82481GT . 85403GT ....104, 108
82487GT . 85404GT .. .104, 108
82495GT . 85405GT .. .104, 108
8255GT ... 85406GT .. .104, 108
82614GT . 85407GT .. JA11
82666GT . 85409GT .. 111
82829GT . 85411GT .. A11
82830GT . . 85412GT .. A11
82831GT ...coevveve 17,21, 23,25 85413GT ..111
82832GT ...ccoevvvve 15, 19, 23, 25 85414GT L2111
82833GT . 85417GT .. A11
82834GT 85418GT ..111
82835GT 85419GT ....43, 117
82836GT . . 85420GT .. A17
82837GT ..cocvevvev 23,25 85421GT ...125
82838GT ....ccoevve 15,17,19,21,  85422GT ...127
23,25 85425GT .. 45, 47
82863GT .....ccccvevneee 19,21 85463GT ....95-96
82864GT .....cccveveeee 19,21 85464GT ...96, 99-100
82904GT . 85465GT ..
82965GT 85466GT
82966GT 85467GT
82975GT . 85468GT ..
83034GT 85469GT
83035GT 85470GT
83036GT . 85471GT ..
83037GT . 85472GT ..
83093GT . 87561GT .. .
83133GT . 8849GT ... 77
85158GT . 8914GT . 33,35
85159GT . 8915GT ... .29, 45, 47
85160GT . 90337GT .. .59
8516GT ... 9145GT ... .27
85197GT . 94643GT .. 123
8519GT
85228GT
85229GT .
85230GT
85232GT
85234GT . .
85235GT .41, 43
85237GT 96948GT ....cocovnee 59, 103-104,
85239GT . 107-108
85314GT 97059GT ...ccvovrnee. 53
85325GT 97128GT ....59, 103-104, 108
85353GT . 97619GT .. 19,21
85354GT 97620GT
85375GT 97621GT
85376GT . 97622GT ..
85377GT 97623GT
85385GT 97624GT
85386GT . 97625GT ..
85387GT . 97626GT ..
85388GT . 97627GT ..
85389GT . 97628GT ..
85390GT . 97629GT ..
85391GT . 97751GT ..
85392GT . 99183GT .
85393GT . . T112563GT ... ...95-96, 99-100,
85394GT 103-104, 107- 103-104, 107-
108 108, 113-114
85395GT ....cccceveieae 103-104, 107-  T114691GT ............. 41, 43,117, 119
108
85396GT .....ccccvevneee 103-104, 107-
108
85397GT ....cccvevee 103-104, 107-
108
85398GT .....ccceveveae 29
85399GT .....ccceveinee 103-104, 107-
108
Genie

ATEREX BRAND

Part No. 69237

GR-8, GR-12, GR-15

Part Number Index (continued) |

135



November 2018

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

#

#6 SQ.DR.SELF DRILL/TAP SCREW...41, 43,

117,119

1
10 X .5 FLT TS SCREW.....27

A

ALARM,STEADY TONE***.....117, 119
ALARM,WARBLE TONE 5-30 VDC***.

AMMETER, 25A.....51
AMMETER, 25A (80047).....51

.41,

AMMETER, 39243/47906/66412.....49
AMMETER-47671 CHARGER,25 AMP.....49
111

ASM, LOWER GATE, GR GEN 1...

ASM, TUBE GR GATED, GEN 1.....
ASM, TUBE GR GATED, GEN 1 LG

ASM, UPPER GATE,GR.....111

11

1

..... 111

43

ASSY, MAN LWR VALVE W/HNDL,12V.....83

ASSY,LOWER LINK,GR.....123
ASSY,PIVOT LINK,GR.....123

ASSY,SER # LABEL,POWERED/GR **.....

13,17, 21

ASSY,SWITCH, TOGGLE,SPDT******* .. 4

43,117,119

ASSY,WHEEL & TIRE,GR.....27, 29

B
BALL STUD,GAS STRUT (38593)*

Kk

11,

BASE WITH 1 NC CONTACT, E-STOP.....43

BASE, W/1 N.O. CONTACTS***.....

BASE,WITH 2 N.O. CONTACTS***.....
BASE,WITHOUT CONTACTS.....41

BATT BOX BRACE ASSY,GR8/12,WRD.....39
BATT CHARGER,DUAL V,H/L,GR***..
BATT CVR ASSY,SYM,MANFLD SIDE.....37
BATT CVR ASSY,WRD,GRND CNTR SD....
BATT CVR ASSY,WRD,MANFLD SIDE.....37
BATT CVR,ASSY,SYM,GRND CNTR SD.....
BATTERY BOX BRACE ASSY,GR8/12.....39
BATTERY BOX WELDMENT, RH GR.

BATTERY WATERING HAND PUM

P..

BATTERY WATERING KIT, 24V UNIV.
BATTERY,T105 W/LPT,3 CAPDRY**..
BEARING THRUST .50X1.625X.25....

BEARING,.625X.875X.375.....27
BEARING,.625X.875X.50.....27
BEARING,0.751DX1.000DX0.50L..
BEARING,0.751DX1.000DX0.75L..

108

...123
.27
BEARING,1.51D X 1.750D X 1.3.....27
BEARING,FLANGE,3/8 ( AWP & ST).

BEARING,JOYSTICK (57890).....121

BEARING,MOTOR.....83

BEARING,MOTOR,36843,BRUSH END*.....

BELLOW, CE.....81
BICYCLE RACK ASSY, GR.....131
BICYCLE SUPPORT ASSEMBLY..

BOARD, CONTROL RELAY.....41,
BOE LUBE.....59
BOLT,CARRIAGE,3/8-16 X1.00,G5

..131
BLOCK,SLIDE,LOWER.....63, 65, 67
BLOCK,SLIDE,UPPER.....59, 65, 67

43

129

104,

83

BOLT,ROLLER,.470"(SHORT)........ 59, 63, 65,
67, 69
BOLT,SHIM.....59, 65, 67
BOLT-ROCKER, S-SERIES.....71, 73, 75
BOLT-ROLLER,3/8-24 X 1.69-ZINC.....104, 108
BOOT - THUMB ROCKER (57890).....121
BOOT,CONTROLLER**.....121
BOOT, TOGGLE SWITCH,SHORT*.....117, 119
BOTTOM, CHASSIS CNTL BOX, GR.....43
BOX,INSTRUCT. STORAGE,S SERIES.....95-
96, 99-100, 103-104, 107-108, 113-114
BRACKET ASSEMBLY,GR.....45, 47
BRACKET, BELLOWS MOUNT, CE.....81
BRACKET, BUMPER MOUNT.....39
BRACKET, CONTROL CABLE,GR BLUE.. .45,
47
BRACKET, LIMIT SWITCH.....67
B RACKET,BEACON
MOUNT,GR,PTD,BL.....127
BRACKET,CONTROL CABLE TENSION....45,
47
BRACKET,CONTROL
W/BUSHIN.....45, 47
BRACKET,GATE STOP,GR,NRW.....111
BRACKET,SEQUENCING,UPPER,ZI***.....77
BRACKET,SEQUENCING,ZINC *.....77
BRACKET-MTING, TERM. BRD/57890.....
BRAKE,1.5IN/FT SHAFT,W/ORIFICE.....29
BREATHER, 3/4 NPT HYD TNK FLR.....33, 35
BRUSH BOX ASSEMBLY.....83
BRUSH LEAD ASSEMBLY KIT(48504).....83
BRUSH,PWR UNIT (40844)**.....83
BUMPER, MACHINED SCREW.....37, 39
BUMPER, PLASTIC, 1.25 0.D......129, 131
BUMPER,PLASTIC, .625 OD.....117, 119
BUMPER,RUBBER.....39, 61, 111
BUSHING, STRAIN RELIEF (85231).....49
BUSHING, STRAIN RELIEF (85233).....49
BUSHING, STRAIN RELIEF, 1".....45, 47
BUSHING,1.5 X 3/8 OD X 1/4 ID.....111
BUSHING,FLANGE,3/8 OD X 1/4 ID.....77
BUSHING,STRAIN RELIEF, 53/64".....45, 47
BUSHING-6671 CHARG.,MOD# 6685.....49
BUTTON, .800 O.D. X .281.....104, 108, 111
BUTTON,PUSH,BLACK W/SEAL.....117, 119
BUTTON,PUSH,RED MUSHROOM
HEAD.....41, 43, 117, 119

C

CABLE ASSY, CARRIAGE, CWP/GR.....77
CABLE ASSY, PLAT CNTRL,STCPKR.....
CABLE ASSY,10G,BLK,CNTRLR/CHAR.....57
CABLE ASSY,ANDERSON TO CNTRLR.....57
CABLE ASSY,BATTERY JMPR,BLACK.....57
CABLE ASSY,BATTERY TO ANDERSON
CABLE ASSY,CNTRLR/MOTOR,RED.....57
CABLE ASSY,CONT TO PWR UNIT.....57
CABLE ASSY,FUSE TO MOTOR,RED.....57
CABLE ASSY,GROUND,INVERTER.....55
CABLE ASSY,PLAT CNTRL/TBOX***......... 95—
96, 117, 119
CABLE ASSY,POWER PLAT,INVERTER.....55
CABLE ASSY,SEQ 54", GR/ICWP/SP.....77
CABLE ASSY,T BOX TO BASE,GRS.....45
CABLE ASSY, TBOX TO BASE,GR12.....47
CABLE ASSY, TBOX TO BASE,GR15.....45

CABLE

Ganie

136

CABLE SQUEEZE CONN 2 WIRE.....59, 103—
104, 108
CAM ASSY (57890).....121
CAP,DIAGNOSTIC NIPPLE.....85, 87, 89
CAPACITOR, 4 MFD,660VAC,39243.....49
CAPACITOR,1.0 MFD.....57
CARRIAGE ASSY W/DEC,GR-12.....69
CARRIAGE ASSY W/DEC,GR-15.....69
CARRIAGE ASSY W/DEC,GR-8.....69
CASE ASSEMBLY-LESTER (80047).....51
CASE ASSY,BATT CHARGER (66478).....49
CASE ASSY-BATTERY CHRGR**.....49
CASE ASSY.-LESTER CHARGER WW.....51
CASTING, SIDE COUNTERWEIGHT.....31
CASTING,45049, 40612.....121
CHAIN ASSY#1,57"COL. S-SERIES.....71, 73,
75
CHAIN ASSY. #2 COL.CWP/SP.....73, 75
CHAIN ASSY.#2 COL. (CYLINDER).....73, 75
CHAIN ASSY.SMALL CHAIN CWP/SP.....75
CHAIN TENSION ROCKER CAST.ZINC.....71,
73,75
CHAIN TERM,CLEVIS CYL.,ZINC....71, 73, 75
CHAIN TERM,PULLEY SUPORT-ZINC......73,
75
CHAIN TERM,PULLEY SUPPORT-ZNC.....75
CHAIN TERM.LWR.SS(1 SLOT).....75
CHAIN TERM.LWR.SS(2 SLOT)*....71, 73, 75
CHAIN TERMINAL CASTING #1.....71, 73, 75
CHAIN,SMALL,53.5".....75
CHAIN,STD.LEAF(LG)53.5"S-SERIE....71, 73,
75
CHARGER,120VAC/60HZ,25AMP 24V.....49
CHARGER,230VAC/50HZ,CONT EU
CHARGER,BAT,24VDC,H/LO GEN2.....53
CHARGER-BATT, DUAL VOLT**....51
CHARGER/INVERTER, 230/50.....55
CHASSIS COVER ASSY W/DECALS.....37
CHASSIS CVR ASSY,STD,W/SYMBLS.....37
CHASSIS CVR ASSY,STD,W/WORDS.....37
CHASSIS CVR ASSY,STD,W/WRDS.....37
CIRCUIT BOARD,12A (69365).....55
CIRCUIT BREAKER (69456).....55
CIRCUIT BREAKER,15A(69456).....55
CIRCUIT BREAKER,30A (69365).....55
CIRCUIT BREAKER,50A,50VAC.....49, 51
CIRCUIT BREAKER,7.0 AMP***..._ 41, 43
CIRCUIT BREAKER-CHARGER, 8 AMP....49,
51
CIRCUIT BREAKER-CHARGER, 45 AMP.....51
CLAMP,0.50,#8 X 1/4,RUB CUSH.....47, 127
CLAMP,PLATFORM MOUNT........... 95-96, 99—
100, 104, 108, 113-114, 125, 129
CNTR WT, BACK, CAST, GR.....31
CNTR WT, CENTER BELLY, CAST,GR.....31
CNTR WT, FRONT, CAST, GR.....31
CNTR WT, SIDE BELLY, CAST, GR.....31
COIL,20VDC.....85, 87, 89
COIL,SOLND,W/D,20V DUAL SPADE........85,
87, 89
COLUMN #1, 57" SUPER SERIES.....59
COLUMN #2, 57" CWP-12/15' SS.....65, 67
COLUMN #2,CWP/GR-8.....63
COLUMN #3, 57" SUPER SERIES.....67
COLUMN #5, 57" SUPER SERIES.....65
COLUMN #6, 57" SUPER SERIES**.....67, 75
CONN ASSY, 7 PIN, CHASSIS.....41

GR-8, GR-12, GR-15

Part No. 69237



November 2018

CONN ASSY, 7 PIN, PLATFORM.....117, 119
CONN ASSY, 9 PIN RVRS, CHASSIS.....41
CONN ASSY, 9 PIN, CHASSIS.....41
CONN, 520120-6.....91, 93
CONN, 520120-8-6.....91, 93
CONN,520102-8.....91
CONN,520102-8-8.....91, 93
CONN,520120-4***.....83, 91, 93
CONN,520120-4-6***.....91
CONN,520120-8-10.....91, 93
CONN,SQUEEZE, 1/2NPT .38-.50,SM.....59
CONN. SQZ,1/2NPT .39-.56 MED........95-96,
99-100, 103-104, 107-108, 113-114
CONNECTOR, IEC CHARGER CORD.....53
CONNECTOR, NYLON END (35893)**.....111
CONNECTOR, SB 50 AMP HOUSING.....51
CONNECTOR, SQZ, .39/.75 PT.....113-114
CONNECTOR,FEMALE,PANEL MOUNT*..41,
117,119
CONTACT, N.C......41, 43
CONTACT,N.O.***.....41, 43
CONTACTOR,LIMIT SWITCH.....59, 103-104,
107-108
CONTROL BOX ASSY,GR CHASSIS***.....41
CONTROL BOX W/ DECAL.....43
CONTROL BOX,GR,BASE,W/DECALS**.....43
CORD SET, AC (66412).....49
CORDSET,AC,CEE 7/7 PLUG(80048).....49
CORDSET,DC (80048).....49
CORROSION INHIBITOR,FOAM.....41, 43
COUNTERWEIGHT.....35
COUNTERWEIGHT, MID-PLATE.....31
COUNTERWEIGHT, SIDE PLATE.....31
COUNTERWEIGHT,REAR,W/SYM,GR15.....61
COUNTERWEIGHT,REAR,W/WRDS,GR15..61
COUNTERWEIGHT,RUNABOUT/BASE.....31
COVER, CHASSIS CNTL BOX, GR.....43
COVER, CHASSIS CONTROL BOX GR.....41
COVER, MAST GR 8, CE.....69
COVER,BLANK......95-96, 99-100, 103-104,
107-108
COVER,CHRGR/INVTR(69365,69456).....55
COVER,GFCI,WEATHERPROOF...95-96, 99—
100, 103-104, 107-108
COVER,LIMIT SWITCH W/DECAL GR......59,
103-104, 107-108
COVER-BRUSH INSPEC.40844,SCISS.....83
CYLINDER, LIFT 41" STROKE, DY*.....83
CYLINDER, STEER, DBL ACT, DY**.....27

D

DC POWER CORD/STRAIN RELIEF***.....49

DECAL KIT,SAFETY,PLATFRM,GR,SO.....11,
13, 15,17

DECAL KIT,SAFETY/INST,GR,SO.....11, 13

DECAL KIT,SAFETY/INST,SPWRDSS......19,
21

DECAL KIT,SAFETY/INST,STD,WRDS......15,
17

DECAL KIT,SAFTY/PLTFRM,STD,SYM.....23,
25

DECALKIT,SFTY/PLTFRM,STD,SYM.....23, 25

DECAL KIT,SFTY/PLTRM,SPWRDS.....19, 21

DECAL PLATE ASSY GR-15,CE,SYM.....100

DECAL PLATE ASSY GR15,ANSI.....96

DECAL PLATE ASSY GR15,ANSI-CSA.....96,
100

DECAL PLATE ASSY GR15,CE.....96

DECAL PLATE ASSY GR15,CE-AUS...96, 100

Part Description Index (continued) |

DECAL PLATE ASSY GR8 & 12,ANSI....95-96

DECAL PLATE ASSY GR8 & 12,CE.....96

DECAL PLATE ASSY GR8/12,CE,SYM.....100

DECAL PLATE ASSY GR8/12,CE-AUS.....96,
100

DECAL PLT ASSY,GR-15,ANSI,SYM.....100

DECAL PLT ASSY,GR8/12 ANSI-CSA....... 96,
99-100

DECAL PLT ASSY,GR8/12,ANSI,SYM.....100

DECAL, MANUAL LOWERING VALVE....... 11,
13,15,17,19, 21

DECAL, POWER TO PLATFORM 230V**...11,
13, 15,17, 19, 21, 23, 25

DECAL, SYMBOL - READ THE MANUAL...23,
25

DECAL,BATTERY CONN DIAG,GR.....11, 13,
15,17,19, 21

DECAL,CAUTION,COLLISION HAZARD....11,
13

DECAL,CHEVRON RANDO HD.....11, 13, 15,
17,19, 21

DECAL,CONTROL PANEL,HORN,GR....... 11,
13, 15,17, 19, 21, 23, 25

DECAL,CONTROL PANEL,RUNABOUT.....11,
13, 15,17, 19, 21, 23, 25

DECAL,COSMETIC,GENIE GR-12......11, 15,

19, 23, 25

DECAL,COSMETIC,GENIE GR-15***...11, 15,
19, 23, 25

DECAL,COSMETIC,GENIE GR-8***.....13, 15,
17,21, 23, 25

DECAL,COSMETIC,GENIE RUNABOUT....11,
13, 15,17, 19, 21, 23, 25

DECAL,DANGER DO
SWTC.....11, 13, 15, 17

DECAL,DANGER,BATTERY SAFETY........ 11,
13,15,17,19, 21

DECAL,DANGER,BRAKE RELEASE....11, 13,
15,17,19, 21

DECAL,DANGER,COLLISION HAZARD.....15,
17,19, 21, 23, 25

DECAL,DANGER,DO NOT
SWTC.....11, 13, 15,17, 19, 21

DECAL,DANGER,ELEC.HAZ SYMB.....23, 25

DECAL,DANGER,ELECT
HAZARD,PLUG.....11, 13, 15, 17, 19, 21

DECAL,DANGER,ELECTROCUTION,GR...11,
13,15,17,19, 21

DECAL,DANGER,MAX CAP ADJ TRAY.....19,

NOT ALTER

ALTER

21,25
DECAL,DANGER,MAX CAP BIKE RACK...19,
21,25
DECAL,DANGER,MAX CAP PARCEL
WD.....19, 21

DECAL,DANGER,MAX CAP PLAT.....23

DECAL,DANGER,MAX CAP SP PLAT....... 23,
25

DECAL,DANGER,MAX CAP TRAY.....23, 25

DECAL,DANGER,MAX CAP TRAY SYMB....23

DECAL,DANGER,MAX CAP TRAY,WRD....11,
13, 15,17

DECAL,DANGER,NO SMOKING ***.....11, 13,
15, 17,109, 21, 23, 25

DECAL,DANGER,SIDE FORCE CE GR.....23,
25

DECAL,DANGER,TIP-OVER,TILT........ 11, 13,
15,17,19, 21

DECAL,DANGR,159 KG CARSTD PLT.....23

DECAL,DANGR,227 KG CARSTD PLT.....23

Ganie

Part No. 69237

DECAL,DIRECTIONAL ARROWS,GR....... 11,
13, 15,17, 19, 21, 23, 25

DECAL,EMERGENCY STOPGR....11, 13, 15,
17,19, 21, 23, 25

DECAL,FORK LIFT POCKET....11, 13, 15, 17,
19,21

DECAL,GENERAL SAFETY,RUNABOUT...11,
13, 15,17,19, 21

DECAL,INSTRUCTIONS-CHARGER OP....15,
17,19, 21

DECAL,LABEL, OM STORAGE......11, 13, 15,
17,19, 21

DECAL,LABEL,BRAKE RELEASE SWIT....11,
13, 15,17,19, 21

DECAL,LABEL,BRAKE RELSE SYMB......23,
25

DECAL,LABEL,CIRCUIT BREAKER.....11, 13

DECAL,LABEL,FLOOR LOAD GR12....15, 19,

23,25

DECAL,LABEL,FLOOR LOAD GR15....15, 19,
23,25

DECAL,LABEL,FLOOR LOAD GR8***....... 17,
21,23,25

DECAL,LABEL,FORKLIFT POCKET.....23, 25

DECAL,LABEL,LIFTING EYE....11, 13, 15, 17,
19, 21, 23, 25

DECAL,LABEL,PATENTS.....11, 13

DECAL,LABEL,PWR TO CHARGR 115V....11,
13, 15,17, 19, 21, 23, 25

DECAL,LABEL,PWR TO CHARGR 230V....11,
13, 15,17, 19, 21, 23, 25

DECAL,LABEL,TRANSPORT TIEDOWN?*..15,
17,19, 21, 23, 25

DECAL,LANYARD ANCHORAGE POINT...11,
13, 15,17, 19, 21, 23, 25

DECAL,MAX CAPACITY (350LB),GR...11, 13,
15,17

DECAL,MAX CAPACITY,450 LBS.....19

DECAL,MAX CAPACITY,500 LBS.....19, 21

DECAL,MAXIMUM CAPACITY,GR....... 11, 13,
15,17

DECAL,NOTICE,HAZARDOUS MAT'LS*....11,
13, 15,17,19, 21

DECAL,NOTICE,TIRE SPECS,GR....... 11, 13,
15,17,19, 21

DECAL,OPERATING INST,RUNABOUT.....11,
13, 15,17,19, 21

DECAL,POWER TO PLATFORM 115V......11,
13, 15,17, 19, 21, 23, 25

DECAL,SIDE FORCE,100,GR,ANSI.....11, 13,

15,17,19, 21

DECAL,SIDE FORCE,GR - ANSI,SYM......23,
25

DECAL,SIDE FORCE,GR,CE&AUS,WRD..11,
13, 15, 17

DECAL,SYMBOL-BATTERY SAFETY.....23, 25

DECAL,SYMBOL-BRAKE REL SAFETY....23,
25

DECAL,TIP-OVER,BATTERIES,GR.....11, 13,
15,17,19, 21

DECAL,USE DEXRON***.....11, 13

DECAL,WARN,CRUSH HAZARD HAND....11,
13, 15, 17

DECAL,WARN,IMPROPER OPERATION...13,
17,21

DECAL,WARNING,CRUSHING HAZARD...23,
25

DECAL,WARNING,FAILURE TO READ.....11,
15,19

GR-8, GR-12, GR-15

137



November 2018

| Part Description Index (continued)

DECAL,WARNING-COMPART ACCESS....11,
13, 15,17,19, 21

DIAGNOSTIC FEMALE Q-DSCNT....85, 87, 89

DOOR,BATTERY CHARGER W/HING.....33

DOOR,BATTERY CHARGER W/HINGE.....35

DRAW LATCH,OVER-CENTER***....... 95-96,
99-100, 103-104, 107-108, 114, 117, 119

E
ELBOW,90D,520220,6-10.....91, 93
ELBOW,90D,520220-4-4.....91, 93
ELBOW,90DEG,520202-8.....93
END RAILS ASSY,STOCKPICKER,GR.....113—
114

F

FAN,24VDC (69365,69456,69457).....55
FILTER ASSEMBLY W/FILTER.....33, 35
FILTER,10 MICRON.....33, 35
FITTING, 3/8 NPT TO NPT CONN.....91
FITTING,ELBOW,90D,520220-6-8.....91, 93
FLAP,CARRIAGE COVER***.....79
FLAPMAST COVER #1#3,& #5.....79
FLAPMAST COVER #2 & #4.....79
FORMING, BELLOW BRKT,CE,LH.....81
FORMING, COVER SUPPORT.....39
FORMING, FRONT PLATE.....111
FORMING, LOWER BELLOW MNT,CE.....81
FORMING, MOTOR MOUNT.....33, 35
FORMING, SEQUENCING, CARR, 2N.....77
FORMING, SPRING CARRIER.....123
FORMING,BOTTOM,PLTFRM BOX,CE.....119
FORMING,BOTTOM,PLTFRM BOX,GR....117,
119
FORMING,GR PLATFORM CONTROL.....117
FORMING,LT SIDE CONTROL BOX.....43
FORMING,PLTF CNTRL GUARD.....117, 119
FORMING,RT SIDE CONTROL BOX.....43
FRONT RAILS ASSY,WITH DECALS.....114
FUNCTION/DRIVE MANIFOLD,COMPLE.....87
FUSE ASSY-BOOM CHARGER.....49
FUSE BLOCK, ANN & ANL FUSE.....33, 35
FUSE,10 AMPATC.....41, 43
FUSE,13 AMP,220V PLUG.....51, 53
FUSE,275 AMPVERY FAST ACTING.....33, 35
FUSE,BATTERY CHARGER***.....53

G

GAS STRUT,20LB,13"EXT-9"CLOSED.....111

GASKET-JOYSTICK.....121

GATE ASSY,LEFT,SYM(ASIA/S.AME)......113—
114

GATE ASSY,LEFT,SYM(EUROPE).....113-114

GATE ASSY,LEFT,WRD(AUSTRALIA).....113—
114

GATE ASSY,LEFT,WRD(USA/CAN)....113-114

GATE ASSY,RIGHT,ANSI/CSA/AUS.....114

GATE ASSY,RIGHT,NO DECAL.....114

GEAR, SLAVE, MS4,45048.....121

GLIDE BUTTON,SIDE,GLL,.100 TK.....71, 73,
75

GR WORKSTATION KIT, ANSI.....125

GR WORKSTATION KIT, CE.....125

GRIP, RUBBER W/ TAPE, GLL.....131

GROUND CONTROL BOX, GR.....41

GROUND STRAP,12"LG***.....29

GROUND,CONTROL BOX ASSY,GR.....43

GUIDE, SLIDER CARRIAGE.....69

H

HANDLE KIT,GS JYSTK,BOTH HALVE.....121
HARNESS, BEACON ASSEMBLY,GR.....127
HARNESS,CTL BX TO PLAT,GR12.....47
HARNESS,CTL BX TO PLAT,GR15.....45
HARNESS,CTL BX TO PLAT,GRS.....45
HEATSINK ASSY W/DIODES (23442).....49
HINGE, BATTERY MOUNT.....33, 35
HINGE, QUICK RELEASE, 4.0X2.0.....37
HINGE, SPRING, LONG LEG.....113-114
HORN ASSEMBLY, GR.....117, 119

HOSE ASSEMBLY, GR STEER 1.....91
HOSE ASSEMBLY, GR STEER 2.....91
HOSE ASSY, BRAKE 1.....93

HOSE ASSY, BRAKE 2.....93

HOSE ASSY, GR CROSSOVER.....91, 93
HOSE ASSY, GR M1 TO MANFOLD.....91
HOSE ASSY, GR M2 TO MANFOLD.....91
HOSE ASSY, LEFT BRAKE.....91

HOSE ASSY, LIFT 1.....91

HOSE ASSY, LIFT 2.....91

HOSE ASSY, MANIFOLD TO FILTER.....91, 93
HOSE ASSY, MANIFOLD TO LIFT.....93
HOSE ASSY, MANIFOLD-DRIVE, RT.....93
HOSE ASSY, MANIFOLD-STEER, LFT.....93
HOSE ASSY, MANIFOLD-STEER, RT.....93
HOSE ASSY, PUMP TO MANIFOLD.....93
HOSE ASSY, PUMP TO MANIFOLD GR.....91
HOSE ASSY, RT BRAKE.....91

HOSE ASSY, SUCTION, TANK-PUMP.....93
HOSE ASSY, TANK TO PUMP GR.....91
HOSE,1/2,LOW PRESSURE,801-8***.....93
HOSE,1/4,HYDRAULIC,100R7***.....111
HOUR METER,10-80 VOLTS***.....41, 43
HOUSING, LATCH, AWP/IWP/CWP.....111

INN RLING ASSY,GR-15,CE-AUS.....104, 108
INN RLING ASSY,GR-8/12,CE-AUS....104, 108
INN RLNG ASSY,GR-15,ANSI SYM.....108
INN RLNG ASSY,GR-15,CE-SYM.....108
INN RLNG ASSY,GR-8&12,ANSI SYM.....108
INN RLNG ASSY,GR-8&12,CE-SYM.....108
INNER RAIL ASSY,GR-8&12, WORD......104,
108
INNER RAILING ASSY,GR-15,ANSI...104, 108
INNER RAILING ASSY,GR-15,CE.....104
INNER RAILING ASSY,GR-8/12,CE.....104
INNER RAILNG ASSY,GR-8&12,ANSI.....104
INSTALL INSTR.,PC BOARD(57954).....41, 43

J

JOYSTICK,20 OHM.....121
JUNCTION BOX, 4 OUTLET, DEEP......... 103-
104, 107-108

K

KEEPER, OVER CENTER LATCH TMZ.....95—
96, 99-100, 103-104, 107-108, 114, 117,119

KEY SINGLE***.....43

KEY,DRIVE MOTOR(57996).....27, 29

KEY,SINGLE***.....41, 43

KEYS,10 PACK***.....43

KEYSWITCH,3 POS. W/KEYS***.....43

KEYSWITCH,3 POS.W/KEYS & BASE......41,
43

KEYSWITCH,3POS.MNTND.DR WKEY**.....43

Genie

ATEREX BRAND

138

KIT, GS MOTOR CONTROLLER REPL......33,
35

KIT,BATTERY CHARGER,24V.....53

KIT,CONTACTOR,GR,ALT.....33, 35

KIT,ESTOP, A/IWP/DPL.....41

KIT,GATE LATCH.....113-114

KIT,GR KEYSWITCH ZA2 TO ZB5***.....41, 43

KIT,POWER CORD UPDATE***.....51

KNOB.....111

KNOB,PUSH/PULL,RED.....83

L

LABEL,AUXILIARY LOWERING.....23, 25

LANYARD ASSY HOIST/AWP-7"**......95-96,
99-100, 103-104, 107-108, 113-114

LANYARD ASSY,COVER.....37

LATCH HANDLE.....114

LATCH ROTATOR, GATED PLATFORM.....111

LATCH, RUBBER, 3-13/32 X 1-7/8.....37

LEVEL SENSOR,LS60,BLUE,2X3**.....35

LEVEL SENSOR,LS60,BLUE,2X4**.....33, 35

LEVER,EXT.LATCH,INNER BSKT GR.....104,
108

LEVER,FUNC ENABLE SWITCH,RGE**....121

LIFTING EYE ASSEMBLY.....61

LIGHT,REPLACEMENT BULB (39676).....127

LOAD SENSE CARRIAGE.....123

LOAD SENSE CARRIAGE, SP.....123

LOAD SENSE COVER.....123

LOCK, CONNECTOR.....53

LUG, ROD END, BEARING EYE.....27

M

MANIFOLD MOUNT.....33

MANIFOLD, GR.....85

MANIFOLD, HYDRAULIC, GR.....89

MANUAL STORAGE BX,NO DECAL,GR....99—
100, 107-108

MANUAL,OWNERS,CHARGER,105739.....53

MICROSWITCH,V3L-139-D8.....121

MICROSWITCH-V319M***,....121

MID-RAIL GUIDE WITH LOOM......95-96, 99—
100

MOTION ALARM ASSEMBLY, GR.....127

MOTOR CONTROLLER, DC,24V,300A......33,
35

MOTOR, 10.0 CU IN/REV DRIVE.....27

MOTOR,24DC,ADV.....83

MOUNT, BUMPER.....39, 61

MOUNT, CHARGER , DOM.....35

MOUNT, CHARGER , WORLDWIDE.....33

MOUNT, CHARGER/INVERTER.....33, 35

MOUNT, HOSE CLAMP.....27

MOUNT, MANIFOLD GR.....35

MOUNT, MAST COVER, GR.....69

MOUNT, MAST LIMIT SWITCH, CE....107-108

MOUNT, MOTOR CONTROL.....33, 35

MOUNT, RIGHT REAR BUMPER.....39, 61

MOUNT, T-JUNCTION BOX.....95-96, 99-100,
103-104, 107-108, 113-114, 123

M O U N T, L O W E R
BELLOW,CE,RUNABOUT.....81

MOUNT,MAST LIMIT SWITCH.....59

N
NIPPLE,DIAGNOSTIC,#4.....85, 87, 89, 93
NUT - PLASTIC,RING FOR ALARMS.. .41, 43,

117,119

GR-8, GR-12, GR-15

Part No. 69237



November 2018

NUT, 1/4-20T.....79

NUT, LP NYLOCK, 3/8-16...59, 63, 65, 67, 69,

81, 104, 108
NUT,CASTLE(57996)GR.....27, 29

NUT,COUPLER,3/8-16 X 1.0 LG.....104, 108

NUT,HEX, 5/8-18 YELLOW-ZINC.....27
NUT,HEX,1/4-20.....27, 37, 39, 49, 51

NUT,HEX,10-32.....59, 103-104, 107-108, 123

NUT,HEX,3/8-16.....59, 67
NUT,HEX,5/16-18,GR5.....33, 35
NUT,HEX,6-32.....41
NUT,HEX,8-32.....49, 51
NUT,HEX,JAM,LP 3/8-16,.....65
NUT,JOYSTICK,44988, RGE.....121

NUT,LP NYLOCK,1/2-13.....59, 71, 73, 75

NUT,LP NYLOCK,1/4-20...104, 108, 111, 117,

119

NUT,LP NYLOCK,5/16-18.....33, 35, 39, 111

NUT,LP NYLOCK,5/8-11.....59
NUT,NYLOCK,1/2-13.....27, 29, 31

NUT,NYLOCK,1/4-20.....27, 29, 33, 35, 37, 39,
61, 77,81, 95-96,99-100, 111, 113-114, 131

NUT,NYLOCK,10-32.....37, 127

NUT,NYLOCK,3/8-16.....27, 29, 31, 37, 39, 61,
69, 71, 73, 75, 81, 95-96, 99-100, 103-104,

107-108, 111, 113-114, 123, 125, 12

9

NUT,NYLOCK,3/8-24.....71, 73, 75, 104, 108
NUT,NYLOCK,6-32.....37, 103-104, 108, 117,

119
NUT,NYLOCK,8-32.....43
NUT,RETAINER (96008).....43

NUT,SOLENOID VALVE 2P3W.....85, 87, 89
NUT,SOLENOID VALVE COIL.....83, 85, 87, 89
NUT,WELD 1/4-20, PLATED L.L.**....... 45

59, 63, 67, 77, 81
NUT,WELD,ANGLE,1/4" T-SLOT.....79

NUT-ENABLE SWITCH LEVER(57890)

121

NUT-MOUNTING,PUSH BUTTON-44988...121

O

O-RING KIT (ORFS FITTINGS).....85, 87, 89
O-RING KIT,FIELD SVC,ALL PROD*....85, 87,

89

OUTLET, 110V........ 95-96, 99-100, 103-104,

107-108, 113-114

P

PAN, BATTERY.....39
PARCEL TRAY ASSEMBLY, GR.....129

PC BOARD, SPD CNTL, GR.....117, 119

PCB (69456,69457).....55
PCB ASSEMBLY (69365).....55
PCB ASSEMBLY (69456).....55

PCB,RELAY DRIVER,CHARGER 47671..
PIN CONNECTOR,FEMALE ***.....117, 119

PIN, 5/8 X 2.25 STEER CLEVIS.....27

PIN,0.75DIAX5.13LG,CHAMFER.....123

PIN,CLEVIS,.625 X 2.00 LG......27
PIN,CONNECTOR,IEC320.....53
PIN,COTTER,.125 X 1.5.....27, 29
PIN,GROOVED,.200 X .50*.....75
PIN,GROOVED- .200 X .75*.....71, 73,
PIN,PULL.....111

75

.51

PIN,SPRING,.25X.75 ZINC PLATED.....111
PLAT ASSY,EXT-GTD,ANSI-SYM.....107-108
PLAT ASSY,EXT-GTD,CE-SYM.....107-108

PLAT ASSY,EXT-GTD,GR-8/12, WORD
104, 107-108

103-

Part Description Index (continued)

PLAT ASSY,EXT-GTD,GR15WORD........ 103—
104, 107-108

PLAT ASSY,EXT-GTD,GR8/12,WORD.....103—
104, 107-108

PLAT ASSY,EXT-MID,ANSI-SYM.....107-108
PLAT ASSY,EXT-MID,CE-SYM.....107-108
PLAT ASSY,EXTND,MDRAIL, GR8/12.....103—

104, 107-108

PLAT ASSY,EXTND,MDRAIL,GR-15........ 103—
104, 107-108

PLAT ASSY,EXTND,MDRAIL,GR-15**.....103—
104, 107-108

PLAT ASSY,STD,GR15,ANSI-CSA....... 95-96,
99-100

PLAT ASSY,STD,GR15,CE-AUS.....95-96, 99—
100

PLAT ASSY,STD,GR8/12,CE-AUS....... 95-96,
99-100

PLAT ASSY,STKPCR,SYM,ASIA/S.AM.....113—
114

PLAT ASSY,STKPCR,SYM,EUROPE....... 113—-
114

PLAT ASSY,STKPCR,WRD,AUS.....113-114
PLAT ASSY,STKPCR,WRD,US/CAN........ 113~
114
PLAT ASSY,STKPCR,WRD,USA/CAN.....113—
114
PLAT ASSY-STD,GR 8/12,CE,SYM.....99-100
PLAT ASSY-STD,GR-15,ANSI,SYM.....99-100
PLAT ASSY-STD,GR-15,CE,SYM.....99-100
PLAT ASSY-STD,GR8/12,ANSI,SYM....99-100
PLAT ASSY-STD,GR8/12,ANSI-CSA.....99-100
PLAT CNTRL BX,SPANSI/CSA/AUS.....119
PLAT CNTRL BX,STCPKR,CE.....119
PLAT CNTRL BX,STD,ANSI/CSA/AUS.....119
PLAT CNTRL BX,STD,CE.....119
PLAT CNTRLR,STD,CE (107248).....119
PLAT EXT ASSEMBLY,GATED,ANSI.....111
PLAT EXT ASSEMBLY,GATED,CE.....111
PLAT EXT ASSY,SLDNG RAIL,ANSI.....111
PLAT EXT ASSY,SLDNG RAIL,CE.....111
PLATE, BOTTOM COUNTERWEIGHT.....31
PLATE, COUNTERWT, WHEEL WELL.....31
PLATE, LIMIT SWITCH ROLL GR.....63, 65, 67
PLATE, MANUAL MOUNT.....113-114, 123
PLATE, UPPER BELLOW MNT, CE.....81
PLATE,BATTERY BOX BRACE W/DECS.....39
PLATE,CYLINDER MOUNT,PAINTED.....59
PLATE,HINGE.....111
PLATE,LOWER CHASSIS CNTRWEIGHT....31
PLATE,MAST STIFFENER W/DEC.....61
PLATE,UK POWER TO PLATFORM.....95-96,
99-100, 103-104, 107—108
PLATFORM ASSY,STD,GR15,ANSI.....95-96
PLATFORM ASSY,STD,GR15,CE.....95-96
PLATFORM ASSY,STD,GR8&12,ANSI......95—
96, 99-100
PLATFORM ASSY,STD,GR8&12,CE.....95-96
PLATFORM CONTROL BOX W/DECAL.....117
PLTFRM CNTROL BOX ASSY, STD.....117
PLTFRM CNTROL BOX ASSY,STD GR*
(85352).....117
PLUG AND CAP KIT-SERVICE,ORFS*......85,
87, 89
PLUG, TYPE F, 230A, 50HZ, 16A, IP44.....51,
55
PLUG,CONNECTOR,MALE*.....117, 119
PLUG,ELECTRICAL,DOMESTIC.....51, 55

Ganie

Part No. 69237

PLUG, FEMALE,
CONDUCTOR,MOLEX.....117, 119
PLUG,FUSED,250V,13AMP,U.K.**.....51
PLUG,MALE,6 CONDUCTOR,MOLEX.....117,
119
PLUG,NYLON .875 BLACK DOMED.....117
PLUG,NYLON 1.12 BLACK DOMED.....119
PLUG,ORB #4.....91
PLUG,PIPE HEXHEAD 130109E-3/8....33, 35,
91, 93
PLUG,PWR,UK,16AMP,3PIN,BLK.....51, 53
PLUG,TUBE,SQ 1.50X.065.....114
POTENTIOMETER 20K OHM(57890).....121
POWER CORD, IEC 320 BLANK, 79".....53
POWER CORD, UK 110, 115".....53
POWER CORD,CHARGER,110 US***.....51
POWER CORD,CHARGER,110VAC,UK.....51
POWER CORD,CHARGER,220 EU***.....51
POWER CORD,CHARGER,220,UK/AUS*....51
POWER CORD,NOVON, 8".....53
POWER CORD,UK-HIGH VOLTAGE, 8".....53
POWER CORD,US 110, 8".....53
POWER UNIT ASSY-HYDR MOD.*****_ .83
PRINTED CIRCUIT BOARD (69365).....55
PRINTED CIRCUIT BOARD 57890.....121
PULLEY W/BEARINGS.....63, 65, 67
PULLEY,ELEC.CNTRL.CABLE,AWP.....45, 47
PULLEY,SEQUENCING,NYLATRON.....77
PULLEY,SMALL CHAIN.....67
PUMPACC GEAR,CCW***,_...83
PUSH BUTTON ASSEMBLY.....117
PUSHBUTTON-FUNC.ENABL.W/ORING...121
PUSHLOK, 3/8NPTX#8 HOSE, BRASS.....93
PUSHLOK, 3/8NPTX#8 HOSE,PLSTIC.....93

R

RAILING ASSEMBLY, GATED GR.....111
RAILING ASSEMBLY,GR-15,ANSI.....95-96
RAILING ASSEMBLY,GR15 CE.....95-96
RAILING ASSEMBLY,GR15(CE/AUS)........ 95—
96, 99-100
RAILING ASSEMBLY,GR15,ANSI,SYM.....99—
100
RAILING ASSEMBLY,GR15,CE,SYM....99-100
RAILING ASSEMBLY,GR8&12,ANSI.....95-96
RAILING ASSEMBLY,GR8&12,CE.....95-96
RAILING ASSEMBLY,SLDNG MIDRAIL.....111
RAILING ASSY,GR15 (ANSI/CSA)....... 95-96,
99-100
RAILING ASSY,GR8&12(ANSI/CSA)....95-96,
99-100
RAILING ASSY,GR8&12,(CE/AUS)......95-96,
99-100
RAILING ASSY,GR8&12,ANSI,SYM.....99-100
RAILING ASSY,GR8&12,CE,SYM.....99-100
REAR ACCESS COVER W/DECAL,GR.....29
REAR ACCESS COVER, SYMB, GR.....29
REAR ACCESS COVER, WRD, GR.....29
RECEPTACLE, 1 7/9 SQ FLANGE.....41
RECEPTACLE,1-7/9 SQ.FLG RVRS.....41
RECEPTACLE,23/19 SQ FLG.....43
RECEPTACLE,MALE 23/19 SQ FLG.....43
RED EMERGENCY STOP ASSEMBLY......43,
117
RELAY,24VDC,40/30A,SLD W/BRKT*.....43
RELAY,CHARGER 47906.....49
RELAY,CHARGR,47671,DPDT,110VDC.....51
RELAY,DPDT,12VDC,15A.....41, 43
RELAY,SPDT,24V.....41, 43

6

GR-8, GR-12, GR-15

139



November 2018

| Part Description Index (continued)

REMOTE PANEL.....55

RESISTOR, 200 OHM 10 WATT.....35

RETAINER, ROD "BLUE".....39

RETAINER,SPRING,1.21 X .375.....123

RETAINING PIN ASSY, BIKE RACK.....131

RIVET,ALUM,ALUM,.25 X 1.125 AL.....69

RIVET,STEEL,P, .25 X .375.....39, 113-114

RIVET,STL,STL,.156 X .50....... 37, 95-96, 99—
100, 103-104, 107-108, 114, 117, 119, 127

RIVET,STL,STL,P,.125 X .25.....33, 35

RIVET,STL,STL,P,.25 X .75.....69

RIVET,STL,STL.MAN,P,.25 X .25....81, 95-96,
99-100, 103-104, 107-108

ROCKER ASSY W/ROLLPIN***,....121

Rod End, 1/4 x 2.75 inches.....123

ROD, BATTERY LOCK.....39

ROLLER ARM,LIMIT SWITCH***,...... 59, 103-

104, 108

ROLLER ARM-LIMIT SWITCH....59, 103-104,
107-108

ROLLER,PLASTIC,AWP96**.....59, 63, 65, 67,
69

ROLLER-NYLATRON, 1.625" O.D......104, 108

S

SCR ASSY,47671 LESTER CHARGER.....51
SCREW, HCC, 3/8-16 X 1.50.....39, 61, 81
SCREW,BHHS,1/4-20 X .75.....104, 108
SCREW,BHHS,3/8-16 X 1.....29, 37, 104, 108
SCREW,BHHS,3/8-16 X 1.25.....37
SCREW,CHARGER COVER,#10 X .5.....49
SCREW,FHM,10-32 X .75.....33, 35
SCREW,FHM,3/8-16 X 1.25.....111
SCREW,FHS,1/4-20 X 1.....111
SCREW,FHS,1/4-20 X 2.00, ZN.....104, 108
SCREW,FHS,1/4-20 X 2.25.....71, 73, 75
SCREW,FHS,3/8-16 X .75.....63, 65, 67
SCREW,FHS,3/8-16 X 2.25.....71, 73, 75
SCREW,HEX INDENT,8-32 X 5/16.....49, 51
SCREW,HH TAPETITE THRD8-32X.50.....83
SCREW,HHC,1/2-13 X 2.5,GR5.....27
SCREW,HHC,1/2-13 X 4.....31
SCREW,HHC,1/2-13 X 7.5.....59
SCREW,HHC,1/4-20 X .375....63, 65, 67, 103—
104, 107-108
SCREW,HHC,1/4-20 X 5....... 31, 35, 39, 117,
119
SCREW,HHC,1/4-20 X .625.....33, 35
SCREW,HHC,1/4-20 X .75....... 27, 29, 37, 39,
61, 77,81
SCREW,HHC,1/4-20 X 1.....27, 33, 35, 39, 61,
95-96, 99-100
SCREW,HHC,1/4-20 X 1.25.....29, 45, 47
SCREW,HHC,1/4-20 X 2........ 95-96, 99-100,
103-104, 108, 114
SCREW,HHC,1/4-20 X 2.25.....111, 113-114
SCREW,HHC,1/4-20 X 2.5.....111
SCREW,HHC,1/4-20 X 3.75.....131
SCREW,HHC,3/8-16 X .625.....35
SCREW,HHC,3/8-16 X .75.....81
SCREW,HHC,3/8-16 X 1........ 27, 39, 61, 113-
114,123
SCREW,HHC,3/8-16 X 1.25 GRD 5.....39, 61,
69, 95-96, 99-100, 103-104, 107-108, 113—
114,123, 125, 129
SCREW,HHC,3/8-16 X 2.....31, 39, 61, 114
SCREW,HHC,3/8-16 X 3.5,GR5.....69, 95-96,
99-100, 103-104, 107-108, 113-114, 125,
129

SCREW,HHC,3/8-16 X 4.5.....123

SCREW,HHC,3/8-16 X 6...69, 95-96, 99-100,
103-104, 107-108, 125, 129

SCREW,HHC,3/8-24 X 1 GR 8 YEL.....83

SCREW,HHC,5/16-18 X .75.....33, 35, 39

SCREW,HHC,5/8-11 X 8.00.....59

SCREW,HHC,WASH HEAD,1/4-20X.63.....49,
51

SCREW,HHTAPTITE THREAD8-32X.38.....83

SCREW,PHIL,8-32X.50,SELF TAP.....43, 113-
114

SCREW,PHIL,PHM,10-24 X.38,SEMS....... 95—
96, 99-100, 103-104, 107-108, 113-114

SCREW,PHILLIPS,PHM,10-32 X .5.....37, 41,
43,117,119

SCREW,PHILLIPS,PHM,10-32 X .75.....127

SCREW,PHILLIPS,PHM,8-32 X.25**.....43

SCREW,PHM,1/4-20X.5 PHIL.....33, 47, 59, 77

SCREW,PHM,M3.5 X 12MM (57890).....121

SCREW,PHP 6-3271.25, GR-2....103-104, 108

SCREW,PHP,6-32 X 5/16.....55

SCREW,PHS,.875 X 4.4 MM.....121

SCREW,PHS,4.4 X 3.25 MM.....121

SCREW,RHM,10-32 X 1......123

SCREW,RHM,10-32 X 1.25........ 59, 103-104,
107-108

SCREW,RHM,6-32 X .5.....37

SCREW,RHM,6-32 X 1.....41, 43, 117, 119

SCREW,SET,HS 10-32 X.25.....111

SCREW,SHC,1/2-13 X 4 ZINC.....29

SCREW,SHC,1/4-20 X .375 BLK.....79, 81

SCREW,SHC,1/4-20 X .875.....77, 104, 108

SCREW,TIMER,#8 PHMS X.375.....49

SCREW-ENABLE SWTCH LEVER/57890..121

SEAL KIT PWR WHL MOTOR.....27

SEAL KIT, DONYANG CYL (57997).....27

SEAL KIT,35736,37 SAME AS38168.....83

SEAL KIT,BOSCH PUMP.....83

SEAL KIT,BOSCH PUMP***,....83

SEAL KIT,DONYANG CYL (35736)**.....83

SEAL KIT,LIFT PUMP,BARNES**.....83

SEAL KIT,REXROTH (67335,55920).....83

SEAL KIT,STEER CYLINER (57997).....27

SEAL,CABLE CONNECTOR,HT
SHRINK.....117, 119

SHAFT ASSY, JOYSTICK***,....121

SHAFT,LIFTING CHAINS,20MM DIA....63, 65,
67

SHIM NUT,ADJUSTER.....59, 65, 67

SHIM,.375 X .063.....111

SHIM,.75 X.45 X.032.....111

SHIM,SIDE PAD.....59, 65, 67

SHUNT,ELECTRONIC,47671 CHARGER...49,
51

SLIDE BLOCK, EXT. PLATFORM.....111

SLIDE BLOCK,CARRIAGE%%.....69

SOCKET,RELAY.....41, 43

SPACER, 1/4ID3/80D, .875LG.....45, 47

SPACER, GR UPPER TRAY.....129

SPACER, HINGE GR.....37

SPACER, PLATFORM.....95-96, 99-100, 103—
104, 107-108

SPACER, TOOL TRAY/PLATFORM,GR.....125

SPACER,.560 AWP MAST.....65, 67

SPACER,PLATFORM,GR-12...95-96, 99-100,
103-104, 107-108

SPACER,SHAFT,.310.....63, 65, 67

SPACER,SHAFT,.840"LG.....63, 65, 67

SPACER,SHAFT,1.400.....65, 67

Ganie

140

SPACER,TUBE,1/4X3/8X.50"LONG.....77
SPRING & BUSHING KIT,RETURN***.....121
SPRING CLIR,1/4-20,.025-.15X.54,ZAG.....29
SPRING, EXTENSION .375 X .20.....104, 108
SPRING, TENSION CABLE.....77
SPRING,COMP,1" OD,232 LB/IN.....123
SPRING,COMPRESSION .835X 2.....113-114
SPRING,CONTROL CABLE, AWP.....45, 47
SPRING-BRUSH,40844, SCISSORS.....83
STEER LINK ASSEMBLY, GR.....27
STIFFENER COVER GR RIGHT.....37
STIFFENER, LEFT COVER GR.....37
STOPPER, BATTERY PAN.....37
STOPPER, CHARGER MOUNT DOOR.....33,
35
STOPPER, COVER LATCH.....37
STRAINER ASSY 1"NPT TANK MTD.....91, 93
STROBE,BEACON,W/OUT
HARDWARE**.....127
SVC KIT,UK RECEPT.REPLACEMENT.....95-
96, 99-100, 103-104, 107-108, 113-114
SWITCH, ROLLER PLUNGER LIMIT.....123
SWITCH,LIMITW/ROLLER ARM***....59, 103—
104, 107-108
SWITCH,POWER,DPST (69365).....55
SWITCH,PUSHBUTTON,BORE
MOUNT.....103-104, 108
SWITCH, TOGGLE,SPDT,3POS
MOMEN*.....117, 119

T

T-BOX,2.75 X 4.5 X 2.0....95-96, 99-100, 103—
104, 107-108, 113-114

TANK,HYDRAULIC, POLYETHYLENE....... 33,
35

TAPE,NON-SKID,DIE CUT,6"X 2'....95-96, 99—
100, 114

TEE,RUN,520428-4.....91, 93

TERMINAL STRIP,10 POLE,JOYSTK.....121

TERMINAL,10-12 GA. 50 AMP.....51

TIMER ASSY,ELECTRONIC,47671.....49, 51

TIMER ASSY-ELECTRONIC, DMSTC*.....49

TOEBOARD ASSEMBLY,STCKPKR.....114

TOEBOARD ASSEMBLY,STD PLAT,GR.....95-
96, 99-100

TOEBOARD ASSY, EXT DECK, ANSI.....111

TOEBOARD ASSY, EXT DECK, CE.....111

TOEBOARD ASSY,INNER PLAT,SYMB.....108

TOEBOARD ASSY,INNER PLAT,WRDS...104,
108

TOEBOARD ASSY,INNER PLATFORM.....104

TRANSFORMER (LESTER 80720).....51

TRANSFORMER ASSY......51

TRANSFORMER,CHARGER (66478).....49

TRANSFORMER,INVERTER (69365).....55

TRANSFORMER,INVERTER (69456).....55

TRANSFORMER.47906,66412,39243.....49

TRAY ASSEMBLY.....129

TUBE, CLAMP, 3/8 (PAIR).....27

TUBE, EXT PLAT, TOP SLIDER GR.....111

TUBE, MIDRAIL GR.....95-96, 99-100

TUBE, PLATFORM SPACER STD-12P.....51

TUBE, PLATFORM SPACER, CE-8.....123

TUBE, SPACER, STOCKPICKER-12P.....113—
114

U
U-BOLT, 3/8-16 X 3 X 2.375.....111

GR-8, GR-12, GR-15

Part No. 69237



November 2018

U-BOLT,3/8 X 1YZ.....69, 129
U-BOLT,3/8-16X1.688X3.25,YL ZN.....125, 129
UHMW, LATCH PAD.....114

UPPER TRAY ASSY W/DECAL,EUR.....129

\Y,

VALVE, CHECK.....89

VALVE,FLOW CONTROL PREAS.COMP......83

VALVE,FLOW REGULATOR 1.0 GPM........ 85,
87, 89

VALVE,HYDRAULIC CHECK.....83

VALVE,NC SOLENOID,MANUAL LWR.....83

VALVE,NEEDLE (80027).....89

VALVE,RELIEF.....87, 89

VALVE,RELIEF,2200 PSI***.....85, 87, 89

VALVE,RELIEF,2700 PSI (186 BAR.....85, 87,
89

VALVE,RELIEF800 PSI.....85

VALVE,SOLENOID 2 POS. 3 WAY........ 85, 87,
89

VALVE,SOLENOID 3 POS/4 WAY.....85, 87, 89

VALVE,SOLENOID,3 POS,3 WAY O.C....... 85,
87, 89

wW

WASHER, SHIM,.765 X 1.312 X .093.....27
WASHER,FENDER,.25 X 1.25 X.062.....77
WASHER,FLAT,.5 HARDENED.....31
WASHER,FLAT,.640X1.160X.09.....27
WASHER,FLAT,M10,ZINC PLTD......45, 47
WASHER,FLAT,M6 PLTD......45, 47
WASHER,FLAT,MS,#6,Y.....37, 41, 43, 95-96,
99-100, 103-104, 107-108, 114, 117, 119
WASHER,FLAT,MS,#8,Y.....37, 127
WASHER,FLAT,SAE 1/4,ZINC........ 81, 95-96,
99-100, 103-104, 107-108, 113-114
WASHER,FLAT,USS,1/2"Y.....71, 73
WASHER,FLAT,USS,1/4"Y....... 27, 29, 33, 35,
39, 61, 111, 113-114
WASHER,FLAT,USS,3/8",Y......29, 59, 63, 65,
67, 69, 75, 103-104, 107-108, 123, 125, 129
WASHER,FLAT,USS,5/16",Y.....71, 73, 75, 114
WASHER,LOCK,#10 PLTD......... 59, 103-104,
107-108, 113-114, 123
WASHER,LOCK,.25.....29, 33, 35, 37, 39, 47,
63, 67
WASHER,LOCK,.375.....35, 83, 104, 108
WASHER|NITRILE.....43
WASHER,NYLON.....103-104, 108
WASHER,NYLON,.434 X.263X.049.....41, 43,
117,119
WASHER,SHIM,.5 X .875 X .033.....104, 108
WASHER,SHIM,.5 X .875 X .063....59, 63, 65,
67, 69
WASHER,SHIM,.938 X 1.37 X .048.....63, 65,
67
WASHER,STAR,EXTERNAL,.25.....49, 51
WASHER,STAR,EXTERNAL,.375.....33, 35
WASHER,T-SLOT.....79
WEAR PAD, BATTERY PAN.....39
WEARPAD,EXT PLAT/LATCH PLASTIC...104,
108
WEATHERSTRIP,3/8,SELF-STK.FOAM.....41,
43
WELD, LOW SWING GATE, GEN 1 LG.....111
WELDMENT, BATT BRACE.....39
WELDMENT, BICYCLE SUPPORT.....131
WELDMENT, CHASSIS TRAY.....33, 35

Part Description Index (continued) |

WELDMENT, END RAIL MOUNTING....... 113—-
114

WELDMENT, EXT PLAT MIDRAIL GR.....111

WELDMENT, GP-8 SPACER.....95-96

WELDMENT, GR-8 SPACER......99-100, 103-
104, 107-108

WELDMENT, GR12 SPACER......... 95-96, 99—
100, 103-104, 107-108

WELDMENT, LEFT BATTERY BOX GR.....37

WELDMENT, LEFT YOKE.....27

WELDMENT, OUTER RAILING GR.....111

WELDMENT, PLATFORM PIVOT.....123

WELDMENT, PLATFORM SUPPORT.....114

WELDMENT, PLATFORM TRAY......114

WELDMENT, RIGHT YOKE.....27

WELDMENT, SUPPORT PIVOT.....123

WELDMENT, TRAY SUPPORT.....129

WELDMENT,BAT BOX BRACE,GR.....39

WELDMENT,SPACER,STOCKPICKER-12.113—
114

WIRE ASSY, STD/EXT PLAT. GR......... 95-96,
99-100, 103-104, 107-108

WIRE CABLE,16/2 SJO,BULK.....59

WIRE CABLE,16/6 CON.TPE J.....117, 119

WIRE LOOM,.413" NON-SLIT***.....95-96, 99—
100, 111

WIRE LOOM,BLK SPIRAL 1-3/8@14"....91, 93

WIRING, CTL BX TO BASE.....43

WIRING, CTL BXTO PLAT.....43

WORK STATION TRAY W/DEC,CE GR.....125

WORKSTATION TRAY,ANSI, GR.....125

Z

ZERK,GREASE,5/16-24,STRAIT.....123
ZERK-GREASE,1/4-28, STRAIGHT.....27

Genie

ATEREX BRAND

Part No. 69237

GR-8, GR-12, GR-15

141



November 2018

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
142

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GR-8, GR-12, GR-15

Part No. 69237



November 2018

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 69237

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

GR-8, GR-12, GR-15

143



I November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

144 GR-8, GR-12, GR-15 Part No. 69237




November 2018 |

Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
48971 12 G5G5JG5-S TEE,FEMALE STRAIGHT THREAD 49612 PKT 02586 O-RING KIT (ORFS FITTINGS)
48972 12 XHL6-S ADAPTER, 37° MALE TO SWIVEL ORFS 49613 PKT06276 PLUG AND CAP KIT-SERVICE,ORFS
48973 12-1/2 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 49728  10143-12-12 HOSE END, MALE PIPE
48974 12-10 C50L0-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49729  16-1 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48975 12-10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49814 12-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
48976 12-16 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 49829 DT-500-MOMF-5 VALVE,CHECK
48977 12-16 F5OLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49831 881-12 HOSE,3/4 INCH ID
48978 12-16 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 49834 16 JLO-S UNION TEE,ORFS
48980  12-16 FLO-S CONNECTOR,MALE PIPETO ORFS 49838 12-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48983 16 C50LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49840 8 JLO-S UNION TEE,ORFS
48984 16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49844 10-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48985 16 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 49854 8 P50ON-S PLUG,STRAIGHT THREAD
48986 16 FLO-S CONNECTOR,MALE PIPE TO ORFS 49855  1JC43-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
48988 16 CD45-S ELBOW,45° MALE TO FEMALE PIPE 49859 4 PSON-S PLUG,STRAIGHT THREAD
48989 12CD45-8 ELBOW,45° MALE TO FEMALE PIPE 49861 4 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
48990 8CD45-8 ELBOW,45°,MALE TO FEMALE PIPE 49867 12-3/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48991  16-12 FLO-S CONNECTOR,MALE PIPETO ORFS 51152 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48992 16-12 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 51153 6-4 TRTX-S REDUCER, TUBE END TO SWIVEL,ORFS
48993 XV501-12 BALL VALVE 51154 4-4 GTX CONNECTOR,FEMALE PIPE TO FLARE TUBE
48994 XV501-16 BALL VALVE 51264 831-12 HOSE,3/4 INCH ID
48995 XV510P-12 BALL VALVE 51265 8 JLO-S UNION TEE,ORFS
48996 Xv510P-16 BALL VALVE 51508 6BTX-S NUT,FLARE TUBE
48997 PD341 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51580 12-8 TRLO-BL-S TUBE END REDUCER,ORFS
48998 PD 361 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51628 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48999 DT-500-MOMS-5 VALVE,CHECK 51735 3/8 HHP PLUG,PIPE THREAD
49201 10 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 51803 1J943-6-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
49202  1JC43-12-10 HOSE END,FEMALE SWIVEL,SEAL LOK 53023  125HBL-54 FITTING, HOSE BARB TO MALE PIPE
49203 10-8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 53497 PKT 02585 O-RING KIT
49205 6 F50HAO-S UNION,STRAIGHT THREAD 53499  1JC71-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
49207 PD34BTL DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL 53500 3-904 O-RING,STRAIGHT THREAD,-4
49209 8M18F870MX-S CONNECTOR ,METRIC,STRAIGHT THREAD TO 53501 3-906 O-RING,STRAIGHT THREAD,-6

FLARE TUBE 53502 3-908 O-RING,STRAIGHT THREAD,-8
49212 8 WGTX-WLN-S CONNECTOR,BULKHEAD,FEMALE PIPE TO 53503 3-910 O-RING,STRAIGHT THREAD,-10

FLARE TUBE
49213 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
49216 831-8 HOSE,1/2 INCH ID
49217 33982-8-8 HOSE END,90° FEMALE SWIVEL,JIC
49219 PS-B-35 SLEEVE,NYLON,2.19"ID
49418 48 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
49511 DT370-MOMS-5 VALVE,CHECK
49512 1DD-S ELBOW,90°,FEMALE PIPE
49513 1FF-S NIPPLE,PIPE
49514 10 HP5ON-S PLUG,STRAIGHT THREAD
49515 12-16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
49517 6 HP5ON-S PLUG,STRAIGHT THREAD
49519  16-12 F50L0-8 CONNECTOR,STRAIGHT THREAD TO ORFS
49520 4 VTX-S ELBOW,45° MALE PIPE TO FLARE TUBE
49530 16 C6LO-S ELBOW,90°, SWIVEL NUT ORFS

enie

ATEREX BRAND

Part No. 69237 GR-8, GR-12, GR-15 145



I November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

146 GR-8, GR-12, GR-15 Part No. 69237




November 2018

Genie PN Parker PN
64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 69237

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

GR-8, GR-12, GR-15

147



November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description

83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC

83065 13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489

83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551

83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552

83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593

83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161

83070 772-8 HOSE,1/2 INCH ID 94358

83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418

83072 10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358

83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359

83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397

83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398

83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402

83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407

83078 14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC

83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC

83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC

83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC

83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK

83113 1J871-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK

83114 1J871-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK

83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK

83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK

83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK

83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC

83128 1JC43-6-8 HOSE END,FEMALE SWIVEL, SEAL LOK

87033 12-6 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK

87172 12 HP50ON-S PLUG,STRAIGHT THREAD

87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

87246 4 CoX-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE

87679 6 LHP-S FLANGE SEAL FITTING, MALE

87681 6PLS NO702 BONDED SEAL

88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L

88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK

88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS

88474 10081-20 Crimp Shell, 1.25"

88475 1988-20-24 HOSE END,90° FLANGE HEAD

88476 JS588-24-24 HOSE END,FEMALE SWIVEL SEAL LOK

88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK

88478 811-20 HOSE,11/4 INCH ID

88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

88937 20-16 FLO-S CONNECTOR,MALE PIPETO ORFS

88938  1JC88-16-16 HOSE END,FEMALE SWIVEL SEAL LOK

88939 1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS

88940 811-16 HOSE,1 INCH ID

88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS

89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS

Genie

148

Genie PN Parker PN
89449 6 WJJLO-WLNL-S

4 WJIMLO-S
1JB43-6-6
1JB43-8-8

20 C50L0-8
8-8 CLO-S
351TC-12
20 FLO-S

12TX-S
12 BTX-S
8 F50X-S

12-8 F50X-S
10343-6-6

30382-6-6B

Description

RUN TEE, BULKHEAD,ORFS
BRANCH TEE,BULKHEAD,ORFS
HOSE END,BULKHEAD,SEAL LOK
HOSE END,BULKHEAD,SEAL LOK
ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°, MALE PIPE TO ORFS
HOSE,3/4 INCH ID
CONNECTOR,MALE PIPE TO ORFS
SLEEVE,FLARETUBE

NUT,FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

HOSE END,MALE,JIC
HOSE END,MALE,JIC

GR-8, GR-12, GR-15

Part No. 69237



California Proposition 65

&WARNING

Operating, servicing and maintaining this
equipment can expose you to chemicals

including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluids and some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

Breathing diesel engine exhaust exposes you
to chemicals known to the State of California
to cause cancer and birth defects or other
reproductive harm.

* Always start and operate the engine in a
well-ventilated area.

* If in an enclosed area, vent the exhaust to the
outside.

* Do not modify or tamper with the exhaust
system.

* Do not idle the engine except as necessary.
For more information go to
www.P65warnings.ca.gov/diesel.

www.genielift.com




Parts Manual
GR-8, GR-12, GR-15

to GR05-5000

Part No.

69237

Rev D40

ATER

-

Qi@




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

